RGO-660DL 6= A& 0|7
(AE00175) O| ¥ 7|

F5 3 AN

W TYm



i
R. all

—

A010
A020
A030
A040
A050
A060
A070
A080
A090
A100
A110
A120
A130
A140
A150
A160

Gl

Hn

=

ot

SRR
7|0171|0I*
=c}o| 2 F
SEicHEaEy
OfLZE
AT S7|0f
EEEELES S
QYUAAE

LY ZF A| A El
ARFY

x27|

q

r
okl
|t|

nE
|T

e
Gl
o

o me

> 1o
Hu

AEIERH
NIEE=
A7 N E

B. AT FMNMZJUEE

BO1010
BO1030
B01040
BO1042
B02010
B02020
B03010
B04010
B04020
C.T/M
C01010
C01020
C01030
C01040
C01050
C01060
C01070

a
= Ho
oo |m

mo |H
1y
U

1012

mu rz
ofn
i

B 2 1m0l R
o
i

o @ JE & & ™A

ol
n
o N

e

HU
or =2
e w e
m

A=t

m3E AmolY
20l £ %
PTO H& %

Hn

0l
ot

10
12
14
16
18
20
22
24
26
28
30
32
34
36

38
40
42
44
46
48
50
52
54

56
58
60
62
64
66
68



a

C.T/M
C01080
C01090
C02010
C02020
C03010
C03020
C03030
C03040
C03050
C04010
C04020
C04021
C04030
C04050
C04060

S

Hn

JES-TILTES

D01010
D01021
D01022
D01023
D01024
D02010
D02030
D02040
D02050
D02060
D03010
D03030
D03040
D03050
D03060
D04010
D04020
D04021

=
=
=

x
AL

-

HST
HST &% 9 & =782

v
_|
o

>t

e

uLd

o

1z 1=
4z 4c
=

_U
_|
O
Ras

iy

o)
_|

™ b 4r 4 rE O
J|'> rE |'|]|_|_|

Booon
P EE
M T
o

B R rE 1= 1= Y
7g]

H
=
>

|l
[m
Mo

2

Ol O mf

0]~

1012

[Fl (Kl
m |m
e gy
o

>+
Hu
u

Ve

1B 12 kel

2 M| ALY

o

m
|

O Q@ 9 o o o oo
L

N o o
mu mfy my [

>
i
o
H4

n
L2
E
o
1
A

Ao = S|
N EEE
NIEETES
E=zZC

oy
sajo|anY, 25, 54
e

Hn

0l
ot

H|O[ X|

70
72
74
76
78
81
83
85
87
89
91
93
95
97
99

101
104
106
108
110
112
114
116
118
120
122
124
126
128
130
132
134
136



A

ot

Hn

0
[

D. X
D04030
D05010
D05030

0Ot

o
E. 72

E01010
E01020
E01021
E01040
E01050
E01060
E01070
E01080

F.27 =3¢
FO1010
FO1011
FO1012
FO1013
F01020
F01030
F01040
FO1041
FO1050
F02010
F02020
F02040
F02050
F03010
F03020

G A&
G01010
G01011
G01012
G01013
G01014

20|13 M
HXHE 650
SXHE 950

40 mp oy =2
o ou oN @

[

T jor MUz oMz |
L]

Q

0

=}
o

My 0
my

|l

|l

M rd 2 do oY |H
W oL e — H

AE LS, AFO|ECHH S

2ue

>
m

i
[

Al

Ob mm B > |
qr o 1A |m @

oM
u

rz
m

10]4
SHE, H&=

—

=
S

ot pN ot > 1>
S 4 © qr 1c
of ol of —H

o

Hn

0l
ot

H|O[ X|

138
140
142

144
146
148
150
152
154
156
158

160
162
164
166
168
170
172
174
176
178
180
182
184
186
188

190
192
194
196
198



dE-HS
G A&
G01020 A2 H|& #HO|~
G01021 AHEA
G01022  H|EAH 0|~ &
G01023 AlEd=x
G01024 R/UE 22X
G01030 9Z mo|=
G02010  AlE3|X|, A Y
G02020 REMXHCH =Y
G02021  AIO|EHHIH
G02030 MR 7| OtA
G02040  AEZI0|
G02050 RFAZH
G02060 MEEZEEE, fF4AM
G02070 AIO|EEZERE
G02080  Ztol= ¥
G02090 AR ZEHO[A
G02100 Al
G02110 2 E TBS
H. 2&
HO1010 R EMX|CH
HO1011  HCOHgt
HO1020 3B0|&x=, HEEZ
HO1030  CIZEEfR{CH
HO1050 B0|&2gX
HO1060 ROIESE
| M7\ YK & LA
01010  MZEE1
101020 O QI SfL|A
101030 HMEE2
101040  HMZE3
101070  HZEE (OrAHSHA)
01080  E&, OFA st

J. 2t & S

JO1010

oy

—

Hn

0l
ot

H|O[ X|

200
202
204
206
208
210
212
214
216
218
220
222
224
226
228
230
233
235

237
239
241
243
245
247

249
251
253
255
257
259

261



a

J. 2t
J01020
J02010

K. W
K01010
K01020
K01030
K02010
K02020
K03010
K03020
K04010

Hn
rE
fot

nE
R
OH

& h(2r )
=
]

CH &=

M| 5 Alol~
Ml 2|85
Mey

Mol EZ=2 Y
M 3 A
M2y 200

Mel =9, d5=

My FEE A

Hn

0l

ot

H|O[ X|

263
265

267
269
271
273
275
277
279
281



AOT0 e

RGO-660DL 67 At}
580|Y7|(AE00175) 2023-05-30

:,} 39




-8 -

A010

T /8

RGO-660DL 67 AtT} =2 S5

S80[Y7|(AE00175) 2023-05-30
=4 REFHD E 9 9 2| T4 H| 21
(NO)|  (PART NO) (PART NAME) (PART NAME) Qm (SPEQC) (REMARK)

1 |RA00010059A HEHEEZT BLOCK ASSY, CYLINDER 1

4 | RAO0010063A E£2{3PT1/8 PLUG, PT1/8 3

5 |RAO00008912A WHEO25 PLUG25 3

7 |RA00010064A ooz 23 PIPE, KNOCK 2

9 |RA00010065A =EE HEH BOLT, METAL CAP 16

10 [RAOC0010244A £ 2|11 R0O05 PLUG,R005 1

11 {27241-300000 WHE2{1 30 PLUG (D30) 4 |D30XT1.6

12 |27241-450000 WHEHD PLUG, CAP FORM 1

13 [RAOO010066A Ha T, MeX10 PIN, M6X10 2

23 |RAO0010067A M AE H|0{>(119125-02930) BEARING, THRUST 2

26 |RA00010068A = 0}0|& 7|9 SHAFT, IDLE GEAR 1

27 |RAO0010069A O-d, P14 O-RING, P14 1

28 [22351-060012 2z PIN, SPRING (6-12) 2 |D6X12

29 |26106-060402 FLUEUXEE FLANGEBOLT 3 |M6XP1.0X40

30 |RAO0008932A SEZE BOLT HEAD 14

31 |RAO0010219A o L= EaA HEAD GASKET 1

32 |RA00010234A ZkA GASKET 1

33 [RAO0008978A SZHE|ESMX|EE HEX PLANGE BOLT 4

34 |RA00010070A 2 Y H(119734-02220) SEAL, OIL 1

35 |RAO0008977A I Z(FOPEE) PACKING( FOP BOLT) 1

36 |RAO0010071A ol Q1 H|0] (119125-02900) BEARING, MAIN 4

39 |RA00010072A Hio{& 0.25 US BEARING, 0.25 US 4

42 |RA00010073A MHAE H|O{E 0.25 BEARING, THRUST 0.25 2




/2
2023-05-30

7|01 0] &

A020
RGO-660DL 67 At}
20| Y 7|(AE00175)

=
o




A020 /2
_ J 0] Bl

RGO-660DL 62 At} |01 0]

5&0|Y7|(AE00175) 2023-05-30
el REEHD 9 9 g 4 H| 21
(NO) (PART NO) (PART NAME) (PART NAME) (SPEC) (REMARK)

1 |RA00008913A 7|10{A 0] & CASE , GEAR 1

2 |RAO0008914A 7{H{(FI-P) COVVER(FI-P) 1

3 [RAO0010074A 2 4(119717-01800) SEAL, OIL 1

4 |26106-080352 SZLUZUXEE SCREW,HEXFLANGEHEADCAP 8 |M8XP1.25X35

5 126106-080452 394,ALL E K| 2 E8X45 HEX FLANGE BOLT 8X45 5 |M8X1.25X45

6 [RAO0008915A FaT CAP,OIL 1

7 (24311-000180 O-RING(P18) O-RING, DYNAMIC ($18) 1 |P18

8 [RAO0008916A 7{H COVER 1

9 [24341-000240 O-RING O-RING, FIX (®24) 1 |S24

10 |126106-060162 FZEUX| EE HEXFLANGEBOLT 2 |M6XP1.0X16




A030 i

= 3| LS Xl Ol E

RGO-660DL 6% AT} =cl0| 2 SIRYILYE
2023-05-30

580|27|(AE00175)

i l"‘?“\]‘ ;l -
S

MR EIN
CRUP A A
-




A030 = /3
=Zalo| & sl Al QlE
RGO-660DL 6% At} =210l 2 el TaeEs
5&0|Y7|(AE00175) 2023-05-30
e HEWS z g 2 T M
(NO) (PART NO) (PART NAME) (PART NAME) QTty) (SPEC) (REMARK)
1 |RAOO008922A Halim PIN 2
2 |RA00010075A O EISUX| FLANGE, MOUNTING 1
3 |RA00021321A SZZMX|E2E M10X20 |BOLT, M10X 20 PLATED 8
4 |RA00021322A QAUAE ASSY SUMP ASSY, LUB.OIL 1
5 [RAO0008921A E2{dM16 PLUG M16 1
7 122190-160002 AlQIM WASHER, PLAIN (0 16) 1
8 |RA00008923A Z WX EM6x10 PLANGE BOLT M6X10 16




- 13 -

2023-05-30

A

=
[

M2l =

A040
RGO-660DL 67 At}

20| Y 7|(AE00175)

2=
=)

8
W
16—

o -.3;:
L1

1/

@ 16-

8
0

15
+19

-24

32




53 |RAO0008931A

a

119125-77800)

HEATING PLUG

54 |RA00010097A

BT ]

CONNECTOR, GLOW PLUG

55 |RAO0010098A

nE: =

2
2
|oinQ rrﬂln AN
o

N
o
=

GUIDE, VALVE

A040 14/
Al s
RGO-660DL 6% AHT} =gHEs=a=
S&0|Y7|(AE00175) 2023-05-30
el 2EHs B z g o |1
(NO) (PART NO) (PART NAME) (PART NAME) Qr) (SPEC) (REMARK)
1 |RA00010243A L EE50(129901-11450) PROTECTOR,NOZZLE 3
2 |RA00010238A 722, = E(119600-11460) GASKET,NOZZLE 6
3 |RA00010076A ! e CAP, VALVE 6
4 |RA00010077A HEIHs =X HEAD ASSY, CYLINDER 1
11 [RAOO008930A £2{135 PLUG 35 2
12 [RAOC0010244A £ 211 R005 PLUG,R005 1
13 [RAOC0010078A 57\ VALVE, INTAKE 3
14 [RAOC0010079A Hf 7| = VALVE, EXHAUST 3
15 [RAOO010080A e AT SPRING, VALVE 6
16 [RAOO010081A AT ZO| RETAINER, SPRING 6
17 [RAO0010082A g COTTER 12
18 [RA00010240A HiE AEIA|Q SEALVALVE STEM 3
19 [RA00010241A Hi 5 AEIA|Q SEALVALVE STEM 3
20 [RAO0010083A 2HUAMEZEXDH SUPPORT ASSY, ARM 1
21 [RA0O0010084A 2 =Xt SHAFT ASSY, ROCKER 1
24 |RA0O0010085A Z2HUMEE SUPPORT, ROCKER ARM 3
25 [RA00010086A 2= AmEl SPRING, ROCKER SHAFT 2
26 |RAO0010087A EAHYKIT ARM, ROCKER 6
27 |RA0O0010088A S =5 A LA} SCREW, VALVE ADJUST 6
29 |RAO0010089A LHEMS8 NUT, M8 6
30 [22242-000120 =gAtEl2 SNAP RING, SHAFT (® 12) 2 |D12(:8)
31 |RAOO0T0090A LEAFM5X16 SCREW, M5X16 1
32 |126106-080402 451 ALLEHX|EE SCREW,HEXFLANGEHEADCAP 3
33 [RAO0008929A 7{H{74(124160-01751) CAP,COVER 1
34 |RA00010091A 2HEXS BUNNET ASSY, HEAD 1
35 |RA00010092A i =220l E BAFFLE PLATE 1
36 [RA0O0010239A HEE2|H BAFFLE,BREATHER 1
37 [RA0O0010239A HEE2|H BAFFLE,BREATHER 2
38 |RAO0010093A Crojoj=#xgt DIAPHRAGM ASSY 1
39 |RA00010094A Al S0 E PLATE 1
40 |RA00008928A 7{H{(CHO| OF = &) COVER 1
41 [RAO0010095A Cio|o{ = &4 DIAPHRAGM 1
42 |RAOC0010096A Ciojoj=a AxZ g SPRING, DIAPHRAGM 1
44 [RA00008925A B7171H 1 B (119515-11310) INTAKE COVER 1
45 [RA00008926A Z{HA COVER A 1
46 [RAO0008927A o Z (7 B A)(119515-11330) PACKING (COVER A) 1
47 |22857-500100 Ef ZLEAF 4
48 [22857-500100 EH & LEAF 4
49 [22857-500160 EH & LEAF 2
50 |24311-000320 oz (Pyd) O-RING, DYNAMIC (#32) 1 P32
51 126106-060202 SZLEWX| S E(6*20) HEXFLANGEBOLT 3 |M6X1.0X20
52 [26106-060752 SUZUMX|EE HEXAGON FLANGE BOLT 6
3
1
6




- 15 -

/
2023-05-30

OiLZ2E

A050
RGO-660DL 6Z Atm

20| Y 7|(AE00175)

2=
=)




AO050 /2]
_ OjL|ZE
RGO-660DL 67 At}
580|27|(AE00175) 2023-05-30
=¢|  HEHS =3 =3 =g 4 H| 2
(No)|  (PART NO) (PART NAME) (PART NAME) @) (SPEQ) (REMARK)

1 |RAO0008902A HiZ7|OjL| 2= EXHAUST MANIFOLD 1
2 |RAO0008935A OjLZE7tAZ(119717-13110) GASKET(MANIFOLD) 1
3 |RAOO010099A 2= E M8X50 STUD, M8X50 2
4 | RA00021324A = E M8X50 10.9 BOLT, M8X50 10.9 4
5 |RAOO0010101A HSEE M8X22 STUD, M8X22 4
6 |RAO0008936A ATEIIMEOIHE NUT 2
7 |RA00010237A JtAZA A 27| GASKET,SILENCER 1




A060

RGO-660DL 67 At}
580|27|(AE00175)

2023-05-30




A060 e
FH 2 =7 -

RGO-660DL 62 A} asaT 3570

580|27|(AE00175) 2023-05-30
el REEHD 9 9 g 4 H| 21
(NO)|  (PART NO) (PART NAME) (PART NAME) @Qm (SPEC) (REMARK)
1 |RA0O0008937A Ef ! TAPPET 6

2 |RA00008938A ZANRE ROD, PUSH 6

3 |RA00008939A =zt SHAFT,CAM ASSY 1

4 |RA0O0008940A nksk; PLATE 1

8 |26106-060122 FLEUXEE HEX BOLT (6-12) 2 |M6XP1.0X12

9 |RA00021325A OF0| £7|0{ ASSY GEAR ASSY, IDLE 1

12 |RAD0008942A EEEANTT) BOLT 4

13 |RA00008943A 7|0 (RAFHI) GEAR 1

14 |RA00010102A O}O|&7|0] B A| BUSH, IDLE GEAR 1

15 |RA00009289A L EnPSE=EI DN FLANGE 1




A070 o

RGO-660DL 6% AtT} <
580|Y7|(AE00175) 2023-05-30




A070 14/
=5 oo

RGO-660DL 67 AtIt Sd3zO ==

S80[Y7|(AE00175) 2023-05-30
el REEHD 9 9 g 4 H| 21
(NO) (PART NO) (PART NAME) (PART NAME) Qrv) (SPEQ) (REMARK)

1 |RAO0008945A AWIA=FBH CRANK SHAFT ASSY 1

2 |RA00008922A o PIN 1

4 |RA00010103A AWIA=T|¢ GEAR, CRANKSHAFT 1

5 122512-040120 7| KEY, 4X 12 1

7 |RAO0008949A =E(Ez2tolg) BOLT FLYWHEEL 5

8 |RA00008900A Sctolgz=gt FLYWHEEL 1

10 |RAO0008944A 27|0f, Z=105(124060-21600) RING GEAR 1

11 | RAO0008946A V-E2|(3Y3)(119125-21660) V PULLY CRANK 1

12 |RA00008947A E WX 2 EM12X1.25 BOLT M12X1.25 1

13 [RAOOO010104A oFA THZ(119C10-21931) PACKING, WASHER 1

14 |RA00008948A QFA12 WASHER 12 1

15 [22512-050120 | &2t0|E7|0 SLIDING KEY 1 [5X5X12

16 |RA00010105A DAaEXT PISTON ASSY 3

18 [RAOOO010106A IAESMNE RING SET, PISTON 3

22 |RAO0010107A ojAExm PIN, PISTON 3

23 |22252-000220 THEAHEY RING, CIRCLIP (® 22) 6 |D22

24 |RA00010108A HUE 2 E XS ROD ASSY, CONNECTING 3

27 |RA00010109A 7AHEIZE EE BOLT, CONNECTING ROD 6

28 [RA0O0010110A A3 T H o2 BEARING, CRANK PIN 3

30 |RAOOO10111A IAED Ho & BEARING, PISTON PIN 3

31 |RAO0010112A Mgt =g 0.25 METAL ASSY, 025 3

33 |RAO0010113A DAaEXT PISTON ASSY 3

35 |RAO0010114A 2 NE( 0.25 OS) RING SET, 0.25 OS 3




A080 e

RGO-660DL 67 At}
580|Y7|(AE00175) 2023-05-30




A080 14/
ol

RGO-660DL 6% AHT} =2 EA|LE

S80[Y7|(AE00175) 2023-05-30
el REEHD 9 9 g 4 H| 21
(NO) (PART NO) (PART NAME) (PART NAME) @Qrty) (SPEQ) (REMARK)

1 |RAOO010115A SgHTxg PUMP ASSY, OIL 1

2 |26106-060142 SLEUX=ZE BOLT 3 |M6X1.0X14

3 |RAO0008954A 9 2(119025-34800) GAGE, OIL LEVEL 1

4 |RA00010235A o-g O-RING 2

5 |RA00008953A HARFS7H0|E GUIDE GAGE 1

6 |RA00022966A AZALLAL BOLT, STUD 1

8 |RAO0008956A od O-RING 1

9 |RA00010116A Sano| = xgt PIPE ASSY, OIL INLET 1

10 |26106-060102 EHX|=E6X10 Bolt Hexa (6-10) 2 |M6X1.0X10

11 |RAO0010117A H COVER 1

12 |RAO0010236A Eat | GASKET 1

13 [26106-060122 | SZUEWX|ZE HEX BOLT (6-12) 2 |M6XP1.0X12

14 [RAO0O008955A QALK SWITCH, OIL PRESSURE 1

15 [RAO0021326A TE| ASSY, D68XL6E5 FILTER ASSY, D68XL65 1

16 [RAO0021326A TE| ASSY, D68XL6E5 FILTER ASSY, D68XL65 1




A090 /2]

_ LHZEA| A E

RGO-660DL 67 AtI} e =
580|Y7|(AE00175) 2023-05-30

It

7| RN s
/ J’l.}!ﬁg TR
NG AN

TSR




A090

/2
: HZA| A

RGO-660DL 62 At}

S80[Y7|(AE00175) 2023-05-30
el REEHD 9 9 g 4 H| 21
(NO) (PART NO) (PART NAME) (PART NAME) @Qrty) (SPEQ) (REMARK)

1 |RAOOO08957A 24 = 2R B}(119025-42001) PUMP ASSY, COOLING 1

3 |RA00010118A H, d2eEHT COVER 1

4 |RA00010233A W EEA R A et ey GASKET,WATER PUMP 1

8 |RA00010119A o-g O-RING 1

10 |26577-060122 SCRWNN6X12 5 |M6X1.0X12

12 | RAO0008961A (A 2fEx) PACKING 1

13 |23414-080000 320,ALLIHZ8 WASHER, PLAIN (©8) 1 |M8

14 126106-080122 SLEUXEZEE Bolt, Hexa (8-12) 1 [M8XP1.25X12

15 |126106-080452 394,ALL Z WX = EBX45 HEX FLANGE BOLT 8X45 3 [ M8X1.25X45

16 |RAO0021327A V-Z2| D100(119717-42350) V-PULLEY, D=100 1

17 |RA00021328A VH E A355 V-BELT, A35.5 1

18 [RA00021329A HZH D300 FAN, COOLING D300 1

19 |RA00018840A A2t A 0| A_650 1

20 [26014-060802 MRS ZUEE 4

21 |RA00008964A 7{H{ (A 2 A EH) COVER ,THERMOSTAT 1

22 [RAO0O008965A MEAEHT71E THERMOSTAT 1

23 [26106-080202 FLEHXEE SQR FLANGE BOLT 2 | M8XP1.25X20

24 [RAO0008968A 21 PULG 1

25 [RAO0O008966A Z2116 PULG 16 1

26 [RA00008962A Z=2M M SWITCH ASSY, THERMO 1

27 [RAO0008963A oA PACKING 1

28 [RAO0008963A oA PACKING 1

29 [22137-060000 HotM WASHER , PLAIN 4 M6




A100
I_=|/-‘?-J

e
ol
o b
Io
oe!
Kl

E(ig—%ODL 62 At}
580|27|(AE00175)
2023-05-30




A100

= ol /4
RGO-660DL 67 Atm} i
$80|Y7|(AE00175) 2023-05-30
el REEHD 9 9 g 4 H| 21
(NO)|  (PART NO) (PART NAME) (PART NAME) @m (SPEC) (REMARK)
1 |RA00021330A AE T I ASSY FIE ASSY 1
5 |RA00009277A MEEE STUD BOLT 2
8 |RA00010121A 7| KEY 1
18 |RA00010127A 0-d, s6 O-RING, S6 1
25 |RA00010129A ClEay DEFLECTOR 1
26 |RA00010130A ClIE28H 2210 PLUG, DEFLECTOR 1
27 |RA00010131A o-& O-RING 1
28 | RA00008972A E2{1(CIEHH) PLUG 1
45 |RA00008975A Z2 () RACK PULG 1
46 |RA00010140A o-& O-RING 1
79 |RA00D008971A 7B (5t COVER UNDER 1
80 |RA00010143A SR AZ(119717-51711) GASKET 1
81 | RA00008970A HH(EFH) COVER SIDE 1
82 | RA0D0010144A SBHA(119717-51761) GASKET 1
83 | RA00009294A S|IHEH™EX| ROTATION STOP PIN 1
85 | RA00008920A ALt 16 WASHER SEAL 16 1
86 |Vv4011600120 ATEIQLN WASHER, SPRING 1
87 |22351-050010 A ZTES5X10 PIN, SPRING (5-01) 2 |D5X10
91 [26022-050122 A3EQ SCREWM5X12 8
93 [26716-120002 295ALL SZHE HEXA NUT295 1 |M12X1.75
94 | RA00009279A EULXHE ROCK NUT 2
97 |RA00021331A AZ OE I ASSY PUMP ASSY, FUEL FEED 1
98 | RA00008976A i PACKING 1




- 27 -

/
2023-05-30

By

A110
RGO-660DL 67 At}
20| 7|(AE00175)

=
o




A110 14/
AL

RGO-660DL 6% At} =%7|

$80|Y7|(AE00175) 2023-05-30
el REEHD 9 9 g 4 H| 21
(NO)|  (PART NO) (PART NAME) (PART NAME) @m (SPEC) (REMARK)
2 |RA00008993A E2{aM10 PULG M10 1

3 |RA00008979A THZ(7HH 1470| 2)(119717-61050) PACKING 1

4 | RA00009244A 7t # 0] A Z 1 Z(119717-61070) PACKING 1

21 | RA00009275A IYHE FIX NUT 1

22 | RA00009274A HEEYHAZE LEVER SPRING 1

24 | RA00009276A Zrol gt PLATE 1

25 |RAO0009247A B E = =) LEVER ASSY REGULATOR 1

64 |26106-060102 EMX| 2 E6X10 Bolt Hexa (6-10) 1 |M6X1.0X10

74 | RA00021333A O}0| & 2|0E EE BOLT, IDLE LIMIT 1

75 | RA00009245A o O RING 1

79 |22190-100002 A LRtA 10 SEAL WASHER 10 1

81 |22372-040000 SR PIN, SNAP 4 1

83 |26106-060102 EMX| 2 E6X10 Bolt Hexa (6-10) 4 |M6X1.0X10

84 |26106-060142 SUEUXEE BOLT 2 | M6X1.0X14

85 |26106-060202 FLEUXZE(6*20) HEXFLANGEBOLT 4 | M6X1.0X20

86 |26106-060452 SUZUMX|EE HEX FLANGE BOLT 3 | M6X1.0X45

87 |26756-060002 HE(MEX™EE)M6 1 |M6X1.0

88 | RA00D008991A HH (ZHH H A 0] &) CASE GOVERNOR 1

89 |RA00009243A QO[O MEZE SUPPORT, WIRE 1

121 |RA00021335A PN e = SOLENOID, STOP 1

122 |26106-060102 EMX| 2 E6X10 Bolt Hexa (6-10) 2 | M6X1.0X10




A120
14 /2

e
HU
ok
o
nE
|o

E(ig-GGODL 62 At}
520|Y7[(AE00175)
2023-05-30




A120 /2

RGO-660DL 67 At}

S80[Y7|(AE00175) 2023-05-30
el REEHD 9 9 g 4 H| 21
(NO) (PART NO) (PART NAME) (PART NAME) Qr) (SPEC) (REMARK)

1 [RAO0009004A AZE A XoH FUEL INJECTION VALVE ASSY 3

3 |RA00010154A St 2 x5t VALVE ASSY, INJECTION 3

4 [RAOO010155A AN E SHIM SET, ADJUSTING 3

15 |RA00009038A 2| & 0| L4 RETAINER 1

18 |RA00009042A +At2 EEM4X14 BOLT M4X14 2

20 |RAO0009016A netoo|ZAXSt PINE,INJECTION A ASSY 1

21 |RAO0009017A netnoo|=Z=gxgt PINE,INJECTION B ASSY 1

22 |RA0O0009018A netoo|l=Z=cxgt PINE,INJECTION C ASSY 1

23 |RA00009023A oto|z= gt PIPE ASSY 1

24 |RA00009034A OIO|Z X QIET PIPE JOINT 1 1

25 |RAO0009039A Eat | GASKET 3

26 [RA0O0010157A Z|EIoio| =gt PIPE ASSY, RETURN 1

27 |RA00010158A = AZES HOSE CLIP 8 2

28 |RA00009031A HESA FUEL HOSE1 1

29 |RA00009036A ZOIET JOINT1 1

30 [RAO0009041A nEHE NUT 3

31 |RA00008996A ALEM12 SEAL WASHER 12 3




- 31 -

2023-05-30

A=l

A130
RGO-660DL 6Z Atm

20| 7|(AE00175)

=
o




A130

N
o

RA00021336A

El

BRACKET, FILTER

no
-

RAOO0T9058A

all

YANMAR OIL FILTER ASSY

no
N

26106-080162

SCREW,HEXFLANGEHEADCAP

M8XP1.25X16

N
w

26106-080302

HoimH:i 2 in

HEX BOLT, FLANGE

M8XP1.25X30

/2
RGO-660DL 62 At} =2t
=20|Y7|(AE00175) 2023-05-30
= fEHz = + H| 31
(NO) (PART NO) (PART NAME) (PART NAME) (REMARK)
1 |RAO0009035A ool = PIPE JOINT 2 1
2 |RAO0009037A ZE2 JOINT2 1
3 |RAO0008996A A LetA 12 SEAL WASHER 12 2
4 | TA00058029A (A LABEL 1
5 [RAOO009361A 227y SEPARATOR ASSY, WATER 1
6 [RAO0010164A HolmeEs TAPER VALVE 1
7 |RAO0010230A AT SPRING,VALVE 1
8 [RAO0010165A = HANDLE 1
9 [RAO0010166A 1H COVER 1
10 |RA00010229A od O-RING 1
11 |RA00010232A ngg RING,RETAINING 1
12 |RA00010167A AmE SPRING 1
13 |RAO0010168A ECTH FLOAT 1
15 |RAO0010169A == PLUG 6 2
16 |RA00010231A SCREW,M4 1
17 |RA00010170A SCREEN 1
18 |23418-060000 PACKING6 2 |M6
19 |24311-240100 SEAL, O-RING 1 |P10
1
1
2
2




A140

RGO-660DL 67 At}
580|27|(AE00175)

AEIERH

2023-05-30




A140

N =/
RGO-660DL 6% At} ~EERH
$80|Y7|(AE00175) 2023-05-30
el REEHD 9 9 g 4 H| 21
(NO)|  (PART NO) (PART NAME) (PART NAME) @m (SPEC) (REMARK)
1 | RA00009043A A 2 EZ8H119125-77010) STARTER ASSY 1
2 |RA00010171A ol ZM=¢gt YOKE ASSY 1
3 [RA00010172A He{p X% BRUSH HOLDER ASSY 1
4 |RA00010173A B2y BRUSH 2
5 |RA00010174A HEHNE BRUSH SET 1
6 |RA00010175A sHejpamy BRUSH SPRING 4
7 |RA00010176A HHZ COVER ASSY 1
8 |RA00010177A 7104 GEAR 3
9 |RA00010178A ME-p 223 BRACKET(CENTER P) 1
10 |RA00010179A =2atAl BRACKET 1
11 |RA00010180A QI E7|0f INTERNAL GEAR 1
12 |RA00010181A =2atAl BRACKET 1
13 |RA00010182A oLz PINION SHAFT 1
14 |RA00010183A AMME WASHER SET 1
15 [RAOO010184A Ol HHME SHIFT LEVER SET 1
16 |RA00010185A HAE HHZES COVER ASSY 1
17 |RA00010186A 7|0{A o] ATt GEAR CASE ASSY 1
18 |RA00010187A oL A=t PINION ASSY 1
19 |RA00010188A s =g ARMATURE ASSY 1
20 |RA00010189A ESS PNEN; SWITCH ASSY 1
21 |RA00010190A ASEE THROUGH BOLT 2
22 |126106-100252 SLUZUMX|EE SCREW,HEXFLANGEHEADCAP 2 |M10XP1.5X25




A150

RGO-660DL 67 At}
580|27|(AE00175)

Al 201 E

2023-05-30




A150

/2

RGO-660DL 6% At} M 2|0l &

5802 7|(AE00175) 2023-05-30
el REEHD 9 9 g 4 H| 21
(NO)|  (PART NO) (PART NAME) (PART NAME) Q) (SPEC) (REMARK)

1 |TAOO060851A ALTERNATOR, 12V-40A(129423-77210) | ALTERNATOR, 12V-40A 1

2 |RAO0010191A HE NUT 1

3 |RAO0010192A == BNl ROTOR ASSY 1

4 | RAO00T0193A =H O Y BALL BEARING 1

5 |RAO0010194A 714 COVER 1

6 |RA00010195A CelolE = xst DRIVE FRAME ASSY 1

7 |RAO0010196A =H o Y BALL BEARING 1

8 |RA00010197A 2|H|0|{ =20l E RETAINER PLATE 1

9 |RAO0010198A N SCREW 4

10 [RAOCO010199A HEEE STUD 2

11 [RAOC0010200A gzt FRAME ASSY 1

12 [RAOC0010201A 714 COVER 1

13 [RAOC0010202A Zg PULLEY 1

14 [RAOC0010203A HE NUT 1

15 [RAOC0010204A Zet COLLAR 1

16 [RA00021337A dZaoly =g REGULATOR ASSY 1

17 [RAOC0010206A =i HOLDER 1

18 |RA00010207A Be¢lgy BRUSH HOLDER 1

19 [RAOC0010208A Hej¢| =g BRUSH ASSY 2

20 |RAO0010209A Axa SPRING 2

21 |RAO0010210A LEA SCREW 6

22 |RA00010211A LEA SCREW 1

23 |RA00010212A EE BOLT 3

24 |RA00010213A LEA SCREW 2

25 |RA00010214A EE BOLT 2

26 |RA00010215A HALEA INSULATION BUSH 1

27 |RA00010216A HE NUT 2

28 |RA00010217A 2P AEQIM THRUST WASHER 1

29 |26106-100402 EUHXNEZE SCREW,HEXFLANGEHEADCAP 1 |M10X1.5X40

30 |RAOO009065A HE O|HAE[119125-77320] SPACER 1

31 |RAO0009066A A1 O Af BELT ADJUST 1

32 |RAO0009067A O|MAE EE BOLT ADJUST 1

33 |26106-080202 SZEUXEBE SQR FLANGE BOLT 1 |M8XP1.25X20




A160

RGO-660DL 67 At}
580|27|(AE00175)

ThAH M E

2023-05-30

12
1314
18 55

o

20 21




A160

/2

RGO-660DL 62 At} IR HE

S80[Y7|(AE00175) 2023-05-30
el REEHD 9 9 g 4 H| 21
(NO) (PART NO) (PART NAME) (PART NAME) Qr) (SPEQ) (REMARK)

1 [RA00010218A IHAZIME GASKET SET 1

2 |RA00010219A /=0 B HEAD GASKET 1

3 |RA00010234A | GASKET 1

4 |RA00008925A 7|74 H1F(119515-11310) INTAKE COVER 1

5 [RAO0008927A o 2 (1 EA)(119515-11330) PACKING (COVER A) 1

6 |RA00010240A HiE AEIA|Q SEALVALVE STEM 3

7 |RA00010241A =5 AEIA|Q SEALVALVE STEM 3

8 |RA00010243A L EE50(129901-11450) PROTECTOR,NOZZLE 3

9 |RA00010238A 7hA2, = E(119600-11460) GASKET,NOZZLE 6

10 [RAOOO08935A OfL| =2 7kA2(119717-13110) GASKET(MANIFOLD) 1

11 |RAO0010237A ZtAF A 87| GASKET,SILENCER 1

12 [RAOO010069A O-3, P14 O-RING, P14 1

13 [RAO0010235A o-g O-RING 1

14 |RAOO008956A od O-RING 1

15 [RAO0010236A Eat | GASKET 1

16 [RAO0008961A (A 2fEx) PACKING 1

17 |RA00010233A V EEA R A Lt ey GASKET,WATER PUMP 1

18 [RA00010220A O-2 (P21 EPDM) O-RING(P21 EPDM) 1

19 [RAO0008963A oA PACKING 1

20 |RA00008977A o Z(FOPEE) PACKING( FOP BOLT) 1

21 |RA00009039A Eat | GASKET 3

22 |RA00008996A ALEM12 SEAL WASHER 12 5

23 |RA00008920A A LtM16 WASHER SEAL 16 1

24 |23414-080000 320,ALL IS8 WASHER, PLAIN (08) 1 |M8

25 |24311-000180 O-RING(P18) O-RING, DYNAMIC (©18) 2 |P18




B0O1010 14/

2
rA
i
Mo
|m

RGO-660DL 67 At}
580|Y7|(AE00175) 2023-05-30




BO1010 14/
o

RGO-660DL 67 At} ddl oz E

S&0[Y7[(AE00175) 2023-05-30
= 2EEHz =3 =3 T 4 H|
(NO) (PART NO) (PART NAME) (PART NAME) (SPEC) (REMARK)

1 |RA00017060B ATIOLRE 2T E/G MOUNT (L) 1

1 |RA00017060C ATIORE T E/G MOUNT (L) 1

1 |RA00017060D ATIOLRE 2T E/G MOUNT (L) 1

2 |RA00017061B ATIORE X% E/G MOUNT (R) 1

2 |RA00017061C ATIORE X% E/G MOUNT (R) 1

2 |RA00017061D ATIORE X% E/G MOUNT (R) 1

3 |22217-100000 AZ QLM WASHER, SPRING (® 10) 8 |M10

4 |26716-100002 SUHE Nut, Hexa (®10) 8 |M10XP1.5

5 126013-100202 PIYSEN=E= BOLT(+SW) 8 [M10X1.50X02

6 |RA00020877A Zeto|gAH FLY WHEEL COVER 1

7 |RA00007147B BRI 12 60SD RUBBER, VIBRATION PROOF 4

8 |22157-100000 HotM WASHER, PLAIN (® 10) 4 |M10

9 |RA00019244A X Z3=2H3 ENGINE HOOK BRACKET 1

10 |26106-080162 EUX|EE8X16 SCREW,HEXFLANGEHEADCAP 2 |M8XP1.25X16

11 126116-100202 |LEE HEXFLANGEBOLT 2 |M10X1.5X20

12 126013-080122 MBI EZLEE Bolt, Hexa (8-12) 1 |M8XP1.25X12




- 41 -

/
2023-05-30

ol

Hl

K

>4

B01030
RGO-660DL 672 AtIt

20| 7|(AE00175)

=
o




BO1030

/8
Oof| X| =gl el

RGO-660DL 6% At} AT =2

5&0|Y7|(AE00175) 2023-05-30
su| 2Edz = g = o 72 B 1
(NO) (PART NO) (PART NAME) (PART NAME) (SPEQ) (REMARK)

1 [RA00019566A AF = A= 650 ENGINE FRAME ASSY

1 |RA00019566B AE =i =3 650 ENGINE FRAME ASSY

1 |RA00019566C AE =2 =3 660 ENGINE FRAME ASSY

2 |26013-100702 QIR RZIEE HEX BOLT W/WASHER 10

3 [RA00019632A k=1-1 s, FIX PLATE 1

3 [RA00019632B k=2-1 s, FIX PLATE 1

4 |26014-080202 Rt EO| & E(PW+SW) BOLT, HEX. 8-20 4 [M8XP1.25X20

| RAO0018850A R T E BT R '/:;g)/gCFHMENT BUATE, VIBRATION ]

6 |RA00007147B BRI D12 60SD RUBBER, VIBRATION PROOF 1

7 122217-100000 ATEQIM WASHER, SPRING (® 10) 2 [M10

8 [26716-100002 |2 Nut, Hexa (®10) 2 |M10XP1.5

9 [26013-080202 IMETEFZLEE(+SW) Bolt, Hexa (8-20) 2 |M8XP1.25X20

10 | RA00020952A B = &ot RADIATOR ATTACHMENT PLATE 1

10 |RA00020952B B = &ot RADIATOR ATTACHMENT PLATE 1

11 126013-080202 SZ4EE(+SW) | Bolt, Hexa (8-20) 2 |M8XP1.25X20




BO1040 e
R TES

RGO-660DL 6% At} LAy =
S 80| 7((AE00175) 5023-05-30




BO1040

/8

RGO-660DL 6% At} AT &H 0|~
S&0|27|(AE00175) 2023-05-30
el REEHD 9 9 g 4 H| 21
(NO) (PART NO) (PART NAME) (PART NAME) @Qty) (SPEC) (REMARK)

1 |RA00016644A A= AHOo|A o} INPUT CASE LOWER 1

1 |RA00016644B A= AHo|A o} INPUT CASE LOWER 1

2 [26013-080302 AMEEFZEE(+SW)  [HEX BOLT W/WASHER 8 |M8XP1.25X30

3 |26013-080452 QMZEUFZEE(+SW) | SCREW,CAPTIVEWASHERCAP 2 | M8XP1.25X45
4 |TA00059193A = Hj| 0{ 21(6205) BALL BEARING 3

5 |RA00023296A AT A22 1

5 |RA00023296B LI A22 . 1

6 | TAOOO59195A =H|0{&(6204)_OP BALL BEARING 2

7 |RA00016632A 7|0l B INPUT GEAR B 1

8 | CA00001170A 2+0[L425X38X1.0 LINER 25X38X1.0 1

9 |RA00016633A 2H7|0f C INPUT GEAR C 1

10 [RA0O0016636A H|# HZA=D BEVEL CONNECTING SHAFT D 1

11 | RAO0016574A Y HHI|O{D_A 20T INPUT BEVEL GEAR_A 20T 1

12 | TA00059187A =H|0{ & (6206)_OP BALL BEARING 1

13 [RR85030000A4 Ztel 8x10x6 COLLAR 8X10X6 2

14 |RA00016643A A AHo|A A INPUT CASE UPPER 1

14 |RA00016643B A AHo|A A INPUT CASE UPPER 1

15 |CEE4050000B4 | X|2[F & A=3/8 ELBOW(3/8) 1

16 [RA00020312A QUM 25X40X8_H OIL SEAL 25X40X8_H 1

17 |22252-000400 A2 E40 RING, CIRCLIP (® 40) 1 D40

18 [24311-000210 361,A22,0-RING1AP-21.0 O-RING, DYNAMIC (®21) 1 (P21

19 [RA00023297A YHEFSE 22 1

19 [RA00023297B YHEFSE 22 . 1

20 | CA00012380A +125.2X33XT0.3 NONE 1

21 |RA00016645A 87} 109TEE M8X20 HEXA BOLT 9T M8X20 3

22 |22217-080000 AZEQIM8 WASHER, SPRING (® 08) 3 |M8

23 |RAO0016641A AolA n7gE xf Xt 1

24 |RA00016642A Aolx ngE 2 =3 1

25 126013-080202 QAMERFZEE(+SW)  |Bolt, Hexa (8-20) 6 |M8XP1.25X20
26 |RA00016575A =% H|'27|0{D_B 20T OUTPUT BEVEL GEAR D_B 20T 1

27 |22242-000350 ZE8AHE3S SNAP RING, SHAFT (& 35) 1 |D35

28 | TA00059186A =H 0] 2(6207) BALL BEARING 2

29 |22252-000720 THEAMEITD RING, CIRCLIP (® 72) 2 D72

30 [RA00020313A QUM 35X72X8_H OIL SEAL 35X72X8_H 1

31 |RA00009228B 902 AU (3/8) 90 ELBOW 3/8 1

32 |RA00020309C ARl 12 HO|A ZBF D |ENGINE INPUT CASE ASSY_D 1

32 |RA00020309D ORI 12 HO|A ZBF D |ENGINE INPUT CASE ASSY_D 1

32 |RA00020309E ARl 12 HO|A ZBF D |ENGINE INPUT CASE ASSY_D 1




B01042

RGO-660DL 67 At}
580|27|(AE00175)

o

il
ra
Ol
Hi

2023-05-30




B01042 g
ol == B

RGO-660DL 62 Atmf HaLo=

5&0|Y7|(AE00175) 2023-05-30
= EEHD =3 =3 + A H| 1
(NO) (PART NO) (PART NAME) (PART NAME) @ty (SPEC) (REMARK)

1 |RA00018382A = ot INPUT SHAFT ASSY 1

2 |RN33050000C4 |SHE6.5X35 PIN 6.5X35, FLAT HEAD 1 |D65

22413-160160 Ega




- 47 -

/
2023-05-30

ool E 2|

B02010
RGO-660DL 672 AtIt

20| 7|(AE00175)

=
o

o amas e e

f...
* 0
\




B02010 /2
22|
RGO-660DL 6% At} 001 =2l
5&0|Y7|(AE00175) 2023-05-30
sl REHS E 3 E 3 N B3
(NO) (PART NO) (PART NAME) (PART NAME) @Qrty) (SPEQ) (REMARK)
1 (11201032000 oo Ze|H =% AIR CLEANER ASSY 1
2 |RA00000709B ooja2|H D™HEHE RS  |BAND ASSY, AIR CLEANER FIX 1
3 [RA00017057A ooja2lH =2 IN AIR CLEANER HOSE_IN 1
4 | NA00000108B HatAofo =22 Y) BRACKET , AIR CLEANER 1
5 |RAO00017058A ofojag|ly A OuT HOSE OUT, AIR CLEANER 1
6 |23010-054000 SAHIESY BAND,AIR CLEANER 3 |D54
7 126013-060162 AMEEFZLEE(+SW)  [Bolt Hexa (6-16) 2 |M6XP1.0X16




- 49 -

/
2023-05-30

olo
4

B02020
RGO-660DL 672 AtIt

20| 7|(AE00175)

=
o




B02020 4
AS 7

RGO-660DL 6% At} =M

5&0|Y7|(AE00175) 2023-05-30
cu| SEHS z g z g T Hl 1
(NO) (PART NO) (PART NAME) (PART NAME) QTty) (SPEC) (REMARK)

1 |NA00000384B 227| COMP MUFFLER COMP 1

2 | NAOO000396A 2Z7|7H COVER , MUFFLER 1

3 122137-080000 QtAM8 WASHER, PLAIN (& 08) 2 |M8

4 122217-080000 AIZEIQIMS WASHER, SPRING (® 08) 10 | M8

5 [26716-080002 SZ4HE NUT,HEX (D8) 10 [M8xP1.25

6 | NAOOOOO385A 227|723 GASKET , MUFFLER 1

7 |NAO0O00O1631A CIEAIE A SHEET A, INSULATOR 1

8 |NA00001632A CHEAIE B SHEET B, INSULATOR 1

9 |RA00018480A Hi 7| mo| = x5t EXHAUST PIPE ASSY 1

10 |RA00020319B Hi 7| o] = ==X} 650 EXHAUST PIPE ASSY_650 1




51 -

o
3
2|
H_B
o
(q\]
1)
(@]
S
Ll
—
il

B03010
RGO-660DL 672 AtIt

20| 7|(AE00175)

=
o




BO3010

/8

RGO-660DL 62 At} 2FCIOf Ol &

S80[Y7|(AE00175) 2023-05-30
=¥l REEHD =49 i =¥ 74 H| 1
(NO)|  (PART NO) (PART NAME) (PART NAME) Qr) (SPEC) (REMARK)

1 |RA00019597A 2| 0f| O| E{20HP_650 RADIATOR 20HP_RG 1

3 |RA00019601A FEFRE 650 SHROUD_650 1

4 |HRA1203300A4 [&Zx12 RUBEER, VIBRATION PROOF 2

5 [RA00017069A HZE S AN COOLING WATER HOSE A 1

6 |23010-038000 SAHE HOSEBAND 6 |D38

7 |RA00018430A 2= ATO| T2 of PIPE ASSY 1

8 |RA00018834A W2t A B COOLING WATER HOSE B 1

9 |RA00018835A HZt S A C COOLING WATER HOSE C 1

10 |26013-080202 | QM ZEZSZHEE(+SW)  |Bolt Hexa (-20) 2 | M8XP1.25%20

11 {23414-080000 320,ALL,I{ZS8 WASHER, PLAIN (©8) 1 |M8

12 [26106-080122 SLAEUHXEE Bolt, Hexa (8-12) 1 |M8XP1.25X12

13 [26014-060252 SHMZYKZAEE(+SW,PW) Bolt, Hexa (6-25) 4 | M06X1.00X02

14 |26014-080352 FMEEUSZLUEE Hex Bolt W/Washer 2 | M08X1.25X03

15 |RA00019747A #ohRE dhEat SHROUD WIND PROOF PLATE 1

16 [RA00023145A #FoRE AEIHA ™ SHROUD STRAP PACKING_FRONT 1

17 |RA00023146A HEfRE AERMIYA S SHROUD STRAP PACKING_REAR 1




B04010

RGO-660DL 67 At}
580|27|(AE00175)

e

(Ol

2023-05-30




B04010 14/

RGO-660DL 62 At} n=ES

580|27|(AE00175) 2023-05-30
=¢|  HEHS =3 =3 =g 4 H| 2
(NO)|  (PART NO) (PART NAME) (PART NAME) Q) (SPEC) (REMARK)
1 |NA00000884C H=ZEI3 COMP TANK COMP , FUEL 1

3 |NA00000887B HAZE A O|X| ASSY GAUGE ASSY, FUEL 1

4 |26367-050002 ZUXHE HEX FLANGE NUT ®5) 5 | M5XP0.8

5 |RA00022531A oz ofar 1

6 |RA00022522A AR xS 1

9 |HRA1203300A4 |®tXInH RUBEER, VIBRATION PROOF 2

10 | 26014-080202 QM 20| =2 E(PW+SW) BOLT, HEX. 8-20 2 | M8XP1.25X20

11 | NA0O0000883C HZ e SuB TANK SUB , FUEL 1




B04020

RGO-660DL 67 At}
580|27|(AE00175)

=2t

2023-05-30




B04020 ey
o Z 2ol

RGO-660DL 67 Atm} A=zt

$80|Y7|(AE00175) 2023-05-30
el REEHD 9 9 g 4 H| 21
(NO)|  (PART NO) (PART NAME) (PART NAME) @w|  (SPEQ) (REMARK)

1 |RN15130000A2 |GiZ®= PUMP, FUEL 1

2 126014-060162 M EYKZHEE (+SW,PW) Bolt, Hexa (6-16) 2 |M6XP1.0X16

3 |23000-013000 SAZEE3 Clip, Hose (®13) 9 |D13

4 [RAOO009361A ££2|7]_Y(129335-55701) SEPARATOR ASSY, WATER 1

5 126014-080702 QIR RZIEE HEX BOLT W/WASHER 1

6 |RAO0020038A  |@tzs2iis@=wnz-ezmE) FUEL HOSE 1140 1

7 |RA00020041A 1570(H 23 2| ) FUEL HOSE 1570 1

8 [23000-016000 SAZE Clip, Hose (®16) 1 |D16

9 |RAO0020018A  |et=s2ao@zuaz gz FUEL HOSE 420 1

10 |RAO0021075A | & & B0 SRERHEROUFEEETe g 1osE 440 1

11 |[RAO021074A | & omg 2o HHOUTHEEAEE N e e HOSE 245 1

12 |RA00021076A |5 =220 8 EelIOUHIERE e e "HoSE 220 1

IN_RGO




- 57 -

2023-05-30

O] 9 o] &

C01010
RGO-660DL 672 AtIt

20| 7|(AE00175)

=
o




C01010

/8

RGO-660DL 6% At 0870 =

S80|Y7|(AE00175) 2023-05-30
cu| sEHs z o z o ~z| 74 T
(NO)|  (PART NO) (PART NAME) (PART NAME) Qm (SPEC) (REMARK)

1 |RN35010000D O] M A O] A () T/M CASE (FRONT) 1

1 |RN35010000E0 | O[O A(T) CASE, TRANSMISSION(FRONT) 1

2 |RR17040000A =t (oE = I (el s, 1

3 |RN35030000F0 | O|M#0|A(B) CASE, TRANSMISSION(CENTER) 1

3 |RN35030000G0 | O|M#H 0|A(E) CASE, TRANSMISSION(CENTER) 1

4 |RN35040000H0 |O|M#AO|A=Z CASE, TRANSMISSION(REAR) 1

4 |RN3504000010 O|MA 0| A (F) CASE, TRANSMISSION(REAR) 1

5 [RN35050000A £ A|30%X20X19 BUSH 30X20X19 1

6 |RA00020844A L AA0|X|_650 OIL GAUGE_650 1

6 |RA00020844B L AA0|X|_650 OIL GAUGE_650 1

7 [26013-080602 AMEESZUEE Bolt, Hexa (8-60) 4 | M08X1.25X06

8 |22312-080200 o PIN, DOWEL (8-20) 4 | D8X20

9 123414-120000 S| WASHER, PLAIN (® 12) 1 [M12

10 |24311-000180 O-RING(P18) O-RING, DYNAMIC (®18) 2 |P18

11 |26013-080402 AMEESLUEE Bolt, Hexa (8-40) 23 | M8X1.25X40

12 [RAO0020843A Egfol Z=OIER50 DRAIN JOINT 650 1

13 |RA00016677A A 2207 CAP 2207, SEALING 1

14 | RAO0000955B AR MO|Z 1/4 15 PIPE 1/4 15', ELBOW 1 |D13.8XT2.3




-59 -

/
2023-05-30

Kir
4Ir

il

C01020
RGO-660DL 672 AtIt

20| 7|(AE00175)

=
o




C01020

/2
HEaAaZx
RGO-660DL 67 At} e
S&0|27|(AE00175) 2023-05-30
el REEHD 9 9 g 4 H| 21
(NO)|  (PART NO) (PART NAME) (PART NAME) Qm (SPEQC) (REMARK)
1 | TA00059200A = Hj| 0 21(6005) BALL BEARING 1
2 |RN37020000B4 ZtEl 30x40x4 COLLAR 30X40x4 1 |T40
3 [24162-303712 LI EH & Bearing, Neddle (30-37-12) 1
4 | RN37060000A4 HST 7H2[0f CARRIER, HST 1
5 |RN37200000A4 20| 12x17x1 LINER 12X17X1 3 |T1.0
6 [RA00020159A L|E 12X15X10 NEEDLE BEARING 12X15X10 3
7 |RN37040000A4 |947|0{ 13T GEAR 13T, PLANETARY 3
8 |RN37100000A4 2+0] L 30X40X1 LINER 30X40X1 1 1T1.0
9 |RN37010000B3 M 7104 GEAR, SUN 1
10 |RA00020161A L|E 15X19X13 NEEDLE BEARING 15X19X13 1
11 |RM90250000A4 | 2+0|LH15.2X27X1 LINER 15.2X27X1 1 |T1.0
12 |RN37050000A4 | M (FHE[N) WASHER (CARRIER) 1 (710
13 |22242-000120 =g A2 SNAP RING, SHAFT (® 12) 3 |D12(8)
14 |22242-000250 =gAtilng SNAP RING, SHAFT (@ 25) 2 |D25
15 [RN37180000A4 2t0| L 25x31x1 LINER 25X31X1 2 |T1.0
16 [RN37070000B3 27|0] 54T GEAR 54T, RING 1
17 |RN37080000B3 X 22 SLEEVE, CLUTCH 1
18 [24190-080002 Z71/4 Ball, Steel 3 |11/4
19 |RN37150000A4 |E{x|Aaz=2 Spring, Clutch 1 |D23
20 |RN37090000C4 |22i%| = SHAFT, CLUTCH 1
21 | TA00059195A =5 0] 2 (6204)_OP BALL BEARING 1
22 |RN37160000A4 2t0| L 20x27x1 LINER 20X27X1 1 1T1.0
23 |RA00011689B 71 {18T(FA GEAR 18T(F)A 1
24 |RN37110000C3 oMY= SHIFT, TRANSMISSION INPUT 1
25 |RA00020162A L|E 20X24X10 NEEDLE BEARING 20X24X10 2
26 |RN37130000B3 710 16T(R) GEAR 16T(R) 1
27 |RR20210000A4 240| L4 17X27X1 LINER 17X27X1 1 1T1.0
28 |RA00020112A 6203 OP BALL BEARING 6203 1
29 [RN37140000E4 AEEO ZEHA) COLLAR(A), SPLINE 1




C01030

RGO-660DL 67 At}
580|27|(AE00175)

2023-05-30




C01030 /2
. ==

RGO-660DL 67 At}

580|27|(AE00175) 2023-05-30
el REEHD 9 9 g 4 H| 21
(NO)|  (PART NO) (PART NAME) (PART NAME) Q) (SPEQ) (REMARK)
1 |TAO0059195A = H{| 0] & (6204)_OP BALL BEARING 2

2 |RA00011690A 7| 0{18T(F)B GEAR 18T(F)B 1

3 |RA00000277B 7|0 35T(F2) GEAR 35T(F2) 1

4 |RA00016267A ZH2}24x27x56 COLLAR 24X27X56 1

5 | RN38090000A 7101 15T (F1) 1

6 |RN38010000A II2H = 1




C01040

RGO-660DL 67 At}
580|27|(AE00175)

oe!
I=

Ot

2023-05-30




C01040 /2
HzTg

RGO-660DL 67 At}

580|27|(AE00175) 2023-05-30
= FFH =93 = g =g A H|
(NO)|  (PART NO) (PART NAME) (PART NAME) Q) (SPEC) (REMARK)

1 |RN36010000B3 oo 1= SHAFT, PUMP DRIVE 1

2 | TA00059199A =H{| 0 & (6004) BALL BEARING 1

3 |24421-203208 QUAATC203208 Seal, Oil (20-32-08) 1 [TC20X32X8

4 |TA00059195A = H{| 0] & (6204)_OP BALL BEARING 1




C01050

RGO-660DL 67 At}
580|27|(AE00175)

2023-05-30




C01050 14/
_ THE ALIO|H

RGO-660DL 6% At

$80|Y7|(AE00175) 2023-05-30
el REEHD 9 9 g 4 H| 21
(NO)|  (PART NO) (PART NAME) (PART NAME) @m (SPEC) (REMARK)
1 | TA00059187A = H|0{ 2 (6206)_OP BALL BEARING 1

2 | RN40040000B MEALOH T 1

3 |RA00000276A 7|01 46T (FA) Gear, Front Spiral 46T 1

4 | RN40080000A Al 2435.5X46.8X0.1 1 701

5 | RN40090000A Al 2435.5X46.8X0.2 1 702

6 | RN40100000A Al €135 5X46.8X0.3 . 1 703

7 | TAOD059195A = H|0{ 2 (6204)_OP BALL BEARING 1

8 | RN40050000A ™E AIio|H 7|0 1




C01060

RGO-660DL 67 At}
580|27|(AE00175)

2| Of

I

=
2 =

2023-05-30

i




C01060 14/
>0 =

RGO-660DL 6% At} 2o =3 5

$80|Y7|(AE00175) 2023-05-30
el REEHD 9 9 g 4 H| 21
(NO)|  (PART NO) (PART NAME) (PART NAME) @v|  (SPEC) (REMARK)
1 | TA0D059199A =H| 01 2(6004) BALL BEARING 1

2 |RA00000278B 7|01 18T(F2) GEAR 18T(F2) 1

3 |RA00000295B Zatol Ztzl(B) Collar, Spline 8 1

3 |RA00000295C ﬁ%awl Zt2}(B) SPLINE 1

3 |RA00000295D AEEI9 ZeEKB) COLLAR(B), SPLINE 1

4 |RA00000296B 2l E2=H=(187) REAR OUTPUT AXIS 1

4 |RA00000296C 2l E2=H=(187) SHAFT, REAR OUTPUT 1

5 |RA00001005B 710 20T(F1) 71 20T(F1) 1

5 |RA00001005C 710{ 20T(F1) GEAR 20T(F1) 1

6 |RR19150000A AT O] A 26X32X1 1 ({T1.0

7 |RN390500008 710 37T(R) 1

8 |RN39070000A  |Zf2t26X30X13 1 | ? N ?30XT2.0

9 |RA00020164A Hof2 62/22 OP BEARING 62/22 OP 1

10 |22242-000220 =gAtEn) SNAP RING, SHAFT (@ 22) 1 |D22

11 1

24421-224011

2 AHTC224011(VP6 35-11)

Seal, Oil (22-40-11)




C01070

RGO-660DL 67 At}
580|27|(AE00175)

PTO H

B

A

2023-05-30




C01070 /2
EH 2= 2=

RGO-660DL 6% AHT} PTO E==

5&0|Y7|(AE00175) 2023-05-30
=¢|  HEHS =3 =3 =g 4 H| 2
(NO) (PART NO) (PART NAME) (PART NAME) @Qry) (SPEC) (REMARK)

1 |RAO0020121A 6302 OP BALL BEARING 6302 2

2 |RA00016269B PTOR B &S SHAFT, PTO CHANGE 1

3 |RA00016270A 71416T GEAR 16T 1

4 | RN42120000B ZE2t21X25X4 1 |OD25.4XT2

5 |RA00003309A 7|0{15T (PTO-M) Gear, PTO Mid 15T 1

6 |RN42090000A ZE2t21X25X7.5 1 |OD25.4XT2.0

7 123414-100000 429,A202322,11 210 PLAIN WASHER (D10) 1 |M10

8 |26106-100142 SLA4EUXEE Bolt, Hexa (10-14) 1 |M10XP1.5X14

9 |RA00016273B Al 2l 7418x7 CAP 18X7, SEALING 1




C01080

RGO-660DL 67 At}
580|27|(AE00175)

=
I

M
&

A

2023-05-30




C01080 s
INI=RES-TES ==
RGO-660DL 6% At} LR )
5&0|Y7|(AE00175) 2023-05-30
au| BEHs = = I B2
(NO) (PART NO) (PART NAME) (PART NAME) @Qrty) (SPEC) (REMARK)
1 |RAO0020111A 6202 OP BALL BEARING 6202 OP 1
2 |RA00016408B AME =TT SHAFT ASSY, PLANTING OUTPUT 1
3 |RA00020112A 6203 OP BALL BEARING 6203 1
4 |24421-173507 Q UATC173507 Seal, Oil (17-35-07) 1 |TC17X35X7




C01090 e
=& HA KXH
RGO-660DL 67 At} TS O=F &9
5&0|Y7|(AE00175) SR




C01090

N /2

RGO-660DL 6% AHT} T EHE =N

S&0[Y7[(AE00175) 2023-05-30
el REEHD 9 9 g 4 H| 21
(NO) (PART NO) (PART NAME) (PART NAME) @Qty) (SPEC) (REMARK)

1 [RN45010000E THE X3 1

2 | RN45020000A z3i= 1 |D15H9

3 | RN45030000A =2k (LY 1

4 | RAO0015106A Q AATC (172606) SEAL TC17X26X06, OIL 2

5 [RAO0018594A FHE BHEQ 9| MAIN CHANGE ARM OUTER 1

6 |RN45070000B ENES 1

7 |RA00014767A K| & =3t MAIN CLUTCH ARM ASSY 1

8 |RN41050000B4 UEY0IE PLATE, KEEP 1 |T3.2

9 |RN45100000A Axmal 23 1 |D14

10 |RR68180000B4 240| L4 17.2X30X1 LINER 17.2X30X1 1|71

11 |22242-000150 =gAhzig SNAP RING, SHAFT (@ 15) 1 |D15

12 |22351-035032 A= PIN, SPRING (3.5-32) 1 |D3.5%X32

13 |22351-060032 Az PIN, SPRING (6-32) 1 |D6X32

14 [22417-320400 SE(ES) PIN , COTTER (3-40) 1 |D3.2X40

15 {24190-070001 a4+ Ball, Steel 1 (7/32

16 |24190-100001 A5/16 Ball, Steel (5/16) 1 |5/16"

17 126013-080202 AMERFZEE(+SW)  |Bolt, Hexa (8-20) 1 | M8XP1.25X20

18 [RN421200008B ZE2t21X25X4 1 |OD25.4XT2




- 75 -

2023-05-30

HST

C02010
RGO-660DL 672 AtIt

20| 7|(AE00175)

=
o




C02010 /2

RGO-660DL 6% At} HST

S80|Y7|(AE00175) 2023-05-30
el REEHD 9 9 g 4 H| 21
(NO) (PART NO) (PART NAME) (PART NAME) Qrmy) (SPEC) (REMARK)

1 |RN34010000A4 CEpjelnoo|= 35 Pipe, Drain (35mm) 1 [D13.5*T2.3

2 |RAO0011106A HST ASSY_7tOFHE(N-A)_HMT HST ASSY, KYB (N-A) 1

3 |RN34030000A4 Z2} 47X42X7.5 COLLAR 47X42X7.5 1 [D47XT2.5

4 | CEE4050000B4 | At2|ExtA=3/8 ELBOW(3/8) 1

4 | CEE4050000A4 | At2|ExtA=3/8 ELBOW (3/8) 1

5 122217-100000 ATEQIM WASHER, SPRING (® 10) 2 [M10

6 |24321-000450 oz(Gd) O-RING, DYNAMIC (#45) 1 |G45

7 |24341-000140 1¥gsgod O-RING, FIX (@14) 1 [S14

8 |26013-100752 QIR RZIEE HEX BOLT W/WASHER )

9 126116-101352 SL4EE BOLT 2 |M10X135

10 [24321-000550 o-2 SEAL,O-RING 1 [1A G55.0




C02020 e
HST =% & £t A2t

RGO-660DL 67 At}
580|Y7|(AE00175) 2023-05-30




02020 o
RGO-660DL 62 At} HST =% 5 S=rH &

S80[Y7|(AE00175) 2023-05-30
el 2EHs B z g o |1
(NO) (PART NO) (PART NAME) (PART NAME) Qr) (SPEQ) (REMARK)

1 [26013-080252 QIMEEFZEE(+SW) | Bolt Hexa (8-25) 1 |M8XP1.25X25

2 |22137-100000 TWRIM 10 WASHER, PLAIN (® 10) 1 IM10

3 |RA00020129A 6000 2RS 6000 2RS 1

4 |22272-000090 EEAHEl RING, CIRCLIP (® 09) 1 |D9

5 |RA00019880A Aok X3H650 SWING ARM ASSY 650 1

6 |26015-060162 AMZESIZLEZE(S+PW) [BOLT 1 |M6XP1.0X16

7 |[RAO00009658B 2| §1 A T 2I(HMT) 80SD SPRING(HMT), RETURN 1

8 |RA000198798B S ™I xBH650 NEUTRALITY FIX PLATE ASSY 650 1

9 |126013-080162 QIMEEFZEE(+SW)  |Bolt Hexa (8-16) 2 |M8XP1.25X16

10 [26756-080002 IHHEMS NUT 1 |M8X1.25

11 [RA00000204B SZHE E M8X35 BOLT M8X35 1 |M8X35

12 | RR64050000C4 BHFRIEEX| AT 8 PIN 8, COME-OFF SNAP 1 D16

13 |RA00018728B HST Z=&HQF x5t HST CONTROL ARM ASSY 1

13 |RA00018728C HST Z=&HQF x5t HST CONTROL ARM ASSY 1

14 [26716-080002 FLUHE NUT,HEX (D8) 1 |M8xP1.25

15 | MB15370000A4 HE 8(Zh Nut, Connecting Rod (©8) 1 |M8XP1.25

16 [RA00023290A ZECLAE 650 ROD END_650 1

17 |RA0O0006356B HST ZHZ2E Z3H60D ROD ASSY, HST ADJUSTMENT 1

18 [RN81070000A4 ECE 8 ROD END 8 1

19 [22137-080000 QFA8 WASHER, PLAIN (& 08) 2 |M8

20 |26756-080002 IHHEMS NUT 1 |M8X1.25




C03010

RGO-660DL 67 At}
580|27|(AE00175)

PTO

38




C03010

/2

RGO-660DL 62 At} HIS

SE0[Y7[(AE00175) 2023-05-30
sl REHS E 3 = ~z| A% B3
(NO) (PART NO) (PART NAME) (PART NAME) (SPEQ) (REMARK)

1 [24421-122207 L UATC122207 Seal, Oil (12-22-07) 3 | TC12X22X7

2 |24421-203508 a4 OIL_SEALS 1 [D20XD35X8(T

3 |26106-080102 EUXEE SCREW,HEXFLANGEHEADCAP 1

4 [23414-080000 320,ALLIHZ8 WASHER, PLAIN (©8) 1 |{M8

5 |RA00016138A PTOA 0| A[H] CASE F, PTO 1

6 |26014-080252 QM E P S ZHEE(+SW,PW) Bolt, Hexa (8-25) 4 [M08X1.25X02

7 |RA00016143B i e B FORK ASSY, MAIN PTO CHANGE 1

8 |RA00016142B BHRAHET I XS FORK ASSY, SUB PTO CHANGE 1

9 |22312-060220 o 2 |D6Xx22

10 | TA00059199A = Hi| 01 2 (6004) BALL BEARING 1

11 |RA00016724C U=zt SHAFT ASSY, INPUT 1

12 [24550-012150 E2t0| 24| 1 112X15

13 |24550-015150 E2}O| & A|15X15 Bush, Dry (15X15) 1

14 |RA00016196A 2}0|1415.2x26x2 LINER 15.2X26X2 1

15 |RA00017777A 2t0[L415x23X0.5 LINER 15.2X23X0.5 1

16 |RA00016194B 20| E7[0{17-17 GEAR 17-17, SLIDE 1

17 [22292-000250 SosgAHY S 1

18 [RA00020965A PTO H4lB 1

19 [RA00016473B AMEIMXIFHEIXT PAWL ASSY, PLANTING CLUTCH FIX 1

20 |22242-000180 =gAthalg SNAP RING, SHAFT (@ 18) 1 |D18

21 [RA00016569B AlESXED PAWL, PLANTING CLUTCH 1

22 |RA00016189A AZE21x25 SPRING 21X25 1

23 |RA00016188A 2}0] 14 24x18x2 LINER 24X18X2 1

24 |RA00016251F TE=x% SHAFT ASSY, DRIVE 1

25 |RA00020112A 6203 OP BALL BEARING 6203 1

26 |RA00020111A 6202 OP BALL BEARING 6202 OP 2

27 |RA00016727A B 70287 GEAR 28T, CHANGE 1

28 |RA00016176A =x3t SHAFT ASSY 1

29 |RA00020964A PTO HAA 1

30 [RA00016156B AlE 3K CLUTCH PIN, PLANTING 1

31 |RR17070000B4 SX|EHEA| Bush, Clutch Pin 1

32 |RR17010000E4 | FR0O47H CAP, FUEL 1 |NONE

33 |24311-000180 O-RING(P18) O-RING, DYNAMIC (©18) 1 |p18

34 [RA00016254B SK|exsH ARM ASSY, CLUTCH 1

35 |RA00016253A L AATC172806 SEAL TC172806, OIL 1

36 |26013-080202 QIMEEFZEE(+SW)  |Bolt Hexa (8-20) 4 [MB8XP1.25X20
37 |RA00017957B InpSEuy PLATE 1

38 |RA00019714A PTO?| 0| A A A T[S} = 1

39 |26106-100162 EHX|ZEMI10X16 SCREW,HEXFLANGEHEADCAP 2 |M10XP1.5X16
40 |23414-100000 429,A202322,T1 210 PLAIN WASHER (D10) 2 [M10

41 |RN42130000B4 |AIE20 SPRING 18 2 |D1.2

42 |24190-100002 zT 2

43 |RA00016139B PTO#O|A = CASE R, PTO 1

44 124421-173508 a4 OIL SEAL 1 [TC17X35X08
45 | RA00018923A FEExg PLATE ASSY 1




C03010

/8
RGO-660DL 62 At} HIS
S80[Y7|(AE00175) 2023-05-30
sd|  HEUD = = 22| 7 4|3
(NO) (PART NO) (PART NAME) (PART NAME) @Qry) (SPEC) (REMARK)
46 [26013-080162 QIMEEFZEE(+SW)  |Bolt Hexa (8-16) M8XP1.25X16
47 |22242-000120 =gAtEl SNAP RING, SHAFT (® 12) D12(Z8)
48 |RAO0013999A | 7| 0 24T GEAR 24T, BEVEL
49 [RA00014003A EUXEH BUSH, FLANGE
50 |RA00001204B Eas19 GEAR, PAWL
51 [RA00001208B PTOYZAZE SPRING, PTO CONNETING
52 |22272-000120 EHEAHEI2 RING, CIRCLIP (® 12) D12
53 | TA00059192A =H|0{2(6304)_OP BALL BEARING
54 | RA00020070A %2 650 AXIS2
54 | RA00020070B 22 650 AXIS2
55 [22242-000200 =gA el SNAP RING, SHAFT (® 20) D20(Z8)
56 |22252-000520 CIRCLIP52 RING, CIRCLIP (® 52) D52(TH &)
57 |RAO0014001A 2 AATC205207 SEAL TC205207, OIL

58 |RA00017824A

A2 52X8

CAP 52X8, SEALING

59 |26013-080202

Bolt, Hexa (8-20)

M8XP1.25X20

60 |RA00016531B

ARM PLATE ASSY, CLUTCH

61 |26014-080302

BOLT(PW+SW)

M8X1.25X30

62 |26013-080302

HEX BOLT W/WASHER

M8XP1.25X30

63 |RAO0019713A

PTO CASE CONNECTING PLATE UPPER

ASSY.

SHAFT ASSY, MANURE BISTRIBUTOR

64 [RA00021043A AlH| 7| = 3528650 oUTPUT
64 |RA00021043B Al Hl 7| % EE! %:1_3(_-0;}650 (SDI-LIJ/?;TU?SV MANURE DISTRIBUTOR
65 | FE39020000A M 28x7 CAP,SEAL 27X7

66 |RA00020193B

PTO A MZET 650 Lot

PTO T/M ASSY_650(GENERAL)

67 |RA00020991B

PTO O|MZET 650 F=

PTO MISSION ASSY_650FA(FERTILIZER
APPLICATOR)

mlaAalialialialiaiwWigiaiNiaiaiaiaiaiaippiaialiaiaiali«aip




- 82 -

2023-05-30

C03020
RGO-660DL 672 AtIt

20| 7|(AE00175)

=
o




C03020 /2
Al 3ol X XX
RGO-660DL 6X AHTi} MES K| =7
5&0|Y7|(AE00175) 2023-05-30
cu| mEds z o Z o ~z| 74 |2
(NO) (PART NO) (PART NAME) (PART NAME) (SPEC) (REMARK)
1 |RA00016539B AlE I XAZE SPRING, PLANTING CLUTCH 1
2 |RA00018417A AlE 3P Xkt CLUTCH ARM ASSY 1
3 |RR64050000C4 HHf R EEX] ARHTE 8 PIN 8, COME-OFF SNAP 1 |D1.6
4 |22487-080900 SEH 8X90 PIN, HEAD (08-90) 1 |D8x90




C03030

RGO-660DL 67 At}
580|27|(AE00175)

2023-05-30




C03030 /2
ASHE

RGO-660DL 67 Atm} !

S80|Y7|(AE00175) 2023-05-30
ol HEds =49 =3 &= 4 H| 21
(NO) (PART NO) (PART NAME) (PART NAME) (SPEC) (REMARK)
1 122417-160160 7HET1.6X16 PIN, COTTER (1-16) 3 |D1.6X16

2 |RN33050000C4 |SHE6.5X35 PIN 6.5X35, FLAT HEAD 1 |D65

3 |RA00017744A PTO M &% Z=2t650 SHAFT ASSY 1

4 | RA00007865B AlE ™MESZ=(C|-MZ) SHAFT, PLANTING TRANSMISSION 1

5 |RN60010000C4 LEH 6.5x28 PIN 6.5X28, FLAT HEAD 2 |D65

6 |RA00003734A AMENMES HEXx 182 |BELLOWS RUBBER 1




C03040

RGO-660DL 67 At}
580|27|(AE00175)

PTO 22 X|

2023-05-30




C03040 /2
22X

RGO-660DL 6% AH} PTO =24

580|27|(AE00175) 2023-05-30
=4 REFHD £ 4 9 2| T4 H| 21
(NO)|  (PART NO) (PART NAME) (PART NAME) Q) (SPEQ) (REMARK)
1 |26014-060352 AMEZEUSZLHEE BOLT 3 |M6X35

2 |NA00000785A Ze{X|A0|= CABLE , CLUTCH 1

3 122137-080000 QtAM8 WASHER, PLAIN (& 08) 2 |M8

4 |RR64050000C4 HH} R HEX| AHT] 8 PIN 8, COME-OFF SNAP 2 |D16

5 |NA0000O781A DB ASSY MOTOR ASSY 1

6 |22487-080200 SEH 8X20 PIN, HEAD (08-20) 1 |D8x20




C03050

RGO-660DL 67 At}
580|27|(AE00175)

PTO #H %

2023-05-30




ROD_650

C03050 a2
i PTO &
RGO-660DL 6% At O ==
5&0|Y7|(AE00175) 2023-05-30
su| HEus = g = o sz A4 B 2
(NO) (PART NO) (PART NAME) (PART NAME) (SPEC) (REMARK)
1 |RAO0D0T9986A T2 RFEOIESIGE0 Z;oo CHANGE OPERATION ARM ASSY 1
2 |RR64050000C4 HHf R EEX] ARHTE 8 PIN 8, COME-OFF SNAP 4 |D1.6
3 |RA00019798A B = XAZE 650 SUB PTO CHANGE CONTROL ROD_650 | 1
4 |RA00019799A XEZ2E A X3 CONTROL ROD UPPER ASSY 1
5 [MB15370000A4 |4E 8(Zh Nut, Connecting Rod (®8) 1 |M8XP1.25
6 |RR66130000B4 O™ AE ADJUST 1
6 |[RR66130000A4 O™HAE ADJUST 1
7 [26716-080002 |ZHE NUT,HEX (D8) 1 |M8xP1.25
8 |RA00019800A X2 E S =3 CONTROL ROD LOWER ASSY 1
9 [26013-080202 QIMZBFZEZE(+SW)  |Bolt, Hexa (8-20) 2 |M8XP1.25X20
10 |26106-080102 ZAX|EE SCREW,HEXFLANGEHEADCAP 1
11 TRA00019797A AR B E RS 650 RIAIN BTE CHANGE CONTRBL ]




-90 -

2023-05-30

C04010
RGO-660DL 672 AtIt

20| 7|(AE00175)

=
o

-

LT ]
Y f
o L
-~ _f__, %
! ~}
0 \
: . -.
fic \
P W b
R SR T
LI
L)
w .%l [
; —
Aog et
% o —&
x
] ;
\ A
-.
8O .\ —
)
. . v |
T I.I.I.I...._|.I.I"I.I.x.... P




C04010 /2
e 2

RGO-660DL 67 At}

S80[Y7|(AE00175) 2023-05-30
sd| EEHD gy z 9 S 4|2
(NO) (PART NO) (PART NAME) (PART NAME) Qr) (SPEQ) (REMARK)

1 |RA00018642B FHL 2i|H 5} MAIN CHANGE LEVER LOWER 1

1 |RA00018642C FHL 2i|H 5} MAIN CHANGE LEVER LOWER 1

2 122487-120400 ZHI 12X40(2000H) PIN, HEAD (12-40) 1

3 122137-120000 tM12 WASHER, PLAIN (& 12) 1 IM12

4 |RA00018641A = g A MAIN CHANGE LEVER UPPER 1

5 |RN80110000B4 Zz3AxmE FORK SPRING 1 |D1.2

6 |24190-100001 Ad+5/16 Ball, Steel (5/16) 1 |5/16"

7 |22417-250200 7H&H2.5X20 PIN,, COTTER (2-20) 2 |D2.5X20

8 |RA00019772A HZA 2L XTIA FHZE | CONNECTING ROD ASSY A 1

9 |22137-080000 QtAM8 WASHER, PLAIN (0 08) 2 |M8

10 | RR64050000C4 BHFRIEEX| AT 8 PIN 8, COME-OFF SNAP 2 |D16

11 |RA00019197A 2| &2 O| (K A) GRIP, LEVER 1

12 [RAOC0018638A Iym xgt FIX PIN ASSY 1

13 [26013-080202 QINMZEZZEE(+SW)  |Bolt, Hexa (8-20) 2 |M8XP1.25X20

14 |RA00018857A Al AN COLUMN BACK UP PLATE 1

15 [22217-080000 AZEQIM8 WASHER, SPRING (® 08) 1 M8

16 [26716-080002 FLUHE NUT,HEX (D8) 1 |M8xP1.25




C04020

RGO-660DL 67 At}
580|27|(AE00175)

2023-05-30

-




C04020 e
AlH R XX}

RGO-660DL 67 AtT} R B

5&0|Y7|(AE00175) 2023-05-30
sl HEHS E 3 B o B3
(NO) (PART NO) (PART NAME) (PART NAME) QTty) (SPEQ) (REMARK)

1 |RA00019818A H£0F X3t 650 CHANGE ARM_650 1

2 |RN87070000C4 AlH X XEOtR ARM B, PLANTING CONTROL 1

3 |22351-060032 Azmglh PIN, SPRING (6-32) 1 |D6X32

4 122351-035032 Azglh PIN, SPRING (3.5-32) 1 |D3.5X32

5 [22137-080000 QtAM8 WASHER, PLAIN (& 08) 2 |M8

6 |RR64050000C4 HH} R HEX| AHT] 8 PIN 8, COME-OFF SNAP 2 |D16

7 |24550-015150 E 20| & A|15X15 Bush, Dry (15X15) 2

8 |RA00020829A HZAZC CONNECTING ROD 1




C04021

RGO-660DL 67 At}
580|27|(AE00175)

2023-05-30




C04021 /2]
. SEETEN
RGO-660DL 67 At}
580|Y7|(AE00175) 2023-05-30
e REWD R 8|2
(REMARK)

(NO)|  (PART NO)

(PART NAME)

(PART NAME)

1 [HAO0001606A LEVER
2 |26013-060162 Bolt, Hexa (6-16) M6XP1.0X16
RAO0019197A GRIP, LEVER




C04030

RGO-660DL 67 At}
580|27|(AE00175)

e

B

El
ut

2023-05-30




C04030

AT CF 4/4

RGO-660DL 6% At} S E

S80[Y7|(AE00175) 2023-05-30
IEEETE = o + 74 tin}
(NO)|  (PART NO) (PART NAME) (SPEC) (REMARK)

1 [RAQO0019971A i =gy 1

1 |RA00019971C o PEDAL OPERATION ARM ASSY 650 1

2 [RA00018725A ol ACCEL PEDAL PLATE ASSY 1

3 |RA00019604A ol Al ACCEL PEDAL_650 1

4 |22417-250250 =1 PIN, COTTER (2-25) 1 [D2.5X25

5 [26013-080122 oA Bolt, Hexa (8-12) 2 | M8XP1.25X12

6 |22137-120000 M WASHER, PLAIN (® 12) 2 [M12

7 |RA00019172A N COME-OFF SNAP PIN 12 1

8 |26716-080002 F2t NUT,HEX (D8) 2 |M8xP1.25

9 |22137-080000 M WASHER, PLAIN (® 08) 1 M8

10 [26116-080402 BOLT7T(8X40) 2 |M8X1.25X40

11 [RR47070000C4 PIN 6, COME-OFF SNAP 1 D12

12 [RR64050000C4 PIN 8, COME-OFF SNAP 3 |D16

13 [RAO00020530A _ OIL DAMPER 1

14 [RA00019848A 20| 0{650(1 ACCELERATOR WIRE 650(PEDAL) 1




- 98 -

o

3

W | 5

gl B

(@)

(qV]
P
K4
P
ad

C04050
RGO-660DL 672 AtIt

20| 7|(AE00175)

=
o




C04050 /%
of| X| < X}

RGO-660DL 67 AtT} ===

5&0|Y7|(AE00175) 2023-05-30
=¢|  HEHS =3 =3 =g 4 H| 2
(NO) (PART NO) (PART NAME) (PART NAME) Qrmy) (SPEC) (REMARK)

1 |RA00018650A obMipj| | =&t LEVER ASSY,ACCELERATOR 1

2 | KS60090000A4 IS o] GRIP, LEVER 1

3 | CA17340000A4 o2 PLATE12 1

4 [TT01140000B4 AT RN (TAIA) SPRINGWASHER 5 [M12

5 [22157-100000 THIM WASHER, PLAIN (® 10) 1 [M10

6 |26716-100002 SZHE Nut, Hexa (®10) 2 |M10XP1.5

7 122137-060000 oM WASHER , PLAIN 1 [M6

8 |RR47070000C4 HH} R HER| AT 6 PIN 6, COME-OFF SNAP 1 D12

9 |RA00018536A ol o10| Of (B HY) WIRE(LEVER),ACCELERTOR 1

10 |22272-000040 EHAHE RING, CIRCLIP (& 04) 1 |D4

11 | TC45040000A4 | 12 (2t0|0{O|EFHEEX]) RUBBER 1




C04060

RGO-660DL 67 At}
580|27|(AE00175)

SetA

2023-05-30

o




C04060

/8
e

RGO-660DL 6% At =T

5&0|Y7|(AE00175) 2023-05-30
= FFH = g = g =g A H|
(NO) (PART NO) (PART NAME) (PART NAME) Qrmy) (SPEC) (REMARK)

1 |RA00019977A A HF 23650 OPERATION PLATE ASSY 650 1

2 |RA00016766B AEHE STICK, STOPPER 1

2 |RAO0016766A AEIHE STICK, STOPPER 1

3 |RA00016771A THA|Fo| o =%t WIRE ASSY, CONTROL 1

3 |RA00016771B THHEo| o =%t WIRE ASSY, CONTROL 1

4 |22487-060160 S8 6X16 PIN, HEAD (06-16) 1 D6

5 |RR47070000C4 B R EEX] AT 6 PIN 6, COME-OFF SNAP 1 |D1.2

6 [22242-000150 =g AtElg SNAP RING, SHAFT (@ 15) 1 |D15

7 |RA00016772B 20| L4 15.2X19X1 LINER 15.2X19X1 1

8 |RA00016750B = ATEIA SPRING, COMPRESSION 1

9 2

26014-080252

AMZE-FHEE(+SW,PW)

Bolt, Hexa (8-25)

M08X1.25X02




D01010

RGO-660DL 67 At}
580|27|(AE00175)

2023-05-30




D01010 14/
iT oA

RGO-660DL 6% At} ZHE A= H 0|~
S&0|Y7|(AE00175) 2023-05-30
el REEHD 9 9 g 4 H| 21
(NO) (PART NO) (PART NAME) (PART NAME) @Qry) (SPEQ) (REMARK)

1 [RA00009341A sg& 4j><5;>|<92103I;I SEAL DC30X47X55X9/13.3, OIL 2

2 [26106-120202 ||LUZUX|ZE BOLT 2

3 [23414-120000 S| WASHER, PLAIN (® 12) 2 (M12

4 126013-080252 QAMEEHFZLEE(+SW) 8ol Hexa (8-25) 16 | M8XP1.25X25

5 |RA00015269A oHE HOZAHOIAD CASE, FRONT BEARING )

6 [TAO0059301A = H|0{ 2 (6306)_OP BALL BEARING 2

7 |RA00019997A HMEXt= 24 650 FRONT WHEEL AXLE COMP_650 2

8 [TAO00059192A =H| 0] 2 (6304)_OP BALL BEARING 2

9 [24321-001350 0-RING(5410.5510) O-RING, FIX(®1350) 3

10 |22312-100200 Yo PIN, DOWEL (10-20) 2 |D10X20

11 [RAO0019996A THE J|0{EfA 650 FRONT GEAR BOX_650 )

12 |RA00000279D HEHE7|0f 14T GEAR 14T, FRONT BEVEL 2

13 |RAO0018141A W22 2H|0|F 5205 2RS BEARING 5205 2RS 2

14 |22252-000520 CIRCLIP52 RING, CIRCLIP (& 52) 2 |D52(THE)
15 |24550-050300 C 2}O| £A| Bush, Dry (50-30) 2

16 | RN47140000A ag|A &l . 2

17 |RA00019508A HAE4H 50 WPK DUST SEAL 50 2

18 |RN47060000B4 THE Zet COLLAR, FRONT 2

19 [RAOOO19511A TYE C2l0|B AFZE 650 FRONT DRIVE SHAFT _650 2

20 |RA00017800A THE 7|0 #0|A 650 FRONT GEAR CASE_650 2

21 |24341-000420 0g42 O-Ring, Fix (#42) 2

22 126013-100352 EE Bolt, Hexa (10-35) 15

23 |RN50020000C HEHE71019T 2

24 | RAO0000107A Al 35.5x41x0.1 SHIM 35.5X41X0.1 2

25 | RAOOO00T08A Al 35.5x41x0.3 SHIM 35.5X41X0.3 2

26 |RA00020136A 6007 2RS 6007 2RS 4

27 |22252-000450 THEAMEIYS RING, CIRCLIP (@ 45) 2 | D45

28 [RA00014602B 2PAE HIO{Z 51102X14 BEARING 51102X14, THRUST 2

29 |RN50060000B4 MAHMN AZEIA SPRING A, SUSPENSION 2 |D5

30 |RN50070000B4 MAHM AZElR SPRING B, SUSPENSION 2 |D45

31 [RA00000412A MAHMN AZEIC SPRING C, SUSPENSION 2

32 |24321-000650 O-21AG-65(=4h O-RING, FIX(®65) 2 |G65.0

33 |RA00017801A ZHE 0|2 FH 650  |FRONT CASE COVER 650 2

34 | RN47120000A LAEA 55 Seal, Dust (d=55mm) 4

35 |126013-120402 QIMEEFZEE(+SW) | Bolt Hexa (12-40) 8 |M12XP1.75X4
36 |RN47100000D1 |UHE(ZEh ARM, KNUCKLE(L) 1

37 |RN47110000D1 HEY (%) ARM (R) 1

38 |24550-055300 E2}0| & A|55X30 BUSH55X30,DRY 2

39 |24321-000800 o-2 O-RING, FIX(®80) 4 |1G80

40 [RN470200008B ZHE 70| A6t FRONT CASE 6 1

41 [RN470300008B ZHE 70| 26(R) 1

42 [RN47010000C OTHE & 70|A FRONT AXIS CASE 1

43 |22252-000620 THEAMEIE RING, CIRCLIP (® 62) 2 |DE2(THE)
44 | RN49010000C HE H&7|0f 15T 2

45 126014-100402 QMR RZIEE Bolt, Hexa (10-40) 8




D01010 /2
RGO-660DL 6% AT} ZHE oz A o|A
5&0|Y7|(AE00175) 2023-05-30
= EEHZ =9 =9 2 A H| T
(NO)|  (PART NO) (PART NAME) (PART NAME) @v|  (SPEC) (REMARK)

46 |RA00023269A Az E FET 650 SPRING PLATE
47 |RAO0016749A K= A 56X71X0.3

48 | RA00019488A MAb= === 650 FRONT AXLE ASSY(L)_650
=
=

49 |RA00019489A A= %3 650 FRONT AXLE ASSY®_650




D01021

RGO-660DL 67 At}
580|27|(AE00175)

1T

=

—

=

Ats A OlA

2023-05-30




D01021 g

RGO-660DL 62 At} ZHE A3 A0l

S80[Y7|(AE00175) 2023-05-30
=¥ FEH= R =4 =¥ 4 H| 2
(NO) (PART NO) (PART NAME) (PART NAME) Qr) (SPEQ) (REMARK)

1 [RN48050000A2 ITHEKZHOIA CASE, FRONT DIFFERENTIAL 1

2 |RR30010000B S2ZLEE M8X14 6 D12

3 [22351-040025 Amalgl PIN, SPRING (4-02) 1 | D4X25

4 |RA00020108A =HE 6009_0OP BALL BEARING 6009 1

5 | TA00059305A =H| 012 (6007)_OP BALL BEARING 1

6 |RR30040000A Al0.5F 1 |T05

7 | RR30030000A Al0.3F 1 703

8 | RR30020000A Al0.1F 1 {701

9 [RR30090000B4 PN E=ULY GEAR, DIFFERENTIAL 2

10 |RR30100000B4 s PINION, DIFFERENTIAL 2

11 |RR30060000A4 Ao o= SHAFT, DIFFERENTIAL PINION 1 |D14

12 |RR30070000A4 XS oL 2to| Y LINER, DIFFERENTIAL PINION 2 | T1.0x34x34

13 |RR30080000A4 | 2}0[L421X34X3.2 LINER 21X34X3.2 2 |T32

14 [RA00003086A ITHE KA 0|A = FRONT DIFFERENTIAL CASE ASSY 1




D01022

RGO-660DL 67 At}
580|27|(AE00175)

|
r
m
Ol
A

/2

2023-05-30




D01022 11/9)
THE KE =
RGO-660DL 6% AHT} ZHE NS =
=20|Y7|(AE00175) 2023-05-30
ekl HEE”HS =4 =4 +E A H| 10
(NO)|  (PART NO) (PART NAME) (PART NAME) @v|  (SPEQ) (REMARK)
1 |24421-204708 2 AATC204708 SEALTC2047080IL 2 | TC20X47X8
2 |22252-000420 THIAMELD RING, CIRCLIP (P 42) 2 D42
3 | TA00059199A =H{ 0] 2 (6004) BALL BEARING 2
4 |RN49030000C THE 5= | SHAFT(L),FRONT 1
5 | RN49020000C mE 1




D01023

Hy
A=z23
RGO-660DL 6% AtT} IS
580|Y7|(AE00175) 2023-05-30
-




—_
o

RN24110000A4

SCREW, CONNECTING

D27

D01023 4/l
=23

RGO-660DL 6% AtT} IS

580|27|(AE00175) 2023-05-30
=4 REFHD 9 9 2| T4 H| 21
(NO)|  (PART NO) (PART NAME) (PART NAME) @v|  (SPEC) (REMARK)

1 |RN52010000A ZHE} 44X26X25.7 . 1

2 |[RA00018308A AE=23% 650 ROCK PIN ASSY 1

3 [RR36020000B s ™@E=K 1

4 |RR36030000A AIEl 50X46 1 |D3.5

5 |RR36060000A Rt M46X56X2.6 . 1 |T2.6

6 [RN41050000B4 ZLEY0|E PLATE, KEEP 1 |T3.2

7 |22242-000450 =g AHEIYS SNAP RING, SHAFT (& 45) 1 | D45

8 |[24421-203208 2 AATC203208 Seal, Oil (20-32-08) 1 | TC20X32X8

9 [26013-080202 AMEEFZLEE(+SW) Bolt, Hexa (8-20) 1 |M8XP1.25X20

1




D01024

RGO-660DL 67 At}
580|27|(AE00175)

2023-05-30




D01024 4
X 23 XX+ -

RGO-660DL 6% Atm} IS 23 =X

5&0|Y7|(AE00175) 2023-05-30
24| HEEHD Z 9 E g + H| 21
(NO) (PART NO) (PART NAME) (PART NAME) (REMARK)

1 |RA00018304A of &t DIFFERENTIAL WIRE PLATE 1

2 |RA00018300A ojx=gt DIFFERENTIAL WIRE ASSY 1

3 126013-080202 MEZSLUEE(+SW) Bolt, Hexa (8-20) 2 |M8XP1.25X20

4 |RA00019693A s e =3t DIFFERENTIAL PEDAL ASSY 1

4 |RA00019693B s e =gt DIFFERENTIAL PEDAL ASSY 1

5 [RAO0017999A gHAZE RETURN SPRING 1

6 |[RR64050000C4 HHf R EEX] ARHTE 8 PIN 8, COME-OFF SNAP 2

7 |RR51230000D4 bR HER| ALHE 10 PIN 10, COME-OFF SNAP 1

8 [22137-080000 QtAM8 WASHER, PLAIN (& 08) 2




- 113 -

o
N
ol LN
T3
| 0
o
(QV]
00
i
<
B
~
=

A

2|0 = A0

D02010
RGO-660DL 672 AtIt

20| 7|(AE00175)

=
o




D02010

A ==

e, sxa 2/0f A& H0| A WAt

SE0[Y7[(AE00175) 2023-05-30
el 2EHs B B o 4|2
(NO)|  (PART NO) (PART NAME) (PART NAME) Qr) (SPEC) (REMARK)

1 [RA00019504A =2 Aol 650 REAR AXLE CASE_INNER 1

2 |RN5302000084 |2AO|X| GAUGE, OIL 1

2 |RN53020000C4 |2LAO[X| GAUGE, OIL 1

3 |RN53030000C1 S EAOlA Q) CASE, REAR AXLE OUTER 2

4 |RA00015296B o2 2H(F2) HOLDER(CASTING), BEARING 2

5 {24311-000160 O-2 P16 O-RING, DYNAMIC (®16) 2 |P16

6 |RA00011190A AlHAZ 910|0f F Lt PLATE, PLANTING INTERLOCKING WIRE | 1

7 |22312-080200 o PIN, DOWEL (8-20) 8 | D8X20

8 |124311-000180 O-RING(P18) O-RING, DYNAMIC (®18) 1 |P18

9 [26013-080302 AMEEFZEE(+SW)  [HEX BOLT W/WASHER 12 | M8XP1.25X30

10 [26013-080402 INZEFUEE Bolt, Hexa (8-40) 24 | M8X1.25X40

11 {26013-100202 FAMNEEFLHEE(+SW) BOLT(+SW) 2 |M10X1.50X02

12 |23490-140002 393,A202322, 2 8| 2121 Plug, Drain 2 |M14

13 [24421-203208 2 AATC203208 Seal, Oil (20-32-08) 1 | TC20X32X8

14 |24421-306210 2 AUATC306210 SEALTC3062100IL 1 |TC306210

15 |24550-020200 I=F=I3oJE=DN| DRY BUSH (20X20) 1

16 |RA000115098B M| 2K =ZHQt ZIZ | CONTROL ARM, CLUTCH, HARROW 1

17 | RAO0011504A Mo 2253z 24 REAR OUTPUT SHAFT, HARROW 1

18 |22252-000620 THEAHEG RING, CIRCLIP (® 62) 1 |DE2(THE)

19 |22242-000300 =g AEl3p SNAP RING, SHAFT (@ 30) 1 |D30

20 | TA00059187A =H| 0] 2 (6206)_OP BALL BEARING 1

21 [RA00002224B Mo 48 AzE ON,OFF SPRING, HARROW 1 D23

22 |RA00011161B Mey 2K =22 CLUTCH DOG, HARROW 1

23 |22242-000180 =gAthzlig SNAP RING, SHAFT (@ 18) 1 |D18

24 [22242-000200 =gAHaln SNAP RING, SHAFT (® 20) 2 |D20(:8)

25 |RA00011162A My 221X 7| CLUTCH GEAR, HARROW 1

26 [RA00011507A Mo 22¢E= R4 REAR INPUT SHAFT, HARROW 1

27 | TA00059192A =H| 0] 2 (6304)_OP BALL BEARING 1

28 |RN42120000B ZE2t21X25X4 1 |OD25.4XT2

29 |RN54040000B3 [H|HZ|0O{ 15T GEAR 15T, BEVEL 1

30 |RA00020159A LIZ 12X15X10 NEEDLE BEARING 12X15X10 1

31 [22242-000120 =gAtEl2 SNAP RING, SHAFT (® 12) 1 |D12(Z8)

32 |RN41050000B4 UEYoIE PLATE, KEEP 1 732

33 126013-080202 QAMERFZEE(+SW)  |Bolt, Hexa (8-20) 1 | M8XP1.25X20




D02030 a5
2 O ol
RGO-660DL 6% AHTH |0] W= A=A
580|27|(AE00175) 2023-05-30
6




D02030 e

a|0] o Ol
RGO-660DL 6 AHTH |0 A= A

$80|Y7|(AE00175) 2023-05-30
= 2EEHz =3 =3 > 4 H| 0
(NO)|  (PART NO) (PART NAME) (PART NAME) @m (SPEC) (REMARK)
1 |RA00017778A TEYE= SHAFT,REAR INPUT 1

2 |RR29020000B4 |Z&EQIEM1.667 JOINT M1.667 2

3 |RN54030000B4 S EIex31 PIN 6X31, FLAT HEAD 2

4 |RN54040000B3 |H|# 7|0 15T GEAR 15T, BEVEL 1

5 |RN54050000A3 |H|% = SHAFT, BEVEL 1

6 [RN54060000B3 |HIHZ|0f 19T GEAR 19T, BEVEL 1

7 |22252-000520 CIRCLIP52 RING, CIRCLIP (0 52) 1 |D52(THB)

8 |22417-200120 JtEE2X12 PIN , COTTER (2-12) 2 |D2.0x12

9 |TA00059193A =H| 01 &(6205) BALL BEARING 2

10 | TA00059187A =H| 0 2(6206)_OP BALL BEARING 1

11 |24421-255210 QAATC255210 SEALTC255210,01L 1 | TC25X52X10

12 |22242-000200 =gAHaln SNAP RING, SHAFT (® 20) 1 |D20(=8)

13 | TA00059192A =H|0{ 2(6304)_OP BALL BEARING 1

14 | RA00000959A Al 701 SHIM T=0.1 3




D02040

RGO-660DL 67 At}
580|27|(AE00175)

AOIE 23K =

2023-05-30




D02040

/2
= >

RGO-660DL 6 AtT} APOIE Z8X| =

S&0[Y7[(AE00175) 2023-05-30
wd|  SEWD Zy Zy +g| 74 B 1
(NO)|  (PART NO) (PART NAME) (PART NAME) Qm (SPEQC) (REMARK)

1 |RA00018429A AO|EE2{X|7|0{8T_650 |GEARS_600, SIDE CLUTCH 2

2 |RA00016793A 2K &5 &2l2 CLUTCH OPERATION SLEEVE )

3 |RA00018427A AtO|E 28 %X|Z 650_[ZH SHAFT_(L), SIDE CLUTCH 1

4 [RAO00018428A APO|E 23 X|Z 650_[2] SHAFT_(R), SIDE CLUTCH 1

5 | CA00001170A 2}0[L425X38X1.0 LINER 25X38X1.0 2

6 |TA00059201A = Hj| 0{ 2(6305) BALL BEARING 2

7 | TA00059192A = 5|01 2 (6304)_OP BALL BEARING 2

8 [RA00020160A LIS 12X15X13 NEEDLE BEARING 12X15X13 2

9 |RA00016784A AO|E 23X =% 650 SIDE CLUTCH ASSY 650 2

9 |RA00016784B AO|E 23X =% 650 SIDE CLUTCH ASSY 650 )




D02050

RGO-660DL 67 At}
580|27|(AE00175)

2|of mojd =

2023-05-30




D02050 4,2
_ c ool =
RGO-660DL 6% AtT} |01 IOl 2 =
580|27|(AE00175) 2023-05-30
=¢|  HEHS =3 =3 =g 4 H| 2
(NO)|  (PART NO) (PART NAME) (PART NAME) Q) (SPEC) (REMARK)
1 |RA00009342A Di’j&g;;ti%f SEAL DC40X62X72X9/12.5, OIL )
2 | RA00000348C 52 ZU=D SHAFT 8, REAR CENTER 2
3 |RA00020166A =H|O{& 63/28_0P BEARING 63/28 OP 2
4 |RA00000349B S2Oo|Y 7|0 44T GEAR 44T, REAR FINAL 2
5 |RN56050000C2 |ZXt=E 6 AXLE 6, REAR 2
5 |RN56050000D2 |ZAt=E 6 AXLE 6, REAR 2
6 |5RN56060000A |SEFALO|E(F)EhET A 2
7 |TA00059207A £ H| 0f A TMB208(6208) BALL BEARING 2
8 | TA00059192A = H{| 0] & (6304)_OP BALL BEARING 2
9 | TA00059309A =H{| 0] & (6307)_OP BALL BEARING 2




- 121 -

2023-05-30

AOIE S A] &

D02060
RGO-660DL 672 AtIt

20| 7|(AE00175)

=
o




D02060

/2
=1
RGO-660DL 6% At} AO|E S21A| o
S80[Y7|(AE00175) 2023-05-30
=¥ FEH= R =4 =¥ 4 H| 2
(NO) (PART NO) (PART NAME) (PART NAME) @Qry) (SPEC) (REMARK)
1 |RA00018771A U= = PSS o)) 1
1 |RA00018771B ME| S2{X| ==t xS CENTER CLUTCH CONTROL ARM ASSY | 1
2 |RN57030000C3 ALO|E 2% ZEL)ET ARM, SIDE CLUTCH CONTROL(R) 1
3 |RN57020000C3 Ato|E 224K mEFQHEhEE ARM, SIDE CLUTCH CONTROL(L) 1
4 |RN57040000A4 |22 ROLLER 2
5 124550-010100 E 20|24 Dry Bush 10x10 2
6 [RN41050000B4 ZEZ0lE PLATE, KEEP 3 |T3.2
7 122137-100000 TWRIM 10 WASHER, PLAIN (® 10) 2 |M10
8 [22417-200200 e PIN, COTTER (2-20) 2 |D1.8
9 [24421-203208 2 AATC203208 Seal, Oil (20-32-08) 4 |TC20X32X8
10 |24550-020200 I=F=I3oJE=DN| DRY BUSH (20X20) 4
11 126013-080202 UIMEEFZLEE(+SW) ol Hexa (8-20) 3 |M8XP1.25X20




- 123 -

/
2023-05-30

LHO

)

<I

D03010
RGO-660DL 672 AtIt

20| 7|(AE00175)

=
o




D03010

R /2

RGO-660DL 62 At} ~E|0E 73

SE0[Y7[(AE00175) 2023-05-30
=¥ FEH= R =4 =¥ 4 H| 2
(NO) (PART NO) (PART NAME) (PART NAME) Qr) (SPEQ) (REMARK)

1 |RN73010000B1 |AE[0{& #O|A CASE, STEERING 1

2 |RAO0016611A AE[0{Y #0]A FHH_ALDC STEERING CASE COVER 1

3 | TA00059305A =H| 012 (6007)_OP BALL BEARING 1

4 |RA00016568A 217101 ZtAdZef SPACER COLLAR, RING GEAR 1

5 |RA00017766A OlE{d 7|0f 4 39T INTERNAL GEAR_UPPER 39T 1

6 |RA00017767A Fa710_& 121 PLANETARY GEAR_ UPPER 12T 3

7 | RA00017769A o871 T A PLANETARY GEAR PIN_UPPER 3

8 |RA00017768A 702]_650 CARRIER_650 1

9 [RA00020488A 2tA T A SEPERATOR UPPER 1

10 | RAO0017770A OlE{d 7|0{ 3} 39T INTERNAL GEAR_LOWER 39T 1

11 [RN73110000A4 AEetel SPLINE 1

12 |RA00017771A S 4710 3t 12T PLANETARY GEAR_LOWER 12T 3

13 |RAO0017772A M7[0{_600 15T SUN GEAR_600 15T 1

14 |RA00017773A £5% 650 OUTPUT SHAFT_650 1

15 |RAO0017774A 47|10 T_} PLANETARY GEAR PIN_LOWER 3

18 [RN73180000B4 Iya =gt PIN ASSY, FIX 2

19 [RAO00020908A #3283 650 BELL CRANK_650 1

19 [RA00020908B #3283 650 BELL CRANK_650 1

20 |RR62020000B4 2+ A48.5x35x4.5 WASHER 8.5X35X4.5 1 |T45

21 124421-305008 2 AATC305008 OIL SEAL(TC305008) 1 |TC305008

22 |26013-080302 QIMAEFZEE(+SW) | HEX BOLT W/WASHER 4 | M8XP1.25X30

23 |22242-000300 =g Aal3p SNAP RING, SHAFT (@ 30) 1 |D30

24 |22252-000550 THEAHZ(CH) RING, CIRCLIP (® 55) 2 |D55

25 124311-000080 O-2l 495-8 O-RING, DYNAMIC (#8) 2 |P8

26 126013-060122 QIMZEFZEE(+SW)  |Bolt, Hexa (6-12) 4 |M6XP1.0X12

27 | TA00059300A =H| 0] 2 (6006)_OP BALL BEARING 2

28 |22252-000500 THEAHME 50 RING, CIRCLIP (® 50) 1 1D50

29 126013-080202 QINMZEZZEE(+SW)  |Bolt, Hexa (8-20) 1 | M8XP1.25X20

30 |22252-000620 THEAMEIG RING, CIRCLIP (® 62) 1 |D62(THE)

31 |RA00017702A 2E[0{ A& =Y 650 1




D03030

RGO-660DL 67 At}
580|27|(AE00175)

AE[OE A o[£

2023-05-30

4 !

1

1

y & |
- i

Q e i
4 Tred

@ 5

4 5
@y i
!

2 H




D03030 /2
2E0fE Ao~ .

RGO-660DL 67 At}

S&0|Y7|(AE00175) 2023-05-30
=¢|  HEHS =3 =3 =g 4 H| 2
(NO) (PART NO) (PART NAME) (PART NAME) @Qrty) (SPEC) (REMARK)

1 |RN72010000A £zl mo|= 1 |D15.9XT2.6

2 |22312-080200 o PIN, DOWEL (8-20) 2 |D8x20

3 [24311-000160 O-2 P16 O-RING, DYNAMIC (®16) 1 |P16

4 |26013-100352 EE Bolt, Hexa (10-35) 4




- 127 -

/
2023-05-30

L

=

O]

D03040
RGO-660DL 672 AtIt

20| 7|(AE00175)

=
o




D03040 .

RGO-660DL 67 At}

5&0|Y7|(AE00175) 2023-05-30
=4 REFHD £ 4 9 2| T4 H| 21
(NO) (PART NO) (PART NAME) (PART NAME) QTty) (SPEQ) (REMARK)

1 |RA00018926A E=slZE X3 650 TRACK ROD ASSY (L)_650 1

1 |RA00018926B E=sllZE X3 650 TRACK ROD ASSY (L)_650 1

2 |RA00018927A E=sliZE X3l 650 TRACK ROD ASSY (R)_650 1

2 |RA00018927B EBZCE QX3 650 TRACK ROD ASSY (R)_650 1




D03050

RGO-660DL 67 At}
580|27|(AE00175)

AFO|E Z2{X| =&

2023-05-30




D03050 e
_ AbOlE = adk| XXb ==
RGO-660DL 67 AtT} FO|E 234 =5
5&0|Y7|(AE00175) 2023-05-30
24| HEEHD g +g| 74 H| 21
(NO) (PART NO) (PART NAME) @Qry) (SPEC) (REMARK)
1 |RAO0018773A AUTOMATIC TURNING ROD ASSY 1
1 |RA00018773B AUTOMATIC TURNING ROD ASSY 1
2 122137-100000 WASHER, PLAIN (& 10) 1 [M10
3 122417-200200 PIN , COTTER (2-20) 1 [D1.8
4 1

26015-080202

Bolt M8X1.25X20




- 131 -

D03060

L
=

Ml

/-‘?—

o
mn
|-O|'
mn
k1
oz
=
T

RGO-660DL 67 At}
580|Y7|(AE00175) 2023-05-30




D03060 o
RGO-660DL 62 At} AS, WS G

S&0|Y7|(AE00175) 2023-05-30
el REEHD 9 9 g 4 H| 21
(NO)|  (PART NO) (PART NAME) (PART NAME) Qr) (SPEC) (REMARK)

1 [RN75010000C AE0E AHE . 1

2 |RA00015715B HEH(KM) CAP, HANDLE 1

2 1164401230 AEIEHH(TYM) CAP(TYM), STEERING WHEEL 1

3 |22217-120000 AZRRLN WASHER, SPRING (® 12) 1 [M12

4 126737-120002 HEM12) NUT M12 1 |M12X1.25

5 |RR63080000A4 ZEEA BUSH, COLUMN 2

6 |RR63070000A4 AFZEEN| BUSH, SHAFT 2

7 |22242-000170 =gAthaly SNAP RING, SHAFT (® 17) 2 |D17(:8)

8 |RA00018740A AEOE= A SHAFT, STEERING(UPPER) 1

8 |RA00018740B AEOE= A SHAFT, STEERING(UPPER) 1

9 |RA00019727A HE ZE A T 650 HANDLE COLUMN_UPPER ASSY_650 1

9 |RA00019727B HE ZE A T 650 HANDLE COLUMN_UPPER ASSY_650 1

10 [26013-080202 AMERFZEE(+SW)  |Bolt, Hexa (8-20) 7 |M8XP1.25X20

11 |RR63050000B4 ZQE JOINT NUT-C-16 1

12 [RA00019810B AE|0E= 5 STEERING SHAFT_LOWER 1

12 |RA00019810C AE|0 &= 5 STEERING SHAFT_LOWER 1

13 |22242-000200 =gA a0 SNAP RING, SHAFT (® 20) 1 |D20(=8)

14 [RN37160000A4 2t0| L 20x27x1 LINER 20X27X1 1 1T1.0

15 | RA0O0019728C SHE ZHE 3t =8 650 HANDLE COLUMN_LOWER ASSY_650 1

15 |RA00019728D HE ZH S5t 2T 650 HANDLE COLUMN_LOWER ASSY_650 1

16 | RA00022673A SIX|zt =3t =t HINGE PLATE ASSY_L 1

16 |RA00022673B SIX|zt =3t =t HINGE PLATE ASSY_L 1

17 | RA00022676A SIX|o x5t 2 BONNET PLATER ASSY 1

17 |RA00022676B SIX|o x5t 2 BONNET PLATER ASSY 1

18 [RA00022681A CHE E M8X20 BOLT M8X20 2

19 [RA00022788A 2 E AAT F} BONNET CONNECT PLATE_L 1

19 [RA00022788B 2 E AAT F} BONNET CONNECT PLATE_L 1

20 |RA00022789A HE d4m 2 BONNET CONNECT PLATE_R 1

20 |RA00022789B HE d4m 2 BONNET CONNECT PLATE_R 1

21 126014-080202  [2AMZO0|2E(PW+SW)  [BOLT, HEX. 8-20 2 |M8XP1.25X20




D04010

RGO-660DL 67 At}
580|27|(AE00175)

Bo|Aa

2023-05-30




D04010 14/
=N (¢ =]

RGO-660DL 62 At} 10|

5&0|Y7|(AE00175) 2023-05-30
cu| sEHs z g z g T 8l 1
(NO) (PART NO) (PART NAME) (PART NAME) Qrv) (SPEQC) (REMARK)

1T |RN41010000C =03 =%t BREAK ASS'Y 1

2 |RN410200008 Bgjo|3 A&z2t2 1

3 |RN41030000A 274 90 1

4 |RA00019785A Ba0|3 =& 650 BRAKE CONTROL SHAFT 1

5 [RN41050000B4 UEYOIE PLATE, KEEP 1 [T3.2

6 |22242-000170 =8 A a7 SNAP RING, SHAFT (@ 17) 1 |D17(:8)

7 |22252-000200 THIAHE RING, CIRCLIP (® 20) 1 D20

8 124421-203208 2 UATC203208 Seal, Oil (20-32-08) 1 [TC20X32X8

9 126013-080202 IMEEFZLEE(+SW) Bolt, Hexa (8-20) 1 [M8XP1.25X20

10 |27260-200000 Al L4 D20 Cap, Seal (d=20mm) 1




D04020

RGO-660DL 67 At}
580|27|(AE00175)

Hyo|l A 2=

2023-05-30

i i S i S e L i o i o




- 136 -
D04020 /2
RGO-660DL 6% AT} E0|AH Y, 25, X}
S80[Y7|(AE00175) 2023-05-30
= 2EEHS =9 =4 > 4 H| 2
(NO) (PART NO) (PART NAME) (PART NAME) @Qry) (SPEC) (REMARK)
1 [RAOOCO19781A 2joja AHRER BXE 650 BRAKE CONNECTING ROD ASSY_650

WASHER, PLAIN (® 08)

2 |22137-080000 kM8
22417-200200 g

M8

PIN , COTTER (2-20)

D1.8




D04021

RGO-660DL 67 At}
580|27|(AE00175)

2023-05-30

. VY




D04021 /2
RGO-660DL 6 At} TEA =5
S&0[Y7[(AE00175) 2023-05-30
=¢|  HEHS =3 =3 =g 4 H| 2
(NO)|  (PART NO) (PART NAME) (PART NAME) @v|  (SPEC) (REMARK)
AEZE XD CLUTCH OPERATION ROD ASSY 1

1 [RA00020832A 25X
H

2 | RR64050000C4 HH

|
FRIGEX| AHE 8 PIN &, COME-OFF SNAP 2 |D16
f

22137-080000 QtAM8 WASHER, PLAIN (& 08) 2 |M8




D04030 s
=H3o|3 W&
RGO-660DL 6% AHTIH (=R =
$80|Y7|(AE00175) 2023-05-30

b
5
1

4 L
: > &3 oy
! Ry
i 5 = -‘,-‘ [
| o i
@ |
! el i
! P i
!, -7 ,i




D04030 e
_ 50|32 ot _

RGO-660DL 6% At} B20] 1=

5&0|Y7|(AE00175) 2023-05-30
24| HEEHD g > H| 21
(NO) (PART NO) (PART NAME) @Qry) (REMARK)

1 [22487-120550 1

2 |RA00017968A PEDAL SPRING 1

3 |RA00019172A COME-OFF SNAP PIN 12 1

4 | NAOOO0O0149A ol EE23 (Y LOCK , PEDAL 1

5 |NAOOOOO150A SPRING 1

6 |RA00018690A BRAKE PEDAL ASSY 1

6 |RA00018690B BRAKE PEDAL ASSY 1

7 |RR64050000C4 PIN 8, COME-OFF SNAP 1

7 |RR64050000B4 PIN 8, COME-OFF SNAP 1




D05010

RGO-660DL 67 At}
580|27|(AE00175)

MXIF 650

2023-05-30




D05010 /2
MKI=

RGO-660DL 6X AHTi} MXHE 650

S80|Y7|(AE00175) 2023-05-30
=¢|  HEHS =3 =3 =g 4 H| 2
(NO)|  (PART NO) (PART NAME) (PART NAME) Qrv) (SPEC) (REMARK)

1 |RA00000339B HMXHE 80 (X WHEEL 80(L), FRONT 1 |650*80

2 | RA00000340B HXHE 80 (B) WHEEL 80(R), FRONT 1 |650*80

3 |KP12030000D4 AEH PIN, WHEEL 2

4 |RR64050000C4  |HHRIEEX| AHTE 8 PIN 8, COME-OFF SNAP 2 |D16

5 [RN59010000C4 ZH2t31X43X8.5 COLLAR 31X43X8.5 2 |D42.7XT6.8

6 |RR41100000B2 ZTHE C|A3 =3t DISK ASSY, FRONT )




D05030

RGO-660DL 67 At}
580|27|(AE00175)

ot

Xt& 950

2023-05-30




D05030

/2
S K2

RGO-660DL 6% At} SAE 950

S&0[Y7[(AE00175) 2023-05-30
=¢|  HEHS =3 =3 =g 4 H| 2
(NO) (PART NO) (PART NAME) (PART NAME) Qrv) (SPEQC) (REMARK)

1 |RA00000343E SXHE 950(=h =T WHEEL 950(1) ASSY, REAR 1

1 |RA00000343C SXHE 950(=h =T WHEEL 950(1) ASSY, REAR 1

1 |RA00000343D SXHE 950(=h =T WHEEL 950(1) ASSY, REAR 1

2 |RA00000344C ZAE 950(R) =T WHEEL 950(R) ASSY, REAR 1

2 | RA00000344E ZAE 950(R) =T WHEEL 950(R) ASSY, REAR 1

2 | RA00000344D ZAE 950(R) =T WHEEL 950(R) ASSY, REAR 1

3 [RR37040000B4 =E 10X68 BOLT M10X68 2

4 126013-080162 AMEZESZEE(+SW)  [Bol Hexa 8-16) 2 | M8XP1.25X16

5 |RR37030000B4 2t A{8X45%3.2 WASHER 8X45X3.2 2 [T3.2

6 [26837-100002 SEOHEWMKS) NUT 2 [M10X1.25

7 |22417-250200 HET2.5X20 PIN , COTTER (2-20) 2 |D2.5X20




E01010

RGO-660DL 67 At}
580|27|(AE00175)

0

oe!
I=]

2023-05-30




E01010 g
ootm T

RGO-660DL 67 AtIt mEeE—

S80[Y7|(AE00175) 2023-05-30
sl HEHS E 3 B N 4|2
(NO) (PART NO) (PART NAME) (PART NAME) Qrv) (SPEQ) (REMARK)

1 |CEE4050000B4 AtE| 2 AAEH3/8 ELBOW(3/8) 4

2 |26216-080222 437,ALL A S E 2 EM8X22 Bolt, Stud (8-22) 1 | M8X1.25X22

3 |24311-000200 oY (PY) O-RING, DYNAMIC (©20) 1 |1A P20.0

4 |RA00020219A oSrHIE 4x4 590 HYDRAULIC PUMP 4X4 1

5 [RN17030000D4 |AHM Z2HX| FLANGE, SUCTION 1

6 |26013-060182 oM XY 82 BE(+SW) Bolt, Hexa (6-18) 2 |M6XP1.0X18

7 122217-080000 AIZEIQIMS WASHER, SPRING (® 08) 1 M8

8 |26716-080002 FZ4HE NUT,HEX (D8) 2 |M8xP1.25

9 |FE95140000A A= OIL COOLER 1

10 |RA00021091A 29 A1850(PF3/8-PF3/8) HYDRAULIC HOSE 1850 1

11 [26013-080202 QIMEEFZEE(+SW) | Bolt Hexa (8-20) 4 |M8XP1.25X20

12 |RA00019155A 2o FET x5 COOLER ATTACHMENT PLATE ASSY 1

13 | RA00021090A B9 A720(PF3/8-PF3/8) HYDRAULIC HOSE 720 1

1

26013-080252 AMEYUILEZE(+SW)  |Bolt Hexa (829 M8XP1.25X25

—
~




E01020

A
|m
M
NE
|

/2

RGO-660DL 67 At}
580|27|(AE00175)

2023-05-30

_._._._._._._._._.L,‘._._._

H - -~ — 2
r -~ -
H - E‘\_\ v
I 5 iy
. e £
[ o ot
s -~ L
| - el
. = -
i - -
i - -
- - -
% - =2
: i ot
| -
H .
| il
o e
-
-




E01020 14/
HEEWS
RGO-660DL 6% At} - =
580|27|(AE00175) 2023-05-30
=¢|  HEHS =3 =3 =g 4 H| 2
(NO)|  (PART NO) T NAME) (PART NAME) @w|  (SPEC) (REMARK)

RA00023138A

FLTBS(H I LA S)
P

VALVE ASSY, CONTROL

26013-080202

ZtE E (+SW)

Bolt, Hexa (8-20)

M8XP1.25X20

1
2
3 |RAO0019003A
4

VALVE PLATE

RA00022104A

alaligi—,




- 149 -

/
2023-05-30

jol
Kd
L

EEWMH DHXO 2

E01021
RGO-660DL 672 AtIt

20| 7|(AE00175)

=
o




E01021

/2
H = o)

RGO-660DL 62 At} =8 ZHA0 EExT

S80[Y7|(AE00175) 2023-05-30
cu| BEYS z g = HE Bl 1
(NO) (PART NO) (PART N (PART NAME) (SPEQ) (REMARK)

1 |26015-060162 FINAESLEE BOLT 1 [M6XP1.0X16

2 |RA00019013A Hie ot X3t 650 VALVE ARM ASSY_650 1

3 |RA00019886A Hie A= oS50 VALVE OPERATION PLATE ASSY 650 1

4 |26116-060402 |LEZE HEXAGONBOLT 1 [M6XP1.0X40

5 [26116-060202 = E7T(6X20) BOLT7T(6X20) 1 |M6X1.0X20

6 |26716-060002 FZ4HE HEX NUT (®6) 2 |M6xP1.0

7 |RA00019006A oy F=oh X3 MOTOR DRIVE PLATE ASSY 1

7 |RA00019006B oy F=oh X3 MOTOR DRIVE PLATE ASSY 1

8 [22242-000100 =gAtal SNAP RING, SHAFT (@ 10) 1 |D10

9 |22242-000120 =gAMtElD SNAP RING, SHAFT (® 12) 1 |D12(Z8)

10 |22252-000280 THEAMEIDG RING, CIRCLIP (® 28) 1 D28

11 [RAO0020130A 6001 2 BALLBEARING 6001 2RS 1

12 [RAOO019009A e AT X VALVE CONTROL PLATE ASSY 1

13 |HAO00000715A MEDH MOTOR 1

14 |HA00001652A MBS ALK SENSOR 1

15 |26023-040102 M EYHH|TeL SCREW W/WASHER 2 [M4X10

16 |26013-080202 SMAESZLEE Bolt, Hexa (8-20) 2 | M8XP1.25X20

17 |26013-060162 SMAESZLEE Bolt, Hexa (6-16) 3 |M6XP1.0X16




E01040

RGO-660DL 67 At}
580|27|(AE00175)

E3NH0]H

2023-05-30

U,




E01040 e
_ EIXNLHHO|E
RGO-660DL 6% At} 4l 24| O| B
5&0|Y7|(AE00175) 2023-05-30
=¢|  HEHS =3 =3 =g 4 H| 2
(NO) (PART NO) (PART NAME) (PART NAME) @) (SPEC) (REMARK)
1 [26013-100352 EE Bolt, Hexa (10-35) )
2 |RA00018782A E3H 42 0|Ef SJ100_PF3/8 TORQUE GENERATOR SJ100_PF3/8 1
3 |CEE4050000B4 |Xj2|SFxAL3/8 ELBOW(3/8) 1
4 | TTA3880000B4 7{ 4l E{PF3/8 CONNECT PF3/8 1 |PF3/8
4 TTA3880000A4 O|'a' El’ Adapt, Connect PF3/8 1
5 124311-000140 2580d SEAL,ORING 1 |P14
6 |22242-000350 =g AHEl3g SNAP RING, SHAFT (& 35) 1 |D35
7 [RA00020913A 6907 OP H|O{& 6907 OP BEARING 1
8 [22252-000550 THEAHZ(CH) RING, CIRCLIP (® 55) 1 |D55
9 |RA00017765A A== 650 15T INPUT SHAFT_600 15T 1
1

—_
o

24341-000800

O-RING1AS-80.0

O-RING, FIX (®80)




E01050

RGO-660DL 67 At}
580|27|(AE00175)

oflol=eH

2023-05-30




EO1050 /2
B
RGO-660DL 6 AHTH oo{E 2|
580|27|(AE00175) 2023-05-30
= HEEHs =3 =3 = A H| 2
(NO)|  (PART NO) (PART NAME) (PART NAME) Qm (SPEQ) (REMARK)
1 |23080-015000 SAZEio Clamp, Hose (®15) 1 |D15
2 |RA00005202B olojE2|EH A 335 HOSE 1 |OD13XT2.0
2 |RA00005202C oolEz|H A 600 HOSE 600, AIR BREATHER 1 |OD13XT2.0
3 | TA00049842A 0j| 0 2 2| & (STEEL) AIR BREATHER 1
3 | TA00049842B 0j| 0 2 2| & (STEEL) AIR BREATHER 1




EO01060 14/

o>
03
s
rm
il

RGO-660DL 67 At}
580|Y7|(AE00175) 2023-05-30




E01060 4,2
2TFAI 2| E

RGO-660DL 6% At} Sse=th

5&0|Y7|(AE00175) 2023-05-30
el 2EHs B B o 4|2
(NO) (PART NO) (PART NAME) (PART NAME) QTty) (SPEQ) (REMARK)

1 |NAOOO00972A SUAMEIHETH60 CYLINDER ASSY , HYDRAULIC 1

2 | NAOO000976A Q2| I A(08) ORIFICE 1

3 |NAOOO00979A Axmgl SPRING 1

4 | NAOO0O00974A = ACCUMULATOR 1

5 [RN19030000A4 [AZI H PIN, CYLINDER 1 |D16

5 |RN19030000B4 Azl m PIN, CYLINDER 1 |D16

6 |22242-000160 =g2AHEe SNAP RING, SHAFT (®16) 2 |D16

7 |RA00018662A 2.9t A700(PF1/4-PF1/4) HYDRAULIC HOSE 700 1

8 [24311-000110 O-2l 495-11 O-RING, DYNAMIC (@11) 1 |P11




EO01070 14/

1y
o
=
rm
il

RGO-660DL 67 At}
580|Y7|(AE00175) 2023-05-30




E01070

/2
=R=IPNF=IE
RGO-660DL 6% Atm} ==
5&0|Y7|(AE00175) 2023-05-30
=4 REFHD £ 4 9 2| T4 H| 21
(NO) (PART NO) (PART NAME) (PART NAME) @Ty) (SPEC) (REMARK)
1 [RA00000843C EZl B ATE SPRING, ROLLING CORRECTION 2 |D3.0
2 |RA00002071B ST O e XS VALVE ASSY, HORIZONTAL 1 |NONE
3 | RAO0008083A EYATYF LIS 60SDH PLATE ASSY, ROLLING SPRING ATTACH 1
3 [RA00008083B EYATF LIS 60SDH PLATE ASSY, ROLLING SPRING ATTACH 1
4 |RRA4220000B4 90¥ 2 2 LockNut 90 ELBOW LOCKNUT 1
5 [RA00002426B Elf UEL 90 LOCK NUT ELBOW 90 LOCKNUT, DRAIN 1
6 |RA00000257C = E36XM10XP1.5 BOLT 37XM10XP1.5 1
7 [26346-100002 UHE10 Nut, U-type (®10) 1 |M10X1.5
8 [RA00000848B =E M8X23 BOLT M8X23 2
9 |22137-100000 TWRIM 10 WASHER, PLAIN (® 10) 2 |M10
10 [26013-060182 oM =Y 8Z BE(+SW) Bolt, Hexa (6-18) 4 |M6XP1.0X18
11 |124550-014150 BUSH14X15 BUSH14X15 1




EO01080 14/

0
i
ot
U

RGO-660DL 67 At}
580|Y7|(AE00175) 2023-05-30




E01080

OOF & 4/4

RGO-660DL 62 At} Ty o=

S&0|Y7|(AE00175) 2023-05-30
sd| REUD z g z g +y| A B 1
(NO) (PART NO) (PART NAME) (PART NAME) @Qrty) (SPEC) (REMARK)

1 |RN24030000A4 |MM A 90 HOSE 90, SUCTION 1

2 |23000-028000 SAZEHT)g Clamp, Hose (®28) 2

3 |RN24040000D3 A Mol = PIPE, SUCTION 1

4 |26014-080162 SHMZEYSZHEE(+SW,PW) Bolt, Hexa (8-16) 1 [M8X1.25X16

5 [RAO0005998A o3 1924 O-RING 1924 1

6 |RN24050000C4 |UE <L HO|Z1/4 80 PIPE 1/4 80', ELBOW 1 |D13.8XT2.3

7 |23000-019000 SAZEE19 Clip, Hose (®19) 3 |D19

8 |RN24010000A3 EH FILTER, OIL 1

8 |RN24010000B3 EH FILTER, OIL 1

9 |23000-016000 SAEE Clip, Hose (®16) 1 D16

10 |RAOO019853A Eel=A730 DRAIN HOSE 730 1

11 |RA00018662A S 2S AT00(PF1/4-PF1/4) HYDRAULIC HOSE 700 1

12 | RRA4080000A3 S0 A830(PF1/4-PF1/4) HYDRAULIC HOSE 830 1

13 [RA00021090A 2.9t5 A720(PF3/8-PF3/8) HYDRAULIC HOSE 720 1

14 |CEE4050000B4  |At2|S2EAH3/8 ELBOW(3/8) 6

15 [26013-080162 | 2AMZEFZZE(+SW) |Bol Hexa 3-16) 2 |M8XP1.25X16

16 |RA00009228B 902 AU (3/8) 90 ELBOW 3/8 1

17 |RAO0019841A Q&S A780(PF3/8-PF3/8) HYDRAULIC HOSE 780 1

18 | RRO7080000B4 S7|F+Hmo|=1/8 PIPE 1/8,BREATHER 1 |D105

19 123080-015000 SAZEHT Clamp, Hose (®15) 1 |D15

20 |RN24070000B4 |&7|+Huto|Z1/8 50 PIPE 1/8, BREATHER 1 ID105

21 |RA00022082A Yol AXBH450 DRAIN HOSE ASSY 1450 1

22 |RA00020057A 29t A500(PF3/8-PF3/8) HYDRAULIC HOSE 500 1

23 |RA00021091A 29 A1850(PF3/8-PF3/8) HYDRAULIC HOSE 1850 1

24 [TTA3880000B4 {4 E{PF3/8 CONNECT PF3/8 1 |PF3/8

25 [RA00008559B EYEIRTATEH(LMH)1790 OUTPUT HOSE ASSY 1780, ROLLING 1

25-1 | RAOO008560B EYEIFSA1790 OUTPUT HOSE 1780, ROLLING 1

25-2 | RAOOO03050A Mel 5B A 2371 1060 E%rig\jv%q HOSE PROTECTION, 1

26 |RA00008905B [UASA 1340(LHH,TBS) HOSE 1340, HYDRAULIC 1

27 [23000-190000 SAEE HOSE CLAMP 2

28 [RA000009558B AE S MO|Z 1/4 15 PIPE 1/4 15', ELBOW 1 [D13.8XT2.3




- 161 -

o
D
on LN
|35
iy} B
o
(qV]
o0
o
|

FO1010
RGO-660DL 6Z Atm

20| 7|(AE00175)

=
o




FO1010

26014-080202

—
~

Im
=
&
=

Uz

BOLT, HEX. 8-20

M8XP1.25X20

/2
_ =7 &

RGO-660DL 62 At}

S80[Y7|(AE00175) 2023-05-30
24| HEEHD Z 9 E g + H| 21
(NO)|  (PART NO) (PART (PART NAME) (REMARK)

1 |RA00019001B [ol=g| & &3t 650 CENTER FARME ASSY 1

1 [RA00019001C Hel=ay =3t 650 CENTER FARME ASSY 1

1 |RA00019001D Hel=ay =3t 650 CENTER FARME ASSY 1

2 |26014-100402 NZESZUEE Bolt, Hexa (10-40) 4

3 |RA00019696A oto|= AAmxst PIPE CONNECTING PLATE ASSY 1

4 126013-080202 FMEEFLEZE Bolt, Hexa (8-20) 15 | M8XP1.25X20

5 [RA00019699A dbmb g Zzro x5t STEP BACK UP PLATE ASSY 1

5 [RA000196998B dbmb g Zzro x5t STEP BACK UP PLATE ASSY 1

6 |26013-080502 PIYSEN=E= Bolt, Hexa (8-50) 2 |M8XP1.25X05

7 |RA00019832A FE7 0| REAR CASE BACK UP ASSY_650 1

8 |26013-080252 PIYSEN=E= Bolt, Hexa (8-25) 4 |M8XP1.25X25

9 |RN61050000B3 2t STEP 2

10 [26014-120222 IMEESZUEE 4

11 [26014-100252 N EZGLUEE(+SW,PW) BOLT(+SW,PW) 2 |M10X1.50X25

12 | RA00022000A Ot &R0| =3t X} SAFETY STRAP ASSY_LEFT 1

12 |RA00022000B oM AT =% Z} SAFETY STRAP ASSY_LEFT 1

13 [RA00022001A Pt &=Fo| =g 2 BRACKET2 1

13 [RA00022001B Pt &=Fo| =g @ BRACKET2 1

M =0 8




FO1011

RGO-660DL 67 At}
580|27|(AE00175)

P
2!

2023-05-30




FO1011

/2
7t XX

RGO-660DL 67 Atm} &= =2

5&0|Y7|(AE00175) 2023-05-30
e HEHS =z g + 72 bl
(NO) (PART NO) (PART NAME) (PART NAME) (SPEC) (REMARK)

1 |RA00019823A e SENSITIVITY OPERATION ARM ASSY 1

2 |RA00019824A =g SENSITIVITY LEVER ASSY 1

3 | KS60090000A4 2|2 GRIP, LEVER 1

4 [22137-120000 tM12 WASHER, PLAIN (& 12) 2 |M12

5 [RA00019172A Hp ) Y COME-OFF SNAP PIN 12 1

6 |RA00018473A A LEVER SPRING 1

7 122487-060280 ! PIN, HEAD (06-28) 1 |D6X28

8 [22417-160120 g, PIN , COTTER (1-12) 1 |D1.6X12

9 122137-080000 QtAM8 WASHER, PLAIN (& 08) 1 (M8

10 |RR64050000C4  |HtEIEX| AT 8 PIN 8, COME-OFF SNAP 2 |D16

11 TRA00019710A ST e EE 0] o] \I;lv\l(lsRAULIC SERGITIVITY CONTROT 1

(=] pd 3

12 [RN94050000D3 Z ol =2 LEVER B ASSY, SENSITIVITY MAIN 1

13 [RAO0019035A 2to|o| ™= 650 WIRE FIX PIN_650 1

14 |22360-100000 A - 10 PIN, SNAP (100) 1 (D10

15 [22360-120000 A PIN, SNAP (20) 1 (D12




FO1012 a2

Cl|E 2K &
RGO-660DL 6% At} FUE 28X g
5&0|Y7|(AE00175) 2023-05-30




FO1012

/8
OLIE 23K &

RGO-660DL 6% AHTH FHE =S4 g4

5&0|Y7|(AE00175) 2023-05-30
=¢|  HEHS =3 =3 =g 4 H| 2
(NO) (PART NO) (PART NAME) (PART NAME) Qrmy) (SPEC) (REMARK)

1 |RA00018406A = PNE I BN GRS CLUTCH LEVER ASSY(6 ROW) 1

2 |RA00018409A =2 X| | b=t _7E'°;F650 CLUTCH LEVER PLATE 3

3 |RN75300000A4 ||t &=%0| GRIP, LEVER(BLACK) 3

4 [22137-060000 ot WASHER , PLAIN 3 |M6

5 |RR47070000B4 W R EER| AT 6 PIN 6, COME-OFF SNAP 3 (D12

5 |RR47070000C4 Hof RN EEX] AT 6 PIN 6, COME-OFF SNAP 3 |D1.2

6 |22137-100000 TWRIM 10 WASHER, PLAIN (® 10) 3 [M10

7 |RA00018221A =2{X|2t0| 0] =8H CLUTCH WIRE ASSY 1 1

8 |RA00018222A = X|t0|0j =32 CLUTCH WIRE ASSY 2 1

9 |RA00018223A = X|2t0|0{ =3 CLUTCH WIRE ASSY 3 1

10 [22417-200200 [=gn PIN , COTTER (2-20) 3 D18

11 {26014-080202 kM E0|E E(PW+SW) BOLT, HEX. 8-20 4 [M8XP1.25X20




FO1013

RGO-660DL 67 At}
580|27|(AE00175)

o el=a| Y =

&

2023-05-30




FO1013 /2
mgel g2z
RGO-660DL 672 4t =2 & o
S80|Y7|(AE00175) 2023-05-30
Ll HEEdHT =3 =9 =2 4 H| 21
(NO)|  (PART NO) (PART NAME) (PART NAME) @rv) (SPEQ) (REMARK)
1 |RA00021422A ZpfQ 2 AR 1
2 |RA00021423A =y 24T %




- 169 -

/
2023-05-30

H

K4

K

FO1020
RGO-660DL 672 AtIt

20| 7|(AE00175)

=
o




FO1020 14/
. Marmay g

RGO-660DL 62 At}

S80[Y7|(AE00175) 2023-05-30
e HEHS =z g + 72 bl
(NO) (PART NO) (PART NAME) (PART NAME) (SPEQ) (REMARK)

1 126013-080202 QM EE Bolt, Hexa (8-20) M8XP1.25X20

3 |RA00019646A M = FRONT FRAME ASSY_650

3 |RA00019646B M = FRONT FRAME ASSY_650

4 123080-013000 sSA 2 Clamp, Hose (®13) D13

5 |NAOOOO0134A A HOSE , OVERFLOW

6 [26014-080252 CINESES Bolt, Hexa (8-25) MO8X1.25X02

7 | NAOOOOO880A HZb e TANK ASSY , RESERVIOR

8 |RA00023137A BUE 1¥E 5 ?\C/)P'\IIE:\IET FIX BUATE REAR 650(OPEN

8 |RA00023137B [ $$>Pné)NET FiX BUATE REAR 656(0PER

9 [26014-060202 BOLT(PW+SW) M6X1.0X20

10 | RAOO019657A LIGHT ATTACHMENT PLATE(L)

11 | RAO0019658A LIGHT ATTACHMENT PLATE®




FO1030

RGO-660DL 67 At}
580|27|(AE00175)

e

uy
| El

oo

2023-05-30




FO1030 /2]
. ol zaj gy
RGO-660DL 67 At}
580|27|(AE00175) 2023-05-30
=¢|  HEHS =3 =3 =g 4 H| 2
(No)|  (PART NO) (PART NAME) (PART NAME) @) (SPEQ) (REMARK)

1 |26108-100352 =
2 |RA00019016A AATY Y =3 650 CONNECTING FRAME ASSY 1




FO1040

RGO-660DL 67 At}
580|27|(AE00175)

Ol 8| =C =g &

2023-05-30




F01040 e
Ot 2L =2 &

RGO-660DL 67 At}

5&0|Y7|(AE00175) 2023-05-30
=¢|  HEHS =3 =3 =g 4 H| 2
(NO) (PART NO) (PART NAME) (PART NAME) Qrmy) (SPEC) (REMARK)
1 |RA00018674A Of|H| 2CH= | Y650 SPARE SEEDLING FRAME 4
2 126014-100502 AIMZTEZUEE HEX. HEAD BOLT 4
RMC9130000B3 | O|H| 2 CH X|X|CHB BASE B, SPARE SEEDLING TRAY 2




- 175 -

o
s
® | 5
s
| 0
o
(q\]
e ey
(|
)
[=)
=l
e
— Ko
S
o =
S 8>
e %omo
OQ_O
(©)
 <|0




FO1041 4
_ H |: /=

RGO-660DL 6Z=Atm} Ol B 2.0

5&0|Y7|(AE00175) 2023-05-30
=4 F3H= 5 3 R i = H| D
(NO) (PART NO) (PART NAME) (PART NAME) Qrmy) (SPEC) (REMARK)

1 |RRC9010000A0 Ofj = =LY TRAY, SPARE SEEDLING 6

1 |RRC9010000B0 Ofj = =LY TRAY, SPARE SEEDLING 6 |NONE

2 |RRC9020000C4 OfH| 2L 2E2HY ROD COMP.,, SPARE SEEDLING TRAY 12

3 [26106-080102 ZAX|EE SCREW,HEXFLANGEHEADCAP 12

4 122217-120000 ATEQIM WASHER, SPRING (® 12) 12 IM12

5 [26736-120002 HE NUT 12 [M12X1.25




FO1050

RGO-660DL 67 At}
580|27|(AE00175)

AE SIS, AFO|ECHHS

2023-05-30




FO1050 14/

RGO-660DL 6% At} HEHALS, AOJERILS

S&0[Y7[(AE00175) 2023-05-30
el REEHD 9 9 g 4 H| 21
(NO) (PART NO) (PART NAME) (PART NAME) @Qty) (SPEC) (REMARK)

1 | RAO0019686A ME OFAZE 650 CENTER MARKER ASSY_650 1

1 |RA00019686B ME OFAZE 650 CENTER MARKER ASSY_650 1

2 |RRD3030000A4 |dlE{OF7H (M) MARKER, CENTER(LINE) 1

3 |RRD3060000A4 |TA| A= 2 SPRING, BELLEVILLE 1

4 |26116-080352 |LEE SCREW,HEXHEADCAP 1 |M8XP1.25X35

5 126657-080002 FZUHHEMS) NUTM8 1 |M8X1.25

6 |22157-080000 HtM8(CHA) WASHER, PLAIN (® 08) 4 (M8

7 |FEB6050000A M CUSHION 4 |-

8 |RRD3300000A4 |OF7X|X|CH6 BASE, MARKER 2

9 |RA00005969A A EaH| =230 HOSE 30, PLASTIC 2 |D11XT1.5

10 |RAO0002111A ALO|E OFAHZE0 (6) HOLDER 6, SIDE MARKER 2

11 |{26013-080352 QAN ZTEUFZHE E(+SW) | SCREW,CAPTIVEWASHERCAP 2 | M08X1.25X03

12 |126716-080002 FZHE NUT,HEX (D8) 2 |M8xP1.25

13 |RRD3110000A4 Or74 () MARKER(FRONT) 2

13 |RRD3110000A4 Ot () MARKER(FRONT) 2




- 179 -

o
o
U P
Sle
| 0
o
(QV]
L]
I
Il

F02010
RGO-660DL 672 AtIt

20| 7|(AE00175)

=
o




FO2010

=/
_ = E

RGO-660DL 6Z=Atm}

$80|Y7|(AE00175) 2023-05-30
el REEHD 9 9 g 4 H| 21
(NO)|  (PART NO) (PART NAME) (PART NAME) @) (SPEC) (REMARK)
1 |RA00019312B 2 E(H)_RGO BONNET , FR 1

1 |RA00019312C 2 E(H)_RGO BONNET , FR 1

2 |NA00001125B WO, LH BONNET, LH 1

3 |NA00001132B WO |, RH BONNET , RH 1

4 |TTD7090000C4 | (+)AF SE20] & LfAp  |ROE RECESSETHEADTAPING ™14 o T\ 16

5 |RA00022793A B E D™ET X3 BONNET FIX PLATE ASSY 1

5 |RA00022793B B E 1™T X3 BONNET FIX PLATE ASSY 1

6 [TA00001332C SIMEEE M6 INSERT BOLT(MS6) 3 (M6

7 |26366-060002 FLEUXHE Nut, Hexa (®6) 3 |M6XP1.0

8 |RA00018113B 2UE Z/Zt 650 BONNET REAR/L 650 1

9 |NA00001159C 2LEE/?) BONNET , RR/RH 1

10 |RA00022755A opayl EY0|E MAGNET PLATE 1

10 |RA00022755B ofasl 20| MAGNET PLATE 1

11 |22587-480124 S H| O 2| Ef E LEAL TAPPING SCREW 2 |4.8X12

12 |RA00022817A 710|E EE}3ll =gt GUIDE BRACKET ASSY 1

12 |RA00022817B 710|E EE}3ll =gt GUIDE BRACKET ASSY 1

13 |RA00022730A TR E AHXK| SHROUD SPONGE 1

14 |26013-080202 QMZEFZLEE(+SW)  |[Bolt, Hexa (8-20) 1 |M8XP1.25X20

1

—_
Ul

29311-122000

GROMMET12




- 181 -

2023-05-30

it

<I

F02020
RGO-660DL 672 AtIt

20| 7|(AE00175)

=
o




F02020 /2
A HI

RGO-660DL 6 At — =

$80|Y7|(AE00175) 2023-05-30
el REEHD 9 9 g 4 H| 21
(NO)|  (PART NO) (PART NAME) (PART NAME) @m (SPEC) (REMARK)

1 |NA00001118B drak, ™ FLOOR , FR 1

2 | RA00016287A A HIEE(26015-8x25) BOLT M8X25(PW+SW) 18

3 |NA00001119C RS Vo FLOOR , LH/CTR 1

4 |NA00001121B HEZl3) MAT , LH/CTR

4 |NA00001121C HEZl3) MAT , LH/CTR 1

5 |RR55110000A4 |EctAElZ3 HOOK, PLASTIC 13

6 RAO00021080A AHEE(26015-8X50) STAINLESS BOLT(M8X50) 4

7 |NA00001120C g, /3 FLOOR , RH/CTR 1

8 |NA00001122B HER/3) MAT , RH/CTR 1

8 |NA00001122C HE(R/3) MAT , RH/CTR 1

9 |NA00001123A g, = FLOOR, RR 2

10 |RA00021087A 2+ AT INTERVAL PLATE 2

11 |CE24050000A4 | Op14i8 MAGNETS8 1

12 |RRB1011601A4 | 2|&13.2X9.5 RIVET 3.2X9.5 2




F02040

RGO-660DL 67 At}
580|27|(AE00175)

ANE

/2

2023-05-30




F02040 e
_ ANE

RGO-660DL 62 At}

S80[Y7|(AE00175) 2023-05-30
sw|  HEWS z o z o EEE 4|3
(NO) (PART NO) (PART NAME) (PART NAME) (SPEQ) (REMARK)

1 [RAO0008068A O| Xt SEAT, DRIVER 1

2 |26014-080452 FMEYSZLEE(+SWPW HEX. HEAD BOLT 2 |M08X1.25X04

3 |RN75300000A4 M &F0| GRIP, LEVER(BLACK) 2

4 |RN71100000B4 |Z2t 9x14x30 COLLAR 9X14X30 2 |D13.8XT2.3

5 [RN71090000A4 |FME(S|Xh RUBBER, CUSHION(SEAT) )

6 |RA00019624A O|Xt =& =%t 650 SEAT FRAME ASSY_650 1

6 |RA00019624B O|Xt =& =%t 650 SEAT FRAME ASSY_650 1

7 |22487-081500 SEH 8X150 PIN, HEAD (08-50) 1

8 [22360-080000 ALHIg PIN , SNAP (8®) 1 |D8

9 |26013-080202 QMEEFZEE(+SW) | 8ol Hexa (8-20) 3 [M8XP1.25X20

10 [22137-080000 QFA8 WASHER, PLAIN (& 08) 2 |M8




- 185 -

o
s
oF [¥p)
I
| 0
o
(q\]
T
—e
=
e
K

FO02050
RGO-660DL 672 AtIt

20| 7|(AE00175)

=
o




F02050 e
3 PN g |
RGO-660DL 6% AT} ==
S80[Y7|(AE00175) 2023-05-30
el REEHD 9 9 g 4 H| 21
(NO)|  (PART NO) (PART NAME) (PART NAME) Qm (SPEQC) (REMARK)
1 |RA00019534B ZEHEHA 650 CONTROL PANEL_650 1
2 |HAO00000793A SH|Y O A X|(F2h SWITCH, COMBINATION 1
3 |RN26250000B3 A sSALX| =T SWITCH ASSY, KEY 1
4 | RN26260000A3 71(E4) KEY 1
5 |HAO00000619A DL H M Harness, Monitor 1
6 |HAO00001784A SLDHALK| SWITCH 1
7 126015-080202 FNZEFUEE Bolt 4 | M8X1.25X20
8 |NA00000848B A E ASSY CLUSTER ASSY 1
9 | TTD6650000A4 207410 RUBBER 1
10 [22137-060000 HetM WASHER , PLAIN 1 |M6
11 | RR47070000C4 BHFRI K| AT 6 PIN 6, COME-OFF SNAP 1 Ip12
12 [|HAOO0001445A =E(1K) VOLUME 1
13 [ CFI2050000B3 =E&HO0| GRIP,VOLUME 1




FO3010

RGO-660DL 67 At}
580|27|(AE00175)

i
omu

2023-05-30




F03010 /e
S E

RGO-660DL 62 At}

$80|Y7|(AE00175) 2023-05-30
el REEHD 9 9 g 4 H| 21
(NO)|  (PART NO) (PART NAME) (PART NAME) Qrv) (SPEQC) (REMARK)

1 |RA00019839A AMEEF X650 TOP LINK ASSY 1

1 |RA00019839B AMEEF X650 TOP LINK ASSY 1

2 [RR50110000B4 I 12x201 PIN 12X201 1 (D12

3 [RA00000840B ol 12X125.5 PIN 12X125.5 T [?N?12

4 122137-120000 ?tA12 WASHER, PLAIN (& 12) 4 |M12

5 [22417-320250 ahl3.2X25 PIN, COTTER (3-25) 4 [D3.2X25




- 189 -

/
2023-05-30

o0
I+

10

F03020
RGO-660DL 672 AtIt

20| 7|(AE00175)

=
o




F03020 /2
. SstEE3 -

RGO-660DL 62 At}

S&0|Y7|(AE00175) 2023-05-30
el REEHD 9 9 g 4 H| 21
(NO)|  (PART NO) (PART NAME) (PART NAME) Qr) (SPEC) (REMARK)

1 [RN64010000B4 kM 26X40 WASHER 26X40 2 |T23

2 | RR50060000B4 A O] M 15x28x2.5 SPACER 15X28X2.5 1 | T2.5X28X28

3 |RA00011192B stEal3 X3 SD H LINK ASSY SD_H,LOWER 1

3 |RA00011192C stEal3 X3 Sp H LINK ASSY SD_H,LOWER 1

4 | RN64040000B4 T15X121 PIN 15X121 1 |D15

5 [22312-080220 o PIN, DOWEL (8-22) 2 |D8X22

6 |22417-320250 SHE3.2X25 PIN, COTTER (3-25) 1 [D3.2X25

7 |22417-320400 stz g) PIN , COTTER (3-40) 2 |D3.2X40

8 |RN64080000A3 |stEE 3 X|H™(4h FULCRUM, LOWER LINK(UPPER) 2

8 |RN64080000B3 |stE &3 X|H™(4h FULCRUM, LOWER LINK(UPPER) 2

8 |RN64080000C3 |stEE 3 X|H™(&h FULCRUM, LOWER LINK(UPPER) 2

9 |24550-025150 BUSH25X15 BUSH 25X15 4 125X15

10 | RN64100000A4 sHE &3 X|H™(3Sh FULCRUM, LOWER LINK(LOWER) 2

10 |[RN64100000B4 |StE& 3 X[ (3Sh FULCRUM, LOWER LINK(LOWER) 2

10 |[RN64100000C4 |stEE 3 X|H(3h FULCRUM, LOWER LINK(LOWER) 2

11 {24761-040000 dg|AaLE NIPPLEB,GRESE 2

12 [26013-120452 AMEEFLHEE(+SW) Bolt 2 |M12X1.75X04

13 [26014-120452 INZEFUEE Bolt 2 |M12X1.75X45

14 [26116-120852 FU=E Bolt 2 |M12X1.75X85

15 [22217-120000 ATEQIM WASHER, SPRING (® 12) 2 [M12

16 |24550-018250 E 20| 2 Al18X25 DRYBUSH 2 | 18X20X25

17 |RA00007075C SIX|E =% D PIN ASSY, HITCH 1

17 |RA00007075D X EET D PIN ASSY, HITCH 1

18 [24761-060000 d2|AaLE NIPPLENT*1,GREASE )

19 [26013-080202 QIMEEFZEE(+SW)  |Bolt Hexa (8-20) 1 | M8XP1.25X20

20 [22117-180000 THtM WASHER, PLAIN (0 18) 1 [M18

21 |22242-000180 =gAthalg SNAP RING, SHAFT (@ 18) 1 |D18




G01010

RGO-660DL 67 At}
580|27|(AE00175)

2023-05-30




G01010 4

AR MEOM
RGO-660DL 6% AT} Al ME{D|M

S80[Y7|(AE00175) 2023-05-30
el REEHD 9 9 g 4 H| 21
(NO)|  (PART NO) (PART NAME) (PART NAME) Qm (SPEC) (REMARK)

1 |RA00002866D Al B MIE 7 0] A (Zh CASE, PLANTING CENTER(L) 1

2 |RA00002867B A EMIE 7 0] A (L) CASE, PLANTING CENTER(R) 1

3 |RR17010000E4 | FR0O4H CAP, FUEL 1 |NONE

4 | RR85030000A4 Ztet 8x10x6 COLLAR 8X10X6 2

5 122217-080000 AIZEIQIMS WASHER, SPRING (® 08) 4 |M8

6 |22190-080000 A LRtN(E2ESB) WASHER, PLAIN (0 08) 1 (M8

7 124311-000180 O-RING(P18) O-RING, DYNAMIC (®18) 1 |P18

8 |26013-080402 FNZTEFUEE Bolt, Hexa (8-40) 6 |M8X1.25X40

9 |126013-080652 FNZEFUEE 2 |M08X1.25X06

10 [26106-080122 SLAEUHXEE Bolt, Hexa (8-12) 1 |M8XP1.25X12

11 [26116-080554 =EB8X55 BOLT8*55 2

12 [26116-080604 = E8X60 BOLT 1 |M8X60

13 [26116-080704 FU=EE BOLT 1




G01011 e
AMBEIOZEME MEZ=
RGO-660DL 67 At} METSHH, 5=
5&0|Y7|(AE00175) 2023-05-30

20




G01011

/8

RGO-660DL 62 At} TrsdE, US

S80[Y7|(AE00175) 2023-05-30
sd| EEHD zy z 9 4 43
(NO)|  (PART NO) (PART NAME) (PART NAME) (SPEC) (REMARK)

1 |RN37160000A4 20| L 20x27x1 LINER 20X27X1 2 |T1.0

2 |RA00007007A | M2l MEAHZ 60SDH |plnre oo ROW 1

3 |RA00002891A A EH|H 7] 0{20T GEAR 20T, PLANTING BEVEL 1

4 |RA00002892B AlEZF SHAFT, PLANTING MAIN 1

5 [RA00002885B AMlES0|5s SHAFT, PLANTING HORIZONTAL FEED 1

6 |RA00002893A AT 23A 18T SPROCKET A 18T 1

7 |RA00002897B S7t=18Tx% SHAFT 18T ASSY, INTERMED 1

8 |RA00002881A ZHE}20X25.4X8.5 COLLAR 20X25.4X8.5 1 |D25.4XT3.2

9 |RA00002900A H Ql7ro| = GUIDE, CHAIN 1 (T2

10 [RA00002895B TES7|0{24T GEAR 24T, DRIVE 1

11 [RA00002883B E37|10{247 GEAR 24T, DRIVEN 1

12 |RA00002894A X 2135HK2X40L CHAIN 35HK2X40L 1

13 [RA00020167A 6904 OP 6904 OP 2

14 |22252-000470 CIRCLIP47 RING, CIRCLIP (& 47) 1 |D47(7HE

15 [RAO0020111A 6202 OP BALL BEARING 6202 OP 4

16 | TA00059195A =H| 0] 2 (6204)_OP BALL BEARING 2

17 |RR89150000A4 |22 &(TC203007) SEAL TC20X30X07, OIL 2

18 |24421-204708 2 AATC204708 SEALTC2047080IL 1 | TC20X47X8

19 |RR89170000E3 M=z SHAFT ASSY, TRANSM. 1

20 |RR89180000E3 MEs=x3%t498 SHAFT 498 ASSY, TRANSM. 1




G01012 a5
=1 o] P~ N
RGO-660DL 6% AHTIH 20| 5T
580|27|(AE00175) 2023-05-30




G01012

o /2

RGO-660DL 62 At} 80373
S&0|Y7|(AE00175) 2023-05-30
el REEHD 9 9 g 4 H| 21
(NO) (PART NO) (PART NAME) (PART NAME) Qr) (SPEC) (REMARK)

1 |RR94020000B4 0|&7|0 18%A GEAR 18 A, FEED 1

2 |RA00002694A 0|&7| 30%A GEAR 30 A, FEED 1

3 | RR94030000B4 0|37/ 18%|B GEAR 18 B, FEED 1

4 |RA00003052B 0|&7| 30%IB GEAR 30 B, FEED 1

5 | RR94040000B4 0|&7| 20%|A GEAR 20 A, FEED 1

6 | RR94050000B4 0|&7| 20%|B GEAR 20 B, FEED 1

7 | RR94060000B4 0|&7| 26%A GEAR 26 A, FEED 1

8 | RR94070000B4 0|&7| 26%|B GEAR 26 B, FEED 1

9 |RA00002873A 7| 5X5X36 KEY 5X5X36 1

10 [RA00003496D Ol & A2AF(NEW) SCREW, FEED 1

11 |RAO0003497F 20|&5x SHAFT, HORIZONTAL FEED 1

12 [RR94100000A4 ZtAZ et 18x28x2 COLLAR 18X28X2 5

13 [RA00002871B AZZI 9T SPROCKET 9T 1

14 [RR94120000A4 AZEZ RING, SHIFT 1

15 [RAO0003064A AZEF|(4) KEY, SHIFT 1 |T45

16 [RA00002870A 22t21.7X17.7X52.5 COLLAR 21.7X17.7X52.5 1 |D21.7XT2.0
17 |RA00005928B A|ZE AZEE0 SPRING 60, SHIFT 1 1708

18 |RA00002934B 0113 gko| BRACKET, SLIDE BLOCK 1

18 | RA00002934C 0113 gko| BRACKET, SLIDE BLOCK 1

19 [RR94180000C4 ong s BLOCK, SLIDING 1

20 |RA00004944B DY NEEE MI0X40 SKAEEE;"";G TRAY ARM SETTING BOLT 1 (827

21 [RR94190000B3 o|sAamas iz BOOT,FEED SCREW 2 |NONE

22 |26716-100002 |SZHE Nut, Hexa (©10) 1 [M10XP1.5
23 |RR94200000A4 Ot74 21 PLUG, BLIND 21 1

24 |RR94210000A4 = E==1e]| HOLDER, FEED SCREW 1

25 |RAOO003051A 7| 5X5X14 KEY 5X5X14 1

26 [22242-000170 =gAtaly SNAP RING, SHAFT (® 17) 1 |D17(EZ8)
27 |22242-000180 =gAthalg SNAP RING, SHAFT (@ 18) 2 D18

28 [22242-000200 =gAHaln SNAP RING, SHAFT (® 20) 1 |D20(=8)
29 |22252-000210 THECHAHEAS RING, CIRCLIP (® 21) 1

30 |23000-048000 SASHE CLAMP,HOSE 2 | D48

31 |23000-054000 SAZYISg HOSECLAMP54 2 |D54

32 | TA00059199A =H|0{ 21(6004) BALL BEARING 1

33 |RA00020111A 6202 OP BALL BEARING 6202 OP 1

34 |RA00020131A 6002 2RS 6002 2RS 1

35 |24411-223207 Q2 AAISC223207 OIL SEAL 1

36 |24421-153207 Q2 AATC153207 OIL SEAL 1

37 124761-010000 A-MTeFd dE|ALE NIPPLE(A-MTG6F) 1

38 |26014-060162 M B KZHEE(+SW,PW) Bolt, Hexa (6-16) 2 |M6XP1.0X16
39 |RA00003498D AdH PIN, CONNECTING 1 |D6.5

40 [22242-000220 =gAtEn) SNAP RING, SHAFT (@ 22) 2 |D22

41 |RA00005935B 248}22 4X25.4X8.5 COLLAR 22.4X25.4X8.5 1 |D254XT1.5




G01013

RGO-660DL 67 At}
580|27|(AE00175)

Offt

2023-05-30




G01013

/2
. ARE

RGO-660DL 62 At}

S80[Y7|(AE00175) 2023-05-30
=¥l REEHD =49 i =¥ 74 H| 1
(NO) (PART NO) (PART NAME) (PART NAME) Qr) (SPEC) (REMARK)

1 |RA00002887C 0|5t s=x% SHAFT ASSY, VERTICAL FEED DRIVE 1

2 |RA00002937B FE==Ho| =gt HOLDER ASSY, DRIVE SHAFT 1

3 |RA00002938E 0|51 SHAFT ASSY, VERTICAL FEED 1

4 | RR95030000A4 UM 7C152807 SEAL TC15X28X07, OlL 1

5 [RAO00020111A 6202 OP BALL BEARING 6202 OP 2

6 |RA00020140A 6201 2RS 6201 2RS 1

7 |RA0O0002889A E2{X| 2143x24L CHAIN 43X24L, ROLLER 1

8 |RN37200000A4 20| 12x17x1 LINER 12X17X1 1 1T1.0

9 |26013-080552 QIMZEFZEE(+SW) | SCREW,CAPTIVEWASHERCAP 2 | MO8XP1.25X0




G01014

RGO-660DL 67 At}
20| 7[(AE00175)

2023-05-30




G01014 o
. A ] ==

RGO-660DL 62 At} 0|5t

S80[Y7|(AE00175) 2023-05-30
cv| SEHS z g z g ~z| 74 |2
(NO)|  (PART NO) (PART NAME) (PART NAME) Qm (SPEC) (REMARK)

1 [RN42130000B4 AZED0 SPRING 18 1 |D1.2

2 |RR96030000A4 2 UA(TC12205) SEAL TC12205, OIL 1

3 |RR96050000A4 = 50 RETAINER, BALL 1

4 |RA00002874B 2Oo|BAZEZT SHIFT ASSY, HORIZONTAL FEED 1

5 |24190-100001 Z5/16 Ball, Steel (5/16) 1 15/16"

6 |26013-060162 QIMZEFZEZE(+SW)  |Bolt, Hexa (6-16) 2 |M6XP1.0X16

7 |RA00003316D I PR SHAFT, HORIZONTAL FEED EXTENSION | 1 | D12

7 |RA00003316C 2lo|&azt=s SHAFT, HORIZONTAL FEED EXTENSION | 1 | D12

8 |22217-060000 ATEQIM WASHER, SPRING (® 06) 1 M6

9 |RA00003320B L KNOB, BALL 1 |ABSTF0E

10 |RA00003317B 20| & XA B =T PLATE ASSY, HORIZ'L FEED GUIDE 1

11 [26716-060002 FLUHE HEX NUT (®6) 1 |M6XP1.0

12 [26116-060162 FU=EE BOLT 1 |M6XP1.0X16

13 TRADD007816A T RIETER ASSY 603, BUANTING ]

DEPTH




G01020

RGO-660DL 67 At}
580|27|(AE00175)

2023-05-30




G01020

/8

RGO-660DL 62 At} AT HIE 70

S80[Y7|(AE00175) 2023-05-30
IEEETE = o + 74 tin}
(NO)|  (PART NO) (PART NAME) (PART NAME) (SPEC) (REMARK)

1 [RR98010000A4 2 AATC4 10x20x7 SEAL TC10X20X07, OIL 3

2 | RR84060000A4 Al 10 BUSH 10X15X20 3

3 |RA00002901E Al S H| CASE, PLANTING BEVEL REAR 3 |NONE

4 |RA00002902A Al S H| CASE, PLANTING BEVEL FRONT 3 |NONE

5 [RA00002903A (el e COLLAR, FRAME CONNECTING 3 | D55XT4.0

6 |22351-060016 Azglh PIN, SPRING (6-16) 3 |D6X16

7 124321-000550 o-3 SEAL,O-RING 3 [1A G55.0

8 [26014-060252 BV ESERE Bolt, Hexa (6-25) 12 | M06X1.00X02

9 |27260-470000 HE 3

10 |RA00019078 HIHF 2 BUMPER ATTACH PLATE ASSY 2

10 |RA00019078A HIHF 2 BUMPER ATTACH PLATE ASSY 2

11 {26013-080202 M= Bolt, Hexa (8-20) 4 |M8XP1.25X20




G01021 14/

_ nl A
RGO-660DL 6% At} c
580|Y7|(AE00175) 2023-05-30

Y




G01021 .
-1 HA
— A -
RGO-660DL 67 AtT} e
5&0|Y7|(AE00175) 2023-05-30
=4 F3H= 5 3 R i = H| D
(NO) (PART NO) (PART NAME) (PART NAME) @Qrty) (SPEC) (REMARK)
1 |RR85040000A4 E Al 15x24x14 BUSH 15X24X14 6
2 | RA00002904E SO™EAEh BOSS L, SUN GEAR FIX 3
3 |RA00002905A 0-22015 O-RING 2015 6
4 |RA00002906E SUHEAR) BOSS R, SUN GEAR FIX 3
5 122351-060016 Azglh PIN, SPRING (6-16) 6 |D6X16
6 |24321-000500 0 (GYH) O-RING (D50) 6 |G50
7 126014-060162 SHME P S ZHEE(+SW,PW) Bolt, Hexa (6-16) 18 | M6XP1.0X16




G01022 "
HIAO|A A=
RGO-660DL 6 AHTH HEAHO|A 75
5&0|Y7|(AE00175) S




G01022

/8

RGO-660DL 62 At} HZA01 = 75

S80[Y7|(AE00175) 2023-05-30
el REEHD 9 9 g 4 H| 21
(NO)|  (PART NO) (PART NAME) (PART NAME) Qm (SPEQC) (REMARK)

1 [RAQ00003422A ZE2t23x27x26 COLLAR 23X27X26 3

2 |RA00002922A HI® 7| 0{ 20T GEAR 20T, BEVEL 3

3 |RA00002923A s == PN BN CLUTCH ASSY, SAFETY 3

4 |RAD0002924A SEX|FA12 BUSH 12, FLANGE 3 |F7IE=

5 | RA00002925B AlHZ =R Planting longitudinal shaft assy 3

5 [RA00002925C AMEEE=Ro SHAFT, PLANTING VERTICAL 3

5 [RA00002925D AMEZEZ=Ro SHAFT, PLANTING VERTICAL 3

6 |RA00002926B HH S X|(H) CLUTCH(FRONT), SAFETY 3

7 |RA00002928B gl e D=y SPRING, SAFETY CLUTCH 3 |D5.7

8 |RA00003419B ZEAM SPACER 20X40X1 3 |T1.0

9 [RA000029278B AME K| = CLUTCH(REAR), SAFETY 3

10 [RAO0002929A Zt2H12x20x6 COLLAR 12X20X6 3

11 {22207-012160 StAAHE WIRE SNAP RING 3

12 |24550-012120 E 20| & Al12X12 DRYBUSH12X12 3

13 [RAO00020165A 62/22 2RS 62/22 2RS 3

14 |RA00002933A 2t0[L 12.5X24X1 LINER 12.5X24X1 3 |T1.0

15 [RA00002931A Hi| 2 7] O] 14T GEAR 14T, BEVEL 3

16 |22242-000120 =gAtEl2 SNAP RING, SHAFT (® 12) 3 |D12(:8)

17 [RA00020133A 6004_2RS 6004 2RS 3

18 |RA00002932B A B E=RSH0T SHAFT 20T ASSY, PLANTING DRIVE 3

19 |22252-000320 THEAMEIZD RING, CIRCLIP (® 32) 3 D32

20 |22252-000470 CIRCLIP47 RING, CIRCLIP (® 47) 3 |D47(7EE)

21 |RA00020131A 6002 2RS 6002 2RS 3

22 |RA00020134A 6005_2RS 6005 2RS 3

23 | 24421-153207 2 AATC153207 OIL SEAL 3

24 |24421-204708 2 AATC204708 SEALTC2047080IL 3 [TC20X47X8




G01023

RGO-660DL 67 At}
580|27|(AE00175)

1z
I
02
Hi

2023-05-30




G01023 14/
AlHOF= ==
RGO-660DL 6 Atmt e
S80[Y7|(AE00175) 2023-05-30
=¥ FEH= =4 =4 =¥ 4 H| 2
(NO)|  (PART NO) (PART NAME) (PART NAME) Qm (SPEQC) (REMARK)
1 |RA00002918B AlHokz= SHAFT, PLANTING ARM 3
2 |RA00002919B SREHK|7|H GEAR, UNIT CLUTCH 3
3 |RA00002920B o0l EXx X3t 3
3 | RA00002920C o0l EXx X3t Cam, Unit Clutch 3
3 |RA00002920D ZS2l0|EX ¢ PAWL, UNIT CLUTCH 3
4 | RR90090000A SuUEHKAZE UNIT CLUTCH SPRING 3
5 |RM90250000A4 | 2t0[L415.2X27X1 LINER 15.2X27X1 9 |T1.0
6 |22242-000150 =g8AHal5 SNAP RING, SHAFT (& 15) 6 |D15




G01024 /2

RGO-660DL 67 At}
S80|¥7|(AE00175) 2023-05-30




24761-010000

-MT6Fg J2|ALE

NIPPLE(A-MTG6F)

G01024 14/
OLIE =Zz|Xlet

RGO-660DL 67 Atit T | — = -I | [}

5&0|Y7|(AE00175) 2023-05-30
=¢|  HEHS =3 =3 =g 4 H| 2
(NO) (PART NO) (PART NAME) (PART NAME) Qrmy) (SPEQC) (REMARK)

1 |RR98020000B4 SSEHK T PIN, UNIT CLUTCH 3 [(D10)

2 |RA00002943D SUZgX AxZE SPRING, UNIT CLUTCH 3 |D32

3 |RA00002944D SHUEHKXY =&t ARM ASSY, UNIT CLUTCH 3

4 |RR98050000B4 SEI 4X20 PIN 4X20, FLAT HEAD 3 |D4

5 [RR98060000B4 = E6X8X28.5 BOLT 6X8X28.5 3

6 [22137-040000 HetM(Otaeh WASHER, PLAIN (® 04) 3 (M4

7 |22417-160120 gl 1.6X12 PIN , COTTER (1-12) 3 |D1.6X12

8 3




- 211 -

/
2023-05-30

Hl

L}0f

Nl
81

G01030
RGO-660DL 672 AtIt

20| 7|(AE00175)

=
o




G01030 14/

RGO-660DL 62 At} o€ mo|=

S80[Y7|(AE00175) 2023-05-30
=¥ FEH= R =4 =¥ 4 H| 2
(NO) (PART NO) (PART NAME) (PART NAME) Qrv) (SPEC) (REMARK)

1 |RA00002908C HZAL}0|Z450-6 1

1 |RA00002908D A T}0| = 450-6 Pipe 450-6 Connecting 1

1 | RA00002908E A AmolZ450-6 PIPE 450-6, CONNECTING 1

1 | RA00002908F HAmolZ450-6 PIPE 450-6, CONNECTING 1

2 |RA00007022B I ZLO| = 504(M2H) PIPE 504(HARROW), CONNECTING 1

2 |RA00007022C GIZLO| = 504(M2H) PIPE 504(HARROW), CONNECTING 1

3 122217-080000 AIZEIQIMS WASHER, SPRING (® 08) 6 |M8

4 |22351-060016 Amalgl PIN, SPRING (6-16) 14 | D6X16

5 |26013-080202 AMEEFZLEE(+SW)  [Bolt Hexa (8-20) 16 | M8XP1.25X20

6 |26116-080752 = ET7T(8X75) BOLT7T(8X75) 3 | M8X1.25X75

7 126116-081152 S4E2E HEX BOLT 1 |M8X1.25X115

8 [26116-081202 EE SCREW,HEXAGONHEADCAP 2

9 |26014-080252 SANZYRZHEE(+SWPW) Bolt, Hexa (8-25) 1 |MO08X1.25X02

10 [26716-080002 FAHE NUT,HEX (D8) 2 |M8xP1.25

11 |RAO0007237A M =2 EhZTE 60SD FRAME (L) ASSY 60SD, HARROW 1

11 |RA00007237B M =2 EhZTE 60SD FRAME (L) ASSY 60SD, HARROW 1

12 |RAO0007238A M =2 )=T 60SD FRAME (R) ASSY 60SD, HARROW 1

12 |RA00007238B Ml =2 )= 60SD FRAME (R) ASSY 60SD, HARROW 1




G02010

RGO-660DL 67 At}
580|27|(AE00175)

|Hl

2023-05-30




G02010

e /8

RGO-660DL 6% At} HFOIX|, 223

S80[Y7|(AE00175) 2023-05-30
2u| HEHs =g 4 7 i}
(NO)|  (PART NO) (PART NAME) (PART NAME) (SPEC) (REMARK)

1 [22217-120000 Axzg WASHER, SPRING (& 12) 6 |M12

2 |RA00000839B HX|EHEER PLATE, ROTOR LOCK 1 |T45

2 |RA00000839C HX|EHEER PLATE, ROTOR LOCK 1 |T45

3 [RA00011701B CONEEE I PLATE ASSY, HITCH 1

3 |RA00011701C SIX|E =B PLATE ASSY, HITCH 1

4 |RA00003144A glX|Cf =3t BASE ASSY, HITCH 1

4 |RA00003144B S| K| =3t BASE ASSY, HITCH 1

5 [RAO0007349A STAY ASSY, CENTER 1

5 |RA00007349B ME AHO|Z= STAY ASSY, CENTER 1

6 |RA00020136A 6007 2RS 2

7 126013-080202 ZHEE(+SW)  |[Bolt, Hexa (8-20) 4 |M8XP1.25X20

8 |26116-120302 FZ HEXFANGEBOLT 4 |M12X1.75X30

9 |26116-120352 SZEE . BOLT 2 |M12X1.75X35

10 [26013-120252 MBI SZE SCREW,CAPTIVEWASHERCAP 1 [M12XP1.75X2

11 [26014-100252 N EZGLUEE(+SW,PW) BOLT(+SW,PW) 3 |M10X1.50X25

12 |RA00003206A S| K| F 2T X3t PLATE ASSY, HITCH ATTACH 1

12 |RA00003206B S| K| F 22 X3t PLATE ASSY, HITCH ATTACH 1

13 |RA00020059A HZFEmxs6e50 BACK UP PLATE ATTACH PLATE ASSY 1

13 |RA000200598 HZFHmxses50 BACK UP PLATE ATTACH PLATE ASSY 1

14 [22217-080000 AZEQIM8 WASHER, SPRING (® 08) 2 | M8

15 [26716-080002 FLUHE NUT,HEX (D8) 2 |M8xP1.25




G02020

RGO-660DL 67 At}
580|27|(AE00175)

HEAHO =2 &

2023-05-30




G02020

/2
E} it

RGO-660DL 6% At} EEM 22 S

S80[Y7|(AE00175) 2023-05-30
=¥ FEH= R =4 =¥ 4 H| 2
(NO) (PART NO) (PART NAME) (PART NAME) Qrv) (SPEQ) (REMARK)
2 |RAO0007009A Mol 22z =3t REINFORCE FRAME ASSY, HARROW 1

2 |RA00007009B Mooy dxst REINFORCE FRAME ASSY, HARROW 1

3 | RA00000841A 7 ool =gt PIPE ASSY, FIX 2

3 | RA000008418B 7 ool= =gt PIPE ASSY, FIX 2

4 [RA00008464B Ato|e = e (zh =% P FRAME (L) ASSY, SIDE 1

4 |RA00008464C Aol Exgd(zhET P FRAME (L) ASSY, SIDE 1

5 [RA00008465B AojE T () =g P FRAME (R) ASSY, SIDE 1

5 |RA00008465C Ao EZ g d(R)xT P FRAME (R) ASSY, SIDE 1

6 |TT80180000D4 SH=Z p CLAMP B 1

7 126013-080202 AMEEFZLEE(+SW)  [Bolt Hexa (8-20) 12 | M8XP1.25X20

8 |RA00003990C XX+ =24Ehz=g HOLDER ASSY, BASE SHOE(L) 2 |NONE

9 |RA00003993C XX 24z HOLDER ASSY, BASE SHOE(R) 1 |NONE

10 [RAO0003989A BEMYCH X K|+ SHOE, SEEDLING TRAY BASE 3 |NONE

11 |122157-060000 HetA(CHA) WASHER, PLAIN (0 06) 2 |23T

12 |22217-060000 AT WASHER, SPRING (® 06) 6 |M6

13 [26716-060002 FAHE HEX NUT (®6) 6 |M6XP1.0

14 |22272-000070 EEAHE RING, CIRCLIP (& 07) 3 |D7




G02021

RGO-660DL 67 At}
580|27|(AE00175)

ALO|E R I

2023-05-30




G02021 14/
AFO| EHH I -
RGO-660DL 67 AtT} — -
5&0|Y7|(AE00175) 2023-05-30
e HEWS z g 2 ~z| A M
(NO) (PART NO) (PART NAME) (PART NAME) Qrmy) (SPEC) (REMARK)
1 |RRC6010000B4 AxmEl 20x50 SPRING 20X50 2 |D16
2 |RRC6020000D3 ALO|E | Z=3h(ZEh BUMPER ASSY, SIDE(L) 1
2 |RRC6020000E3 AO|ERHI Z=3h(E} BUMPER ASSY, SIDE(L) 1
3 |RRC6030000D3 |AIO|E HI{ Z=THY) BUMPER ASSY, SIDE(R) 1
3 |RRC6030000E3 AO|E”HI Z=3H(2) BUMPER ASSY, SIDE(R) 1
4 |22417-320250 SHI3.2X25 PIN , COTTER (3-25) 2 |D3.2X25
5 [22117-180000 THIM WASHER, PLAIN (0 18) 2 |M18
6 | RAO0O000954A D20 () CAP(BUMPER), RUBBER )




G02030

RGO-660DL 67 At}
580|27|(AE00175)

U7| oA

2023-05-30




G02030

M d/8

RGO-660DL 6% At} d=7| O

S80[Y7|(AE00175) 2023-05-30
cu| sEHs z o z o ~z| 74 T
(NO)|  (PART NO) (PART NAME) (PART NAME) Qm (SPEC) (REMARK)

1 |RA00008479B =087 X%t 18T ASSY, OPERATION PLATE 2

1 |RA00008479A 2= oHgT X%t 18T ASSY, OPERATION PLATE 2

2 |22252-000260 THEAHEDE RING, CIRCLIP (® 26) 2 D26

3 |RA00020129A 6000 2RS 6000 2RS 2

4 | RAD0008506A DHFEEHP ATTACH PLATE, MOTOR 2

5 |RA00008642B OpAHe|eAa=ZEl RETURN SPRING, MARKER )

6 |RA00008715B OpAH D -utxst FIX PLATE ASS'Y, MARKER 2

7 | RA00009175A OfAH = 0™t FIX PLATE, MARKER SHAFT 2

7 | RA00009175B OfAH = 0™t FIX PLATE, MARKER SHAFT 2

8 |22137-080000 QtAM8 WASHER, PLAIN (0 08) 2 |M8

9 |22417-200160 Z+EE2X16 PIN , COTTER (2-16) 2 |D2.0X16

10 [26019-080202 MRS ZUEE 4 |M8X20

11 [RA00000819D MI7|0HAHEH =T MARKER ASSY, LINE(L) 1 |NONE

12 |RA00000822D M7| oA =T MARKER ASSY, LINE(R) 1 |NONE

13 126014-080552 N EZGLUEE(+SW,PW) 4 | M8X1.25X55

14 {26014-080252 AN EEGZHEE(+SW,PW) Bolt, Hexa (8-25) 8 |M08X1.25X02

15 | RAOO008507A M7|0tAH BE=HED MARKER B ASS'Y (L), LINE 1

15 |RA000085078B M7|0tH BE=2HED MARKER B ASS'Y (L), LINE 1

16 |RAO0008539A M7| OHAH BZREH(D) MARKER B ASS'Y (R), LINE 1

16 |RA00008539B M7| OHAH BZREH(D) MARKER B ASS'Y (R), LINE 1

17 |26013-080182 QUM EESZHE E(+SW) [ SCREW,CAPTIVEWASHERCAP 2 |M8XxP1.25X18

18 | RA00008487C MI7|OrH I P MARKER ASS'Y P, LINE 2

18 |RA00008487D MI7|OrHA T P MARKER ASS'Y P, LINE 2

19 |RA00009166B Ot Z 0| (zheP HOLDER (L) 6P, MARKER 1

20 |RA00009167B Ot Z0|()6P HOLDER (R) 6P, MARKER 1




- 221 -

o
s
@ | 3
ml 0
o
(qV]
o
~H
il
<
El
e
2 Mg
(@] LMn\
5 g2
=)
S
 <|0

o—@B

= N
-!m.ﬂurlqlu1 I.-.l....q. -.”

gy
LY

e =
o .._._._\lu\lx_
gt




G02040

/2
3 AlH 71 Ol

RGO-660DL 6 Atmt o

S80[Y7|(AE00175) 2023-05-30
a¥|  REHD = = ~2| 73 H|
(NO) (PART NO) (PART NAME) (PART NAME) (SPEQ) (REMARK)

1 [RAO0001548A A20HH 30 CAP 30, RUBBER 2 D30

2 |RA00003362B T}jo| I HO| HOLDER, PIPE 2 |T45

2 | RA00003362A T}jo| I HO| HOLDER, PIPE 2 |T45

3 |RAO0007135A  [AIE1210[QF ZBE GOSDH  [prom, o o PLATTING 1

3 |RAO0007135B  [AIE1210[QF ZBE GOSDH  [prom, o o PLATTING 1

4 |RA00020005 AlE210| Y| Z8t650 PLANTING DEPTH LEVER ASSY 650 1

4 |RA00020005A AlE210| Y| Z8t650 PLANTING DEPTH LEVER ASSY 650 1

5 |26013-080202 QMEEFZEE(+SW)  |Bolt Hexa (8-20) 7 |M8XP1.25X20

6 |22137-060000 HotA WASHER , PLAIN 1 |M6

7 |22417-160120 SHEl1.6X12 PIN,, COTTER (1-12) 1 |D1.6X12

8 |22487-060500 FE2H 6X50 PIN, HEAD (06-50) 1 | D6X50

9 |26716-080002 FZ4HE NUT,HEX (D8) 2 |M8xP1.25

10 |RA00008700B AlBZI0| Y HAZE LEVER SPRING, PLANTING DEPTH 1

10 |RA00008700A AlBZI0| Y HAZE LEVER SPRING, PLANTING DEPTH 1

11 [26013-080162 QIMEEFZEE(+SW)  |Bolt Hexa (8-16) 1 |M8XP1.25X16

12 [RA00022648A n2apry RUBBER CAP 1

12 |TTD6650000A4 20H7H10 RUBBER 1




G02050

RGO-660DL 67 At}
580|27|(AE00175)

b

o

uz

2023-05-30




G02050 /2

RGO-660DL 67 At}

S80[Y7|(AE00175) 2023-05-30
=¥ FEH= R =4 =¥ 4 H| 2
(NO) (PART NO) (PART NAME) (PART NAME) Qr) (SPEQ) (REMARK)

1 |RA00011133B BEFXREYHAZE SPRING, SEEDLING CONTROL LEVER 1

2 |RA00003218B BEHYH =T LEVER ASSY, SEEDLING CONTROL 1

3 |RA00003212C BETHEY O] =8 BASE ASSY, SDLG. CONTROL LEVER 1

4 |RA00003327D H32t0|0f WIRE, INTERLOCK 1

5 [RR47070000C4 HH} R HEX| AT 6 PIN 6, COME-OFF SNAP 1 D12

6 |22137-060000 HotA WASHER , PLAIN 2 |M6

7 |22417-160120 ol 1.6X12 PIN , COTTER (1-12) 1 |D1.6X12

8 |22487-060450 SFEo 6X45 PIN, HEAD (06-45) 1 | D6X45

9 |26716-060002 FZ4HE HEX NUT (®6) 3 |M6XP1.0

10 [26013-060302 NZTEEZLEE SCREW, CAPTIVE WASHER CAP 6 |M6X1.0X30

11 | RR64050000C4 BHFRIEEX| AT 8 PIN 8, COME-OFF SNAP 1 D16

12 |RR15170000B4 2FM 8.5x20x3.2 WASHER 8.5X20X3.2 1 (T23

13 | TB18040000A4 E2i1 PLUG13 2 |D13

14 | TTD6650000A4 20H7H10 RUBBER 1




G02060

RGO-660DL 62 Atmf
580 Y7|(AE00175)

ME]

2023-05-30




G02060

- 1/

RGO-660DL 67 AtIt HHERE, XN

S&0|Y7|(AE00175) 2023-05-30
c| 2EUD z o z o ~z| 74 T
(NO)|  (PART NO) (PART NAME) (PART NAME) Qm (SPEC) (REMARK)

1 |RA0O0020000A ZHE210|01650 SENSOR WIRE 650 1

2 |RR51230000D4 bR EEX] AT 10 PIN 10, COME-OFF SNAP 3 D18

3 |22137-100000 TWRIM 10 WASHER, PLAIN (® 10) 3 [M10

3 |22137-100000 TWRIM 10 WASHER, PLAIN (® 10) 5 |M10

4 |RA00007029D M et xst ARM ASSY, SENSOR 1

5 [22137-080000 QtAM8 WASHER, PLAIN (& 08) 2 |M8

6 |RR64050000C4 HH} R HEX| AHIT] 8 PIN 8, COME-OFF SNAP 3 |D16

7 |22487-100600 ST 10X60 PIN, HEAD (10-60) 1

8 |22487-100900 Fe 1 | D10X90

9 |RA00007024C HXotxst ARM ASSY, CORRECTION 1

9 |RA00007024D HXotxst ARM ASSY, CORRECTION 1

10 |RA00007032B AHAZCE ROD BAR, CONNECTING 1

10 |RA00007032C AHAZCE ROD BAR, CONNECTING 1

11 |RA00007039D RPN RS E=sel, ARM, SENSOR OPERATION 1

12 |RA00021583A MEEZED CENTER FLOAT PLATE 1

12 [|RA00021583B MEEZED CENTER FLOAT PLATE 1

13 [22417-200200 gt PIN , COTTER (2-20) 2 |D18

14 | 22487-080900 SEH 8X90 PIN, HEAD (08-90) 1 |D8x90

15 |RRA6040000E3 ZZEXXSRE) SUPPORT, FLOAT(C) 1

15 | RRA6040000F3 ZEZEXXSTE) SUPPORT, FLOAT(C) 1

16 [RA00021442A MEHEZE X3t CENTER FLOAT ASSY 1

17 [26015-080302  |AMEESZUEE 2

18 [26015-080202 SINZEFUEE Bolt 2 |M8X1.25X20

19 [RA00014386A EZE 7H4n =5 FLOAT SPACER PLATE(R) 1

20 |RA00014694B QAT Az INTERVAL SPRING 1

21 122137-060000 HetM WASHER , PLAIN 1 |M6

22 |RR47070000C4 PRI K| AT 6 PIN 6, COME-OFF SNAP 1 D12

22 |RR47070000B4 PRI K| AT 6 PIN 6, COME-OFF SNAP 1 D12

23 | CA17280000B4 20| 0{Ei =140 Band, Wire (140mm) 1




- 227 -

o

3

a8

| ™M

S
Lu|
MH
i
U
o
——
<

G02070
RGO-660DL 672 AtIt

20| 7|(AE00175)

=
o




G02070

o /2

RGO-660DL 62 At} AO|ESEE

S80[Y7|(AE00175) 2023-05-30
el REEHD 9 9 g 4 H| 21
(NO) (PART NO) (PART NAME) (PART NAME) Qrv) (SPEQ) (REMARK)

1 |RR64050000C4 HHf RIEEX] ARHTE 8 PIN 8, COME-OFF SNAP 4 |D16

2 |RR51230000D4 |HHFRIEEX| AHHE 10 PIN 10, COME-OFF SNAP 2 |D1.8

3 |RMA7030000B1 |AFO|EZZET FLOAT T, SIDE 2

4 |RNB1040000D3 EZEXXSFEESF SUPPORT F ASSY, FLOAT 2

4 |RNB1040000E3 EZREXXZ2EZEF SUPPORT F ASSY, FLOAT 2

5 |RNB1050000D3 [EZE XX+ SUPPORT, FLOAT 2

5 |RNB1050000E3 ERE XX F+ SUPPORT, FLOAT 2

6 |RRAG050000A4 |EZEAIZY FLOAT SPRING 2 |D1.2

7 |RRA7080000D3 |EZ2E & ARM, FLOAT 2

8 |22137-080000 FA8 WASHER, PLAIN (@ 08) 2 |M8

9 |22157-100000 HotM WASHER, PLAIN (® 10) 4 |M10

10 |22487-080750 S8 8X75 PIN, HEAD (08-75) 2

11 [22487-080900 S22 8X90 PIN, HEAD (08-90) 2 |[D8X90

12 [26015-080202 MRS ZUEE Bolt 8 [M8X1.25X20




G02080 4

70| E3
RGO-660DL 6% AHTH ol =2 &
580|27|(AE00175) 2023-05-30

| 14
8 18 "~ |
1
L= o ! - i
.--'--""--'.--.E ‘:- : LY ‘-_-_‘_'!III,'
- 5 '\._' T ] "‘x\_\_‘ ¥ |
WA ; _\ :
2D_q. :‘- 1 Y :d o
3 _-n._ _\L. \ 1 i [ : .
: 1 ),
Tl £
4
I R y




G02080 /%
(@)

RGO-660DL 6% At Zrol=zlE

S80[Y7|(AE00175) 2023-05-30
el REEHD 9 9 g 4 H| 21
(NO)|  (PART NO) (PART NAME) (PART NAME) Qr) (SPEC) (REMARK)

1 [RAO0003392A 7|'0| E e = RAIL, GUIDE 6 1

2 |RRC2010401A4 HATHEE M5 BOLT M5, CROSS RECESS 12

3 |RA00000721D Ej|'O| Zh GUIDE, LONG(L) 6

4 | RA00000720D S710|E(R) GUIDE, LONG(R) 6

5 |RA00000722C Z 70| EF GUIDE F, LONG 6

6 |RA000041208B Jto|E 2 4k (x=h =gt PLATE ASSY, GUIDE REINFORCE(L) 6

7 |RA00004121B Zto| E 2 A4 (R) =g PLATE ASSY, GUIDE REINFORCE(R) 6

8 |RRC2150000B4 A5 SHOE, SEEDLING BEARER )

9 |RRC2160000C3 7t0|E Y mt =3h(Eh PLATE ASSY, GUIDE RAIL(L) 1

9 |RRC2160000D3 740l E |k =5HZh PLATE ASSY, GUIDE RAIL(L) 1

10 |RRC2170000C3 | 7I0|E B =2H() PLATE ASSY, GUIDE RAIL(R) 2

10 |RRC2170000D3 | 7I0|E 2| YE =2H(2) PLATE ASSY, GUIDE RAIL(R) 2

11 |RRC2180000A4 | 7tO|EZ2||0| E(LK) PLATE, GUIDE(INNER) 3 | 85X20XT1.5

12 |RRC2190000B4 | 7tO|EZ20|E(Q)) PLATE, GUIDE(QUTER) 3 |T16

13 | RRC2200000A4 = EM8X22.5 . 6

13 [RRC2200000B4 =E M8X225 BOLT M8X22.5 6 |M8X22.5

14 {26014-080202 kM EO|E E(PW+SW) BOLT, HEX. 8-20 3 |M8XP1.25X20

15 |26014-080252 SN Z YK ZHEE(+SW,PW) Bolt, Hexa (8-25) 2 |MO08X1.25X02

16 |22113-050000 THtM WASHER, PLAIN (& 05) 24 | M5

17 |22213-050000 ATEQIM WASHER, SPRING (® 05) 24

18 [26573-050162 | (+)XHS T A|ZF2LEA}L 12

19 [26713-050002 HE NUT 12

20 |RA000014378B EJ0|EE2E CLIP, LONG GUIDE 6 |D2.9

21 |RAO0003391A BFEIET6(new) PLATE 6 ASSY, SEEDLING EXTRACTION | 1 | NONE




G02090

RGO-660DL 67 At}
580|27|(AE00175)

A= 2E#H oA




G02090

/2
=

RGO-660DL 6% AtT} HTEHH| 0|~
S&0|27|(AE00175) 2023-05-30
el REEHD 9 9 g 4 H| 21
(NO)|  (PART NO) (PART NAME) (PART NAME) Qm (SPEQC) (REMARK)
1 |RR99010000D2 ZHAO|AhET ROTARYCASE(OUTER)ASSY 6 [T3.0

1 |RR99010000E2 ZHAO|AhET CASE ASSY, ROTOR(OUTER) 6 [T3.0

1 |RR99010000F2 ZHA oA hET CASE ASSY, ROTOR(OUTER) 6 [T3.0

2 | RR99020000B2 ZHAHO|A(L) ROTARYCASE(INNER)ASSY 6 |T3.0

2 |RR99020000C2 | ZE{#H O[A(LK) 6 [T3.0

2 |RR99020000D2 ZHAHO|A(L) CASE, ROTOR(INNER) 6 [T3.0

2 | RR99020000E2 ZHAHO|A(L) CASE, ROTOR(INNER) 6 [T3.0

3 |RR99030000B3 M 2|0 6

3 |RR99030000C3 M 7104 GEAR 6

3 |RR99030000D3 M 7104 SUN GEAR 6

3 |RR99030000E3 M 7104 GEAR, SUN 6

4 | RA00020169A 6905 OP_NR 6905 OP_NR 6

5 |RR99050000B 2 AATC3Y30426.5 OlL SEAL TC3Y30426 6

5 |RR99050000B4 2 A4 TC3Y304265 SEAL TC3Y30426, OIL 6 |NONE

6 | RR99070000C ZEES=E ROTOR CENTER SHAFT 12

6 |RR99070000C4 ZEIBE SHAFT, ROTOR INTERMED 12 |D17.3XT2.3
7 |RR99080000B4 SZHHAMT|A GEAR A, INTERMED ECCENTRICITY 12 [T6.0

8 [RR99090000A4 S7tHA 7| 0B GEAR B, INTERMED ECCENTRICITY 12 |RR-600

9 |RR99100000A4 ZtABLOIL 17x21x1 LINER 17X21X1 12 | T1.0x21x21
10 |RA00009155C ZHAZEY SHAFT A, ROTOR ARM(L) 6

101 | RA00009156C EZHAZ(R) SHAFT A, ROTOR ARM(R) 6

11 |RR99130000A4 |EHA7|0{4 GEAR 4, ECCENTRICITY 12 |RR-600

12 |RR99140000A4 HeamE 2 SPRING 2, SCISSORS 12 |RR-600

13 |RR99150000A4 Az SPRING, SCISSORS 12 |RR-600
14L |RR99160000C3 | A 7|0f(Zh7 6 |17

14L | RR99160000D3 Hal7|0(Zh7 GEAR 7, ECCENTRICITY(L) 6 |17
14R [RR99170000C3 | HA7|0{(R)7 6 |17
14R | RR99170000D3 Hal7|0{(2)7 GEAR 7, ECCENTRICITY(R) 6 |17

15 [RA00020170A 16003 OP 16003 OP 12

16 | RR99190000B4 2 U4l TBFY 18327 SEAL TBFY18327, OIL 12 |NONE
17L | RAOOO16745A EEHA=XT I PW SHAFT ASSY(L), ROTOR CAM 6
17R |RAO0016746A ZEHA=XT 2 pW SHAFT ASSY(R), ROTOR CAM 6

18 [RR99220000B4 H3MF| 4x6 PARALLEL KEY 4.0X6 12 |4

19 [RAO0015789A FAN AP CAM P, PUSH 12

19 [RA00015789B FANHP CAM P, PUSH 12

20 |RR99240000A4 ZtA2tolLd 10x15x1 LINER 10X15X1 12 |RR-600

21 |RA00001434A 20| R Al 17X19X10 BUSH 17X19X10, DRY 24

22 |22242-000100 zgAHE10 SNAP RING, SHAFT (& 10) 12 |D10

23 |RA00020099A 6000 OP 6000 OP 12

24 124341-000280 446,ALL,0-3S-28 O-RING, FIX (®28) 12 |S28

25 |RA00020102A 6003 OP 6003 OP 12

26 [22242-000170 =gAtaly SNAP RING, SHAFT (® 17) 36 |D17(E8)
27 122351-050012 Axmalm Pin, Spring (5x12) 12 |D5X12

28 [22351-030012 A I E3X12 PIN, SPRING (3X12) 12 |D3X12

29 [22351-050020 A I E5X20 PIN, SPRING (5-20) 12 |D5X20




G02090

/2
[=|

RGO-660DL 6% Atmf HFEEAO|=

S80[Y7|(AE00175) 2023-05-30
su| HEus = o z o EEe H 2
(NO)|  (PART NO) (PART NAME) (PART NAME) (SPEQ) (REMARK)
30 |22351-030020 = 2/ ZI3X20 PIN, SPRING (3X20) D3X20

31 124311-000150 -2(PE) O-RING, DYNAMIC (®15) P15

32 [26106-060202 ZIEHX| 2 E(6+20) HEXFLANGEBOLT M6X1.0X20

33 |26022-060122 H| 22 LEAHS2EA) SCREW BOLT W/WASHER M6X1.0X12

34 [RR99060000B4 Ef| Of m & PIN, TAPER D10

35 [26366-080002 |SUAEUX|HE Nut, Hexa (®8) M8XP1.25

36 |24311-000090 O-&l 495-9 O-RING, DYNAMIC (®9) P9

37 |24341-000350 S&AZHOR(S-35) O-RING, FIX (#35) S35

38L | RAO0020080A EHAO|AZhZ=T650 ROTOR CASE LEFT ASSY 650

38L | RA00020080B EHAOo|AZhZ=T65 ROTOR CASE LEFT ASSY 650

38R [ RA00020081A EHAO|AR)=T65 CASE RIGHT ASSY 650, ROTOR

38R | RA00020081B EHAHO|A(R)=T650 CASE RIGHT ASSY 650, ROTOR

39L | RA00020078A

SAZEAH0|AFETHEN650

CASE ASSY(L) 650, PLANTING ARM

ROTOR
o i CASE ASSY(T) 650, PLANTING AR

39L | RA00020078B AR ZEH 0|2 XU (EN650 ROTOR
o o CASE ASSY(R) 650, PLANTING ARNM

39R | RA00020079A AR R E A 0| A B EE(2)650 ROTOR

39R |RA00020079B

CASE ASSY(R) 650, PLANTING ARM
ROTOR

WiWwW:iWw:iw:iw:w:w




G02100

RGO-660DL 67 At}
580|27|(AE00175)

2023-05-30

18

6L

26R




G02100 g
AlH O}
RGO-660DL 6 Atmt e
S&0|Y7|(AE00175) 2023-05-30
el REEHD 9 9 g 4 H| 21
(NO) (PART NO) (PART NAME) (PART NAME) Qr) (SPEQ) (REMARK)
1 [RA00008799B ZF320t71 sb CAP SD, FUEL 12
2 [26553-050162 | (+)XHS S H|IZH2LEAL bolt 48 |ZA
3-1 |RAO0008777B Al=ol HIl ESD COVER (L), PLANTING ARM 6
3-2 |RA00008778B Algorb HIf 2SD COVER (R), PLANTING ARM 6
4 |RA00016093A Algor EI mjZASD2 COVER PACKING, PLANTING ARM 12
5 [RAOO008794A ZAl AZRSD 15X68.5 SPRING 15X68.5, PUSH 12
6-1 | RA00008791C ZAYHE = SD LEVER PLATE (L), PUSH 6
62 | RA00008792C ZANYHE 2 SD LEVER PLATE (R), PUSH 6
RA00008795A HRIZOIE 415 JOINT 415, CHAIN 12
8 |RRA0350000A EAl(&) 6X9X6.4 BUSH(S) 6X9X6.4 12
9-1 |RA00008781C ZAIHHY = =3 SD LEVER ASSY(L), PUSH 6
9-2 |RA00008782C ZAIHH & =% SD LEVER ASSY(R), PUSH 6
10 |RA00016046B P8 X HE M2.5XP0.45 PIN M2.5XP0.45, LEVER FULCRUM 12
11 {24341-000030 0-2ls3.0 O-RING, FIX (®3) 12
12 |RRA0340000B4 |FAl(CH) 6X9X6 BUSH(L) 6X9X6 12 |D9
13 [26013-060142 oM X 8% BE(+sW) Bolt, Hexa (6-14) 24 | M06X1.0X014
14 [RA00008789C AEE SD PAWL, PLANTING 12
14 [RA00008789D AEE SD PAWL, PLANTING 12
15 |RRA0200000B4 | 02| & 0| £ A[8X12X29 BUSH 8X12X29, COLLAR 12
16 |RA00008784B M AEH SD STOPPER, CUSHION 12
17 |RAO0015805A ZLC A324m oA S SCRAPER PACKING_S, ROD 12
18 [RA00008786B ZAREZS SD ROD ASSY, PUSH 12
19 |26013-080352 QAN ZEUFZHEZ E(+SW) | SCREW,CAPTIVEWASHERCAP 12 | M08X1.25X03
20 |26013-080322  [AMEEKZUEE 12
21-1 |RA00008775C Al=ol £ SD ARM, PLANTING(L) 6
21-1 |RA00008775D AlHOF X} 5p ARM, PLANTING(L) 6
21-2 [ RA00008776C AlHO @ op ARM, PLANTING(R) 6
21-2 | RAO0008776D AlHO @ op ARM, PLANTING(R) 6
22 |24341-000070 1¥gsgod O-RING, FIX (©7) 12
23 |RA00002038B AlEQN XA BOLT BOLT, PLANTING ARM ADJUST 12 |D10
24 |RRA00T0000A4 |AIEQF Al SHIM, PLANTING ARM 12 | 68X40XT0.5
25 |RRAO150000A4 | 5A| 6x10.5x12 BUSH 16X10.5X12 12
26-1 [RA00009876D AMEONEHZSH SD_ AR | AsSY () 80SD, PLANTING ARM 6
26-1 | RAO0009876E AlEOF X X8 SD ASSY (L) 80SD, PLANTING ARM 6
26-2 | RA00009877D ABEOHYVZRBE SD ARl | ASSY (R) 80SD, PLANTING ARM 6
26-2 | RAO0009877E Algob 2 T3t Sp ASSY (R) 80SD, PLANTING ARM 6




G02110

RGO-660DL 67 At}
580|27|(AE00175)

2 H TBS

H/E

2023-05-30




G02110 g
I PE
RGO-660DL 6% AT} 1 TBS
580|27|(AE00175) 2023-05-30

(NO)|  (PART NO) (PART NAME) (PART NAME)  |@m| (SPEC) (REMARK)




HO01010 4

_ _IEI_EI-X C
RGO-660DL 6% AH} = KH CH
580|27|(AE00175) 2023-05-30




HO01010

E} 4/4

RGO-660DL 6% At} SRR

S80[Y7|(AE00175) 2023-05-30
c| 2EUD Exe z o ~z| 74 8l
(NO)|  (PART NO) (PART NAME) (PART NAME) Qm (SPEC) (REMARK)

1 |RA0O0004085B DETHCH 2+H[RGO-60] TRAY COMP., SEEDLING 1

2 |RMB1010301B0 | = EF XN CHE PLATE, SEEDLING TRAY 6

3 |RMB1010401B0 | EEAICHE|& RIB, SEEDLING TRAY 7

3 |RMB1010401C0 |2 EAICH 2|2 RIB, SEEDLING TRAY 7

4 |RA00003914A BEFTHO I (& RAIL, SEEDLING TRAY(UPPER) 1

5 [RMB1010801B2 | = EXHCH2| L (3hH RAIL, SEEDLING TRAY(LOWER) 1

6 |RMB1010901B3 |L¥2|(&h RAIL, L-SHAPE(UPPER) 1

7 |RRB1011301A4 2|813.2X8 RIVET 3.2X8 12

8 |RRB1011401A4 2|813.2X6.3 RIVET 3.2X6.3 8

9 |RRB1011501A4 2/513.2X9.8 RIVET 3.2X9.8 125

10 [RRB1011601A4 2|813.2X9.5 RIVET 3.2X9.5 42

11 |RA0O0001068D BT H M Do PLATE, LAMP WIRING FIX 2 |T16

12 |RMB1012401D4 |& £2Zmt PLATE, SHAFT REINFORCE 6 |T1.2

13 |[RMB1012301B4 |FE=E =3t BOLT ASSY, ATTACH 3 |NONE

13 |RMB1012301A4 |FFE2E =% BOLT ASSY, ATTACH 3

14 |RMB1012101C3 | F i =% BASE ASSY, ATTACH 7

15 [RMB1270000A4 |SlH|[A7{H 610 COVER 610, HARNESS 1

16 |RMB1280000A4 |3t4|AFHH 1210 COVER 1210, HARNESS 1

17 |RA00003995C Axmgl Mot PLATE, SPRING FIX 2 |T32

17 |RA00003995B Axmgl Mot PLATE, SPRING FIX 2 |T32

18 [RAO0001154B bR, PLATE, FIX 6 [T1.0

19 [26014-060162 SHMZYKZAEE(+SW,PW) Bolt, Hexa (6-16) 7 |M6XP1.0X16

20 |RA00003328A B8 Yh RAIL, REINFORCE(LOWER) 1




HO1011

RGO-660DL 67 At}
580|27|(AE00175)

BOHY

2023-05-30




HO1011

RGO-660DL 67 At}
580|27|(AE00175)

HOHSS

2023-05-30

Z
o

Gl 2EHD

(PART NO)

P

(PART NAME)

o

= 3

(PART NAME)

+

H|

(REMARK)

22360-080000

PIN, SNAP (8®)

RA00003236C

ARM ASSY, SEEDLING TRAY

RA00003236D

ARM ASSY, SEEDLING TRAY

RNB9030000A4

SHOE, SEEDLING BASE PLATE

RA000034238B

PIN, SLIDING BLOCK FIX

26014-060162

Bolt, Hexa (6-16)

M6XP1.0X16

26014-060202

BOLT(PW+SW)

26014-060252

Bolt, Hexa (6-25)

M06X1.00X02

RA000033298B

o
(o)

PLATE, SEED'G TRAY ARM ATTACH(F)

OWIINIOIVIDNIWININ =

RA000033308B

g e el
v

E:ipQim

PLATE, SEED'G TRAY ARM ATTACH(R)

—_
o

RA00003381B

DO
4
=

PLATE, ATTACH

NDINDINIOINIOIm IO




HO01020

RGO-660DL 67 At}
580|27|(AE00175)

2023-05-30




H01020 o

RGO-660DL 62 At} 30|55, 2E=2

S&0|Y7|(AE00175) 2023-05-30
=¥ FEH= R =4 =¥ 4 H| 2
(NO)|  (PART NO) (PART NAME) (PART NAME) Qr) (SPEC) (REMARK)

1 |RRB9010000C4 25 570 SHAFT 570, DRIVE 2 |D12XT1.2

2 |RRB9020000A4 Z0|&10| =522 PIPE 522, VERTICAL FEED

3 |RRB9030000A4 |&0|&I0|Z600 PIPE 600, VERTICAL FEED

4 | RMB9040000B3 HE 1SE BELT, DRIVE ROLLER 12

5 |RMB9080000B3 HE S=E4 BELT, DRIVEN ROLLER 12

6 |RMB9120000C1 HOo|&HE BELT, SEEDLING FEED 12

7 |RMB9130000B4 |HIMAIElS SPRING S, TENSION 2 |D14

8 |RMB9140000D4 |HIMAIZEIC SPRING C, TENSION 5 D16

9 [RMB9150000D4 |X|&EI}o|= PIPE, FULCRUM 1 |D12.7XT1.6

9 |RMB9150000E4 X|™uto|= PIPE, FULCRUM 1 |D12.7XT1.6

10 |RRBI170000A4 | 90| 22{X|= SHAFT, ONE-WAY CLUTCH 1 |D16

11 [RRB9180000C4 ZQIES JOINT S 2 |16

12 |RRB9190000A4 |=H|{ZUU BEARING BB6901UU 2

13 |RRB9200000A4 |22 (VB162404) SEAL VB162404, OIL 2

14 |RRB9210000D4 2Al 16x22x7 BUSH 16X22X7 2

15 [RRB9220000C4 ZtAZ 2t 13x29%x2 COLLAR 13X29X2 2 |T1.0

16 |RAO0003232E ZOo|&AxT CAM COMP,, VERTICAL FEED 1 |NONE

16 |RA00003232D Zo|&AxT CAM COMP,, VERTICAL FEED 1 |NONE

17 |RRB9240000D4 |Z0|& M | =2 AZZ| | SPRING, VERTICAL FEED CAM RETURN | 1 [D2.3

18 |RRB9260000A4 ZO|&HAEL STOPER, VERTICAL FEED CAM 1

19 [RRB9270000B4 ATDYAET STOPER, SPRING 1 1T1.2

20 |RRB9280000C4 AED FETo X3 PLATE ASSY, STOPPER ATTACH 1

21 |RMB9290000A2 | =X|X|CH BASE, SHAFT 4

22 |RRB9300000A4 [HI{E =0 HOLDER, BEARING 2

23 |RRB9330000A4 EPSPNW BASE A, SHAFT 1

24 |RRB9340000A4 |ZO0|E=X|X| BASE, VERTICAL FEED SHAFT 6

25 |RRB9370000A4 Al 12 BUSH 12 5

26 |RRB9380000A4 |02 Xl16x22x16 ONE-WAY CLUTCH 16X22X16 1

27 122351-030016 A I aln3x16 PIN, SPRING (3X16) 2 |D3x16

28 |22351-040020 Amalgl PIN, SPRING (4X20) 1 | D4X20

29 |22351-050016 AT alu5x1e PIN, SPRING (5X16) 2 |D5x16

30 |22351-040016 A I EAX16 PIN, SPRING (4X16) 2 |D4x16

31 126014-060202 N EZGLUEE(+SW,PW) BOLT(PW+SW) 18 | M6X1.0X20




HO01030

2023-05-30

RGO-660DL 67 AtI}
S80|¥7|(AE00175)




HO01030 e
At EFTHC
RGO-660DL 6% At} DS EEMH
5&0|Y7|(AE00175) 2023-05-30
cv| SEHS z g z g ~z| 74 |2
(NO) (PART NO) (PART NAME) (PART NAME) Qrmy) (SPEC) (REMARK)
1 [26716-060002 SZ4HE HEX NUT (®6) 12 [M6XP1.0
2 |RRB3020000C4 Et 2 =EH =2 Epx20 BOLT M6X20, OVAL HEAD 12 |6
3 |RRB3030000C1 HAXFREFXTHCH TRAY, EXTENSION SEEDLING 6 |T15
3 |RRB3030000D1 HAEFRETHCY TRAY, EXTENSION SEEDLING 6 |T15
4 122217-060000 ATEQIM WASHER, SPRING (® 06) 12 |M6




HO01050

RGO-660DL 67 At}
580|27|(AE00175)

SO[E 2K

2023-05-30




HO1050 a2

=ola= ik
RGO-660DL 6X AHTi} S50[S =]

S80[Y7|(AE00175) 2023-05-30
el REEHD 9 9 g 4 H| 21
(NO) (PART NO) (PART NAME) (PART NAME) Qr) (SPEC) (REMARK)

1 |RRA8050000A4 |20|0{S &= 145 CLAMP, WIRE 5

2 |RRC1020000A4 |Z=E2{XIA NAIL CLUTCH A 2

3 |RMC1030000A3 |Z=Z£2{XIB NAIL CLUTCH B 3

4 |RRC1040000B4 |EX|a=F SPRING, CLUTCH 3 |D14

5 |RRC1050000C4 |7ZtAZ2t19x26X1 COLLAR 19X28X1 3 |T10

6 |RRC1060000C4 |=3=x%t FORK ASSY 3 |-

7 [RRC1070000B4 |=E M6X15 BOLT M6X15 3 [D15X22

8 |22137-060000 HotA WASHER , PLAIN 3 |M6

9 [22242-000180 =gAthalg SNAP RING, SHAFT (@ 18) 3 |D18

10 [22217-060000 AT WASHER, SPRING (® 06) 3 |M6

11 |22351-040020 Amalgl PIN, SPRING (4X20) 2 | D4x20

12 |RMB9350000C4 |7 OFE{ X|X|EH(EH BASE, UNIT-OUTER(L) 2 |T1.2

13 |RMB9360000C4 |3 X OFRE X|X|ZHR) BASE, UNIT-OUTER(R) 1 (T1.2




- 248 -

o
0
|5
| %)
S
o
1k
|
e sy

HO1060
RGO-660DL 672 AtIt

20| 7|(AE00175)

=
o




HO01060

—_ = |—|j/‘9'J

RGO-660DL 6X AT} 2HESFS

S80|Y7|(AE00175) 2023-05-30
cu| HEHD z 9 z 9 o EE 83
(NO)|  (PART NO) (PART NAME) (PART NAME) Qr) (SPEC) (REMARK)

1 |RA00002054D BOlE SE8 zh=g BLOCK ASSY, SED'G MAT RETAINER(L) 1

1 [RA00002054E BHOlE SE8 zh=g BLOCK ASSY, SED'G MAT RETAINER(L) 1

2 | RA00002055D HOlE R E8 (?) =% BLOCK ASSY, SED'G MAT RETAINERRR) | 1

2 | RA00002055E HOlE R 58 (?) =% BLOCK ASSY, SED'G MAT RETAINERR) | 1

3 | RA00000855C 0| XM EEIAI XS BRACKET ASSY, HEIGHT CONTROL 3

4 |RA00000867A NNy CAP 8, RUBBER 5

t | RAOD015723A 0 E CEX M X 51650 :\gﬁTTER;mNER FUTERUM ARS8V 3

t |RAO0015723B 0 E CEXH X 51650 :\gﬁTTER;mNER FUTERUM ARS8V 3

6 |RA00000857C | DHE‘+ZSX|HZeh(LH) IR MATRETAINER 2

6 |RA00000857D | DHE‘+ZSX|HZBh(LH) IR MATRETAINER 2

7 |RMB5190000E4 |HY%E Z=E= SHAFT, SEEDLING RETAINER CONTROL | 2 | D6

7 |RMB5190000F4 |H%E =& = SHAFT, SEEDLING RETAINER CONTROL | 2 | D6

8 |22137-060000 HotA WASHER , PLAIN 2 |M6

9 |RR47070000C4 |HtEIEX| AT 6 PIN 6, COME-OFF SNAP 2 |D12

9 |RR47070000B4 |HWEIEX] AHE 6 PIN 6, COME-OFF SNAP 2 |D12

10 [RA00000863D B5E XX|(B) BASE, SEEDLING RETAINER(C) 1

11 | RA00000859C £ E5 X|X|CH(Eh BASE, RETAINER BLOCK(L) 1

12 |RA00000861C FE8 XX CH() BASE, RETAINER BLOCK(R) 1

13 [22217-060000 AT WASHER, SPRING (® 06) 9 |M6

14 |26645-060122 LHHIZE BOLT 3

15 |22157-060000 HetA(CHA) WASHER, PLAIN (® 06) 3 23T

16 |26716-060002 FLUHE HEX NUT (®6) 6 |M6XP1.0

17 126014-060252 SN Z YK ZHEE(+SW,PW) Bolt, Hexa (6-25) 3 | MO06X1.00X02

18 |26014-060202 M T Y KZUEE (+SW,PW) BOLT(PW+SW) 3 |M6X1.0X20

19 126014-060162 SHMZEYSZLEE(+SW,PW) Bolt, Hexa (6-16) 4 [M6xXP1.0X16




- 250 -

/
2023-05-30

Hio
K0
Zl

[01010
RGO-660DL 672 AtIt

20| 7|(AE00175)

=
o




101010 /2
HEE1

RGO-660DL 67 At}

580|27|(AE00175) 2023-05-30
el REEHD 9 9 g 4 H| 21
(NO)|  (PART NO) (PART NAME) (PART NAME) Q) (SPEC) (REMARK)
1 |26023-030202 LEAF(P+SW) M3X20 Screw, (3-20) 6 |M3XP0.5X20

2 |RR10100000A4 Sul AKX AZE SPRING, UNIT SWITCH 3

3 |RR10030000A4 MM ALK no SWITCH NO, SENSOR 3

4 |RR10250000B4 |[Z30|E HE NUT, PLATE 3 |12

4 |RR10250000C4 |Z0|E HE NUT, PLATE 3|12

5 [HAO0000440A EE@HA-IZEE("—*.*) Senser Ass'y, Seeding Connector 6




101020

RGO-660DL 67 At}
580|27|(AE00175)

O QI SpLf 2

2023-05-30

9
9 (9
-

MARKER
HARMNESS




101020

. /2

RGO-660DL 62 At} 2l SpL =

S80[Y7|(AE00175) 2023-05-30
cv| SEHS z g z g ~z| 74 |1
(NO)|  (PART NO) (PART NAME) (PART NAME) Qm (SPEC) (REMARK)

1 |RA00022873A HiE{ 2| 7 _45AH BATTERY COVER 45AH 1

2 |RA00023155A HE{2| D HEEXBH BATTERY FIX BAND ASSY 1

2 |RA00023155B HiE{2| D HEEXBH BATTERY FIX BAND ASSY 1

3 |NAOOOOO137A B 12| (12V45AH)ASSY BATTERY ASSY , 12V45AH 1

6 |[NA00001438A rSPNR! WIRE , CONNECTION 1

7 |HA00002076A HHE{2| #H O|& ASS'Y BATTERY CABLE ASS'Y 1

8 |RN66310000A3 ZEHKN BUZZER 1

9 |NAOOO00869A Y (S ) ASSY LAMP ASSY , HEAD 2

10 | FTB9160000A3 =222y 0] GLOW RELAY (12V-70A) 4

11 |HA00000795A 2|0] EAQ|X| LIMIT SWITCH 1

12 |22137-040000 HetM((OtaEh WASHER, PLAIN (® 04) 1 M4

13 [26116-040142 FUEE 1 |M4X0.7X14

14 |HAO0002068A b & = 3HRGO-650 YY) HARNESS ASSY 1

14 {HA00002068B b & = 3HRGO-650D2 Q) HARNESS ASSY 1

15 [26014-060202 N EZGLUEE(+SW,PW) BOLT(PW+SW) 2 |M6X1.0X20

16 |26367-080002 259, SFLAEWX|IHE HEX FLANGE NUT (08) 1 |M8XP1.25

17 |RR08100000B4 OlAEE EARTH BOLT 2

18 |26014-060252 M E B KZHEE(+SW,PW) Bolt, Hexa (6-25) 1 | M06X1.00X02

19 | RA00023196A FS A Q| K|zt FS SWITCH PLATE 1

20 |RN27040000B3 2| AL X|C SWITCH, LIMIT C 1

21 126014-060202 N EEGLUEE(+SW,PW) BOLT(PW+SW) 1 | M6X1.0X20

22 |26023-030162 LEAFP+SW) 3X16 Screw, (3-16) 2 |M3XP0.5X20




101030 e
ySPE
RGO-660DL 67 At} S E2
S&0[Y7[(AE00175) 2023-05-30
5 =
P

& ettt ¥,
S

11—Q




101030

= /8
=

RGO-660DL 6% At} HE&2

5&0|Y7|(AE00175) 2023-05-30
el REEHD 9 9 g 4 H| 21
(NO) (PART NO) (PART NAME) (PART NAME) @Qty) (SPEC) (REMARK)
1 |HA00000929A 2(E11) HORN 1

2 |26013-080202 QMEEFZEE(+SW)  |Bolt Hexa (8-20) 1 |M8XP1.25X20

3 |RR10100000A4 Sul AKX AZEl SPRING, UNIT SWITCH 1

4 |RR10250000C4 |Z0|E HE NUT, PLATE 1|12

5 |26023-030202 LEAF(P+SW) M3X20 Screw, (3-20) 2 |M3XP0.5X20

6 |HA00002109A 71 £ £2|(RGO-650MAIN) CONTROLLER 1

6 |HA00002109B 71 £ £2|(RGO-650MAIN) CONTROLLER 1

7 126014-060252 SHM P SZHEE(+SW,PW) Bolt, Hexa (6-25) 2 | M06X1.00X02

8 |RA00018617A HEZZFRHHZT PLATE ASSY 1

8 |RA00018617B HEZZFRHZT PLATE ASSY 1

9 |26014-080202 AMEZO|EE(PW+SW)  [BOLT, HEX 8-20 3 |M8XP1.25X20

10 |HAOO000699A FRIINPNES LAMP, TURN SIGNAL 2

11 |RN30080000A3 |Z2[UAL|X| C SWITCH C, LIMIT 1

12 |26014-060202 HMEY KL ZE(+SW,PW) BOLT(PW+SW) 2 | M6X1.0X20

13 |HA00000271A XM (300mm) GROUND WIRE(20MM) 1

14 |26013-100202 AN S ZEE(+SW) [BOLT(+SW) 1 [M10X1.50X02

15 |26014-080352 IMEESZUEE Hex Bolt W/Washer 1 | M08X1.25X03

16 |26014-060202 HMEY KL ZE(+SW,PW) BOLT(PW+SW) 2 | M6X1.0X20

17 | HAD0002069A HEE2(TBS, A £ Z0[) |CONTROLLER 1




101040

RGO-660DL 67 At}
580|27|(AE00175)

- /2
1833
2023-05-30

1

! \‘\
N,

| !

1 .

X et




101040 g
B MAFE3

RGO-660DL 67 AtIt o=

S&0|Y7|(AE00175) 2023-05-30
el REEHD 9 9 g 4 H| 21
(NO)|  (PART NO) (PART NAME) (PART NAME) Qm (SPEQC) (REMARK)

3 |RA00010923B MSMM F BT xB) ASCENDING SENSOR PLATE ASSY 1

4 |26014-060122 M EYKZHEE (+SW,PW) Bolt, Hexa (6-12) 1 | M6X1.0X12

5 |RA00011139A S A QK| = PLATE, NEUTRA. SWITCH 1

6 [RR47070000C4 HiF Rl EE K| ALHTE 6 PIN 6, COME-OFF SNAP 1 |D1.2

7 |RA00011140B g HAZE SPRING, RETURN 1

8 [RN30080000A3 2| AUALX| C SWITCH C, LIMIT 1

9 126023-030162 LEAHP+SW) 3X16 Screw, (3-16) 2 |M3XP0.5X20

10 [HAOO000878A AAHA M (N SENSOR 1

11 [26106-060252 SLAEUHXEE Screw, (6-25) 2 |M6XP1.0X25

12 |26014-060162 M B K ZHEE(+SW,PW) Bolt, Hexa (6-16) 4 | M6XP1.0X16

13 [26023-030162 LEAFP+SW) 3X16 Screw, (3-16) 2 |M3XP0.5X20

14 [RA00011137B 2 MM F B oot PLATE ASSY, RETURN SENSOR ATTACH | 1

15 |RA00011142B sEEH HasH PLATE, NEUTRA RETURN OPERATION 1

16 |HA00000227A AA Q| Switch, Senser 1

17 |CBF9060000A4 | A2(XIHE2-M3 NUT 2-M3, SWITCH 1 |T2.0X32.5%8

17 |CBF9060000B4 | ALQ(XHE2-M3 NUT 2-M3, SWITCH 1 [T2.0

18 [RAO0011139A S A K| = PLATE, NEUTRA. SWITCH 1

19 [RA00011140B glHAZE SPRING, RETURN 1

20 [22117-060000 HetNq(AH) WASHER, PLAIN (@ 06) 1 [M6

21 |22417-120120 & E1.2X12 PIN,, COTTER (1-12) 1 [D1.2X12




101070

RGO-660DL 67 At}
580|27|(AE00175)

HE= (OB A)

2023-05-30




101070 e
MZAFE (OFHS| &

RGO-660DL 6% AH} &= (OFH S A)

S&0|Y7|(AE00175) 2023-05-30
=¢|  HEHS =3 =3 =g 4 H| 2
(NO)|  (PART NO) (PART NAME) (PART NAME) Qr) (SPEQC) (REMARK)
1 |HAO0000715A MEDH MOTOR 2

2 | RA0O0008546A 2H Y COVER, MOTOR 2

3 {26013-080202 M1 ZTESZIEE(+SW) ol Hexa 8-20) 2 | M8XP1.25X20

4 |26014-060252 AMEYKUZE(+SW,PW) Bolt, Hexa (6-25) 6 | M06X1.00X02

5 |HA00000795A 2| DIE 2| K| LIMIT SWITCH 4

6 |26023-040162 QA Z B H| B2 LEAKSW+PW) SCREW 4 |M4X16




101080

RGO-660DL 67 At}
580|27|(AE00175)

HE, O0fA ot A

2023-05-30




101080 g
_ BEF OFAH ShLA

RGO-660DL 6% AHTH =, O Sty

5&0|Y7|(AE00175) 2023-05-30
e FEde =R zg e E
(NO)|  (PART NO) (PART NAME) (PART NAME) @w|  (SPEC) (REMARK)

1 HAO00000616A E—EHFHH M Harness, Seeding Tray 1

2 |HA00000836A M Xt Hi 4 (RGO-60) ELECTRON MAKER HARNESS. 1




JO1010

RGO-660DL 67 At}
580|27|(AE00175)

0

e

2023-05-30

Y71

1% 9

AT x|

=8 au

%4y

3TNM72-BKTP2

A5/
T4
EETCH
PR

14,

16.

SKW/3400¢ pm

2kW/ 34007 pm

HEgE

TE

YANMAR (a1®)

HOE
(2 3 ) | 8= su2 sus AxE4y

FA A ElZt0ld )
L0432730-1000

[ orF 2Z

o 23 38 H S @FD)

2 A 2.

YR Mo = E3

RRD7060000A4

=
i
hy
s
By
iz

[ngﬂmmpwmamg
0io ol
willlll

o

i w111 o

2

2 E F8=3

2% %Hom

ABCD
BE2 @24 A% 00f 412
.

§52
TR

A2
2 NEUEAE B

1
(@ =YA SHEAE Q
K]
]
ElE)
HEUE 4w
AZEE
= FMEA El2told
e ¥ 5h2 SUE A¥e 4
TEL(0431730-1000
= EE™S A
5.2 EEETTTIIG )

GEAR OIL #90

A[H0|210| 2E Atgte
2| #910| ELCH

njMd 29

TF 500

Xgo|22 2ds AEsIH

12| folo] gt

oo S>>

A A
20 18
14

OF»

20lE W
1. ARRE A0S 2210, FAAE P
B AS9I2511, FOISHE YHE
Lol HRZ WOIFLAIZ.
2T NES HD HEYHE N FeR
YHE 'Te' 22810, A% '2 22 &0l
ARAR PEAA OIS A5 B
EHAS FAUBK FUMNL

22 23

=T

rE
A
“Wertaion eone’

P
“Wora oo




JO1010 4,2
H o} ==

RGO-660DL 6% AT} e =

S80[Y7|(AE00175) 2023-05-30
cu| HEHD z 9 Exe o EE | 2
(NO)|  (PART NO) (PART NAME) (PART NAME) Qr) (SPEC) (REMARK)

1 [RAO0019354A ol I gt ENGINE LABEL 1

1 [RA00019354B ol I gt ENGINE LABEL 1

2 |RRD7330000E4 BLEEdo LABEL, SEEDLING RETAINER 1 [T=0.08

3 |RMD7240000A4 | gHAIOHZ LABEL, REFLECT 2 [T=01

4 |RA00016810A HAMHINS ) LABEL, FORM(SHARE) 1

4 |RA00016810B HAAMHINS ) LABEL, FORM(SHARE) 1

5 [RAO00020055A ¢ AH S (RGO650H) OVERALL VALID INSPECTION LABEL 1

6 |RRD7060000A4 dz3a3a03a LABEL, FUEL CORK 1

7 |RRD7410000A4 |7|0j@YHmt LABEL, GEAR OIL 1 |T0.05

8 |RA00003404B 20| &3l =Hut LABEL, HORIZONTAL FEED SWITCHING | 1 [T0.05

9 |RA00003405A 30| &gt ot LABEL, HORIZONTAL FEED GUIDE 1 (T0.05

10 |RA00019838A AlE 210|650 PLANTING DEPTH LABEL 650 1

11 |RRD7260000B4 AlE Ao Planting Quantity 1 |T=0.05

12 [RA00023692A & E H(TYM)_650 1

13 |RA00020075A 2L EZE(EH_650 BONNET LABEL(L) 1

13 |RA00020075B 2L EZE(EH_660 BONNET LABEL(L) 1

14 | RA00020076A 2L EZE($)_650 BONNET LABEL(R) 1

14 |RA00020076B 2L EZEH($)_660 BONNET LABEL(R) 1

15 |RA00020095A SLUEZSHXHE650 UNIT CLUTCH LABEL 2

16 |RA00005081A TF5002 & &=t LABEL, TF500 OIL 1 |NONE

17 |RA00019854A Z4= HI 650 PTO CHANGE LABEL 1

18 [RA00019918A P e S b SENSITIVITY ADJUST LABEL 1

19 |RA00019905A FHEYH YT PC MAIN CHANGE LABEL 1

20 |RA00019906A AEEHEI pC PLATING LEVER LABEL 1

21 |RA00020910A AQIX|HT 650(CIH)_PC SWITCH LABEL 650(DIESEL)_PC 1

22 |RA00021407A M7l 5 YE(RGO-650) NET LABEL 1

22 |RA000214078B M7l 915 HE(RGO-660) NET LABEL 1

23 |RA00021412A M= o5 NET 1




- 264 -

J01020

RGO-660DL 67 At}
580|27|(AE00175)

/8

2023-05-30

.
BRI R

:
oz oS

L%l 3

e

> o
wiejp =

= \, ARRE MY Y OE Pe| AEE AKX
Y PEES -
A'r = el N
Wztm z=o| \- ‘- HXE Q8 O ASUT.  paprssocoocs
:
F ue o
~
870 B8 C|
2D e =S o
X ORAl2 Z}7to| 5HA §Jr1b| =l
5 HALS 012 0| 9&
201 27 242 Ug A‘TI Sé ,XDE \ Aﬂéﬂ e
Sls0) st i]-7| Twaoﬂ
x} B = x = o
LEEs smn e SPAEC IS o
ATIE HRIS0] F U2 % = S =
Treasso0nns ))

ol FL A2,

RRD721

x~
A= 2
SHEIZ HEE Z= Al
A 20| X HES oIAAIL.
N3IZ %S Al DFE2 |20
gLICH

RA00021088A

S)HEe e deloA
1otx| Rop FaAl2

8 9 1
NEEE
AN X FAA BT HES B
EIQ’éIMQ
<KX HEA X4 ASLICH
RADD020928A

o =ML,
2900412 - 20041204T} Ha HE @

=0l 37| wWi7|

IEEFEREE - G kS

47 o2
2.

A-»\s:

B2

12
-
- :

O SHELIC.

X2 HH|B
T a0
o & 1 &

FERNEREER
Tl 25 HAE
FaN2
180l m.,-lu

chESY
310

@A A
HE

14

= (o]

== =
<37F @ 455 oly AN Yam
- N8 AmULG
- O2W @om MR R SEREOL
259} wists gelo] uick

RA00022940A

900z,
AL E :‘oUﬂ i
LRI B AR,

RNE0O3




J01020 g
. SE(RH)

RGO-660DL 6% At

S80[Y7|(AE00175) 2023-05-30
el REEHD 9 9 g 4 H| 21
(NO) (PART NO) (PART NAME) (PART NAME) Qr) (SPEC) (REMARK)

1 |CEK3330000A4 & (2tC| 00l H) NAMEPLATE DANGER 1 |0.05TX100X12

2 |TTE4550000B4 ANFTHEF CAUTION NAMEPLATE F 1 10.05TX50X84

3 |RRD7350000C4 |Fo|Hm LABEL, CAUTION 2 |T0.05

4 | CEK2420000A4 e =719 E8) NAME PLATE, DANGER 1 ]10.05T

5 |RRD7120000C4 |2|H™zFo|H LABEL, TURN CAUTION 1 |T0.05

6 |RA00021088A FO|H I A 7|2 CAUTION LABEL(CLUSTER) 1

7 |RRD7210000C4 |ZFo|HIHZEI) LABEL, CAUTION(ROPE) 2 |T0.05

8 |TTE4110000B4 AR ZF| ZHm ENGINE TREATMENT NAME PLATE 1 [0.05TX110X12

9 |RA00020928A FXH T PARKING LABEL 1

10 |RRD7390000B4 |Fo|x = YT LABEL, CAUTION HANDLING 1 |T0.05

11 [RMD7190000B4 | At= 078 H| k& at LABEL, DIFFERENTIAL FIX PEDAL 1 |T=0.025

12 |RNE0010000C3 |2t HEHET) LABEL, SAFETY(TOTAL) 1

13 |RNEOO30000A4 |Fo| (Y2ME) LABEL, CAUTION(ACCELERAT PEDAL) 1




J02010 11/9)
- 2=
RGO-660DL 67 At}
580|Y7|(AE00175) 2023-05-30

4 5678

P =L




J02010 14/
- 2=

RGO-660DL 6% At}

S&0[Y7[(AE00175) 2023-05-30
el REEHD 9 9 g 4 H| 21
(NO) (PART NO) (PART NAME) (PART NAME) @Qty) (SPEC) (REMARK)
1 |RRD9010000A4 |F& ZLH7| FUNNEL, FUELING 1

2 | TA00046710A C2to|H (&g DRIVER 1

3 123061-120300 dsiH| s A 1

4 128110-080100 AT LH8X10 WRENCH8X10 1 |18X10

5 128110-100120 QAT L8X10 WRENCH8*10 1 110X12

6 |28110-120140 P AL 12X14 WRENCH12*14 1 112X14

7 128110-140170 L AT 14X17 1 114X17

8 |128110-190220 A AEfL19X22 1 [19X22

9 |RRD9220000B4 AIEH X MIEIAH O] K| GAUGE, PLANTING PAWL SETTING 1 173.0

10 [RRD9230000D2 23T TRAY, SEEDLING 1 |NONE

10 [RRD9230000E2 23 TRAY, SEEDLING 1 |NONE

11 |RA00020180A A& EHXM RGO-650 1.

12 |22217-120000 AIAOLM WASHER, SPRING (® 12) 1 |M12

13 [26716-120002 295ALLEZHE HEXA NUT295 1 |M12X1.75

14 |RRD0O030000A4 BHO| 2| AH|O| STAY, BACK MIRROR 1

14 |RRD0O030000BA |HHO|2{ AH|O| STAY, BACK MIRROR 1

15 |RRDO000000AS | 0|22ty MIRROR COMP., BACK 1




KO1010

RGO-660DL 67 At}
580|27|(AE00175)

Mef| s Aol

2023-05-30




K01010 4
_ M & = AHO|A

RGO-660DL 6 At} {2l #+= # 0|

5&0|Y7|(AE00175) 2023-05-30
=¢|  HEHS =3 =3 =g 4 H| 2
(NO) (PART NO) (PART NAME) (PART NAME) Qrmy) (SPEC) (REMARK)

1 |24421-173507 Q UATC173507 Seal, Oil (17-35-07) 1 |TC17X35X7

2 |RA00020112A 6203 OP BALL BEARING 6203 2

3 |RA00011662B Mo s Q|- 7| 0= | BEVEL GEAR ASSY, HARROW INPUT 1

4 [26716-080002 SZ4HE NUT,HEX (D8) 3 [M8xP1.25

5 |RA00011621B MY +sH 0|~ DRV CASE, HARROW )

5 |RA00011621C MY +sH 0|~ DRV CASE, HARROW )

6 |24421-152507 Q UATC152507 Seal, Ol (#15-25-07) 2 | TC15X25X7

7 |RA00020101A 6002 OP 6002 OP 2

8 |RA00011660B Mo S =2 B 7|0 = |BEVEL GEAR ASSY, PLANTING OUTPUT | 1

9 [26013-080302 AMEEFZEE(+SW)  [HEX BOLT W/WASHER 3 |M8XP1.25X30




- 270 -

/
2023-05-30

Kir

K4

IS

M =

K01020
RGO-660DL 672 AtIt

20| 7|(AE00175)

=
o




K01020

g /8

RGO-660DL 67 AT} Mell ==

S80[Y7|(AE00175) 2023-05-30
=¥ FEH= R =4 =¥ 4 H| 2
(NO) (PART NO) (PART NAME) (PART NAME) @Qrty) (SPEC) (REMARK)

1 |RA00012321B L JX[FHH 2 COVER2, STOP ROLLING 4

1 |RA00012321A Z2E YX|FHH 2 4

2 |24421-355508 a4 2 | TC355508

3 [22252-000550 THEAHICH) RING, CIRCLIP (® 55) 2 | D55

4 |RA00007170D Atz HZEZ 60SD CONNECTING SHAFT, SQUARE 2

5 [RA00020135A 6006 2RS 6006 2RS 2

6 |22242-000300 =gAal3g SNAP RING, SHAFT (@ 30) 2 D30

7 |RA00007206B Mej| ZHEC()EE 60SD SHAFT HOLDER (R) ASSY, HARROW 1

7 [RA00007206C Mej| ZHEC()ET 60SD SHAFT HOLDER (R) ASSY, HARROW 1

8 |24421-305208 2 AATC305208 OlL SEAL (TC305208) 2 | TC30X52X8

9 |RA00012403B Wil D7YhM 1.2 STOP WASHER 1.2, HARROW 6 |T1.2

10 |22417-320320 S a) PIN, SPLIT 4 [D3.2X32

11 [RA00007167D MYzl M= =3 60SD TURN SHAFT ASSY, HARROW 2

12 |RA00012320C 2 JX[FHH 1 COVERT, STOP ROLLING 2

13 |RA00007205B Mej| ZEC(EhEY 60SD SHAFT HOLDER (L) ASSY, HARROW 1

13 | RA00007205C Mej| ZE2C(EhEY 60SD SHAFT HOLDER (L) ASSY, HARROW 1




KO1030 "
_ M E L}
RGO-660DL 6% AHTIH i
580|27|(AE00175) 2023-05-30
Go0d)-10
-'-]
o~
o I
-~ !
.d"-'l |
|'f-f ,f-’f-.-
, 2
i -
| i
i i




KO1030 /2
RGO-660DL 6% AHTIH Moyl
S&0[Y7[(AE00175) 2023-05-30
e FEH= =9 4 H|
(NO)|  (PART NO) (PART NAME) (PART NAME) (SPEC) (REMARK)

1 [RAO0007181B

1 [RA00007181C

1 [RAO0007181D

BLADE, HARROW




K02010

RGO-660DL 67 At}
580|27|(AE00175)

M| EZ =

2023-05-30




K02010 .
_ My 22 =g
RGO-660DL 6% At} 12 2EZ2 2
5&0|Y7|(AE00175) 2023-05-30
a¥|  REHD =l =l +2| 4 4 2
(NO) (PART NO) (PART NAME) (PART NAME) @Qry) (SPEC) (REMARK)
1 |26013-080182 QIMZEFZEE(+SW) | SCREW,CAPTIVEWASHERCAP 4 [ M8XP1.25X18
2 |RA00011683C MNe 2Z=2 =% 60SD_N REINFORCE FRAME ASSY, HARROW 1
2 |RA00011683D MNe 2Z=2 =% 60SD_N REINFORCE FRAME ASSY, HARROW 1
3 |RA00011688A M "EX= SD PLATE, LOCK HARROW 1
4 122217-080000 AIZEIQIMS WASHER, SPRING (® 08) 4 |M8
5 126116-081002 = E8X100 4 |M8X1.25X100
6 |RA00014783B ME 23 X|X|CHz SUPPORT PLATE, CENTER LINK 1
7 |RA00014784B g3 st M LINK ARM(L) M 1
8 |RR64050000C4 HH} R HEX| AHT] 8 PIN 8, COME-OFF SNAP 2 |D16
8 |RR64050000B4 BHFRIEEX| AT 8 PIN 8, COME-OFF SNAP 2 |D16
9 122137-080000 QtAM8 WASHER, PLAIN (& 08) 2 |M8




- 276 -

o
N
W | g
s
| 0
o
(QV]
=
EE
0
o
E3

K02020
RGO-660DL 672 AtIt

20| 7|(AE00175)

=
o




K02020

; /2

RGO-660DL 62 At} Mell 23 2

S80[Y7|(AE00175) 2023-05-30
cu| HEHD z 9 z 9 o EE 4|2
(NO) (PART NO) (PART NAME) (PART NAME) Qr) (SPEQ) (REMARK)

1 |VD05460000A4 |&E0|(5) LEVER(BLACK) 1

5 TRA00007273C R ES I M ESS g(ED'L\_IrLROL TEVERASSY, HARRGW ]

5 TRA00007273D R ES I M ESS g(ED'L\_IrLROL TEVERASSY, HARRGW ]

5 TRA00007273E R ES I S g(ED'L\_IrLROL TEVERASSY, HARRGW ]

3 |22487-100300 FET 10X30 PIN, HEAD (10-30) 4

4 |RR51230000D4 |HHMEIEEX| AT 10 PIN 10, COME-OFF SNAP 6 |D1.8

5 126013-080162 QIMZEZZEE(+SW)  |Bolt, Hexa (8-16) 5 [M8XP1.25X16

6 |RA00007358B X@oo|l= 0w FIX PLATE, FULCRUM PIPE 2 |T123

7 | RA00007354B g3t (ah=x=T L ARM UPPER ASSY L, LINK 1

8 | RA000073558B g3k (h=x=% R ARM UPPER ASSY R, LINK 1

9 [RA00007359D M| et Amal (X SPRIN (L), HARROW SAFETY 1

10 [RA00007360D M AFAZE () SPRIN (R), HARROW SAFETY 1 1732

11 | 22487-100400 SEH 10X40 PIN, HEAD (10-40) 2 | D10X40

12 |RA00007248B 232 (3h LINK ARM (LOWER) 2

13 | 22487-060400 SEH 6X40 PIN, HEAD (06-40) 1

14 [RRB0020000B4 AlBEZI0|EH AZE SPRING, PLANTING DEPTH LEVER 1 D29

15 |RR47070000C4 HF R REX| A 6 PIN 6, COME-OFF SNAP 1 D12

16 | RR64050000C4 BHFRIEEX| AT 8 PIN 8, COME-OFF SNAP 1 D16

17 |122137-080000 2t 8 WASHER, PLAIN (® 08) 1 |M8

18 |RA00007243B 23 X™Ooo|ZxE 60SD FULCRUM PIPE ASSY 60SD, LINK 1

18 | RA00007243C Y3 XHuto|Z=xg 60SD FULCRUM PIPE ASSY 60SD, LINK 1

19 |RAO0007275D  |Mai alei7tol=m 605D GUIDE FLATE ASSY 605D, LEVER 1

20 [26013-080552 QIMZE S ZLEE(+SW) | SCREW,CAPTIVEWASHERCAP 1 [MO8XP1.25X0

21 |RA00008425B X|&EIoo|l= nHTB FIX PLATE B, FULCRUM PIPE 1




- 278 -

o
&%
o [¥p)
|35
L_B
(@)
(qV]
o
R —
(e}
=)
o
=

K03010
RGO-660DL 672 AtIt

20| 7|(AE00175)

=
o




K03010 14/
_ M2y 20

RGO-660DL 6 AHTH 12{ 2to]0of

5&0|Y7|(AE00175) 2023-05-30
=¢|  HEHS =3 =3 =g 4 H| 2
(NO) (PART NO) (PART NAME) (PART NAME) Qrmy) (SPEQC) (REMARK)

1 |RA00011709C MY LE 20|00 FH PLATE, ON,OFF WIRE, HARROW 1

2 [26013-080202 AMEZESZEE(+SW) ol Hexa 8-20) 3 | M8XP1.25X20

3 |RA00011205B My ¢=240|0 INTERLOCKING WIRE, HARROW 1

4 |RA00011204C My LAEto|of ON,OFF WIRE, HARROW 1

5 |22137-080000 eISE] WASHER, PLAIN (® 08) 2 [m8

6 |RR64050000C4 | HtRIEFX|] ARHT 8 PIN 8, COME-OFF SNAP 2 |D16

7 |24421-203208 LU ATC203208 Seal, Oil (20-32-08) 1 | TC20%32X8

8 |RA00011509B M 2{X| Z=Ztet ZIZ | CONTROL ARM, CLUTCH, HARROW 1

9 [RN41050000B4 UEYOIE PLATE, KEEP 1 [T3.2




K03020 /2

RGO-660DL 67 At}
S80|¥7|(AE00175) 2023-05-30




K03020 .

RGO-660DL 67 At}

5&0|Y7|(AE00175) 2023-05-30
=¢|  HEHS =3 =3 =g 4 H| 2
(NO) (PART NO) (PART NAME) (PART NAME) @Qrty) (SPEQ) (REMARK)

1 |RN60010000C4 FEH 6.5x28 PIN 6.5X28, FLAT HEAD 2 |D65

2 |22417-160160 JtET1.6X16 PIN , COTTER (1-16) 2 |D1.6X16

3 [RA00011665B M M== SD DRV SHAFT, HARROW 1

4 |RA00014105A My 2= BX BELLOWS BOOTS, HARROW 1

5 |RA00004211B MY s gz=x 182 DRV SHAFT BELLOWS, HARROW 1




K04010

RGO-660DL 67 At}
580|27|(AE00175)

2023-05-30




K04010 _ /2
RGO-660DL 6 At} Myl FHE 2
5&0|Y7|(AE00175) 2023-05-30
= 2EEHS =9 =3 + ] H|
(NO)|  (PART NO) (PART NAME) (PART NAME) @v|  (SPEC) (REMARK)
1 |RA0O0007821A Myl Er=ZE6e0SD_H LABEL, HARROW RNAK 1




